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B U S IN E S S
White House says good economic news isn’t over
Bv Denis G. Gulino 
United Press In ternationa l

WASHINGTON With optim­
ism ri'liilorciHl hy stunning eco­
nomic giov^th ihe White tiouse 
now secs lower interest rotes ond 
smoller defmts .dong with low 
inflotion in the yeor oheod - ond 
no need lor higher toxes 

However, the chonce of every­
thing getting better ot once is 
"zero," occording to economist 

I.owrence Chimerine, heod of the 
Chase Kconometrics analysis 
firm.

Treasury Secretary Donald Re­
gan summed up the broadened 
optimism Monday, fulfilling an 
election-year obligation he shares 
jWith Commerce Secretary Mal- 

•zcolm Baldrige to highlight every 
piece of good economic news.

The latest report hardly needed 
embellishment. The 7,5 percent 
pace of the second-quarter gross 
national product’s growth, re­
ported by the Commerce Depart­
ment Monday, was so vigorous 
that it prompted questions about 
whether the economy could swal­
low so much demand.

Such questions reverberated 
loudest on Wall Street, where the 
GNP report triggered enough 
pessimism to drive down prices by 
4.75 points.

The Dow industrial average 
finished Monday at 1,0%.62. the 
lowest level since 1,086.9 set June 
15.

"When the marketplace really 
realizes that inflation is staying 
down, they will look at it from that 
point of view rather than the fact 
that growth is bad and that is what 
they are saying at this moment,” 
Regan said.

He said he is sticking with his 
prediction that interest rates will 
start coming down "later this 
summer”  and the effect of the 
stronger-than-expected growth 
this year would benefit the deficit, 
although he did not know how 
much.

The GNP report saw prices 
going up even less in the second 
quarter than in the first.

Regan repeated his skepticism 
about tax hikes in 1985, an 
administration posture rooted in 
Democratic nominee Walter Mon­
dale's statement that Reagan

would raise taxes.
“ There is no secret plan to raise 

taxes in 1985," he said. " I  don’t 
where that talk came from. I don’t 
understand it. I ’m certainly not a 
participant in it," Regan said.

However, Vice President George 
Bush, in an interview with United 
Press International, refused to 
rule out a tax increase.

"Wplti cross that bridge when we 
get ffiere,”  he said. “ People h a v e  
underestimated the strength of 
recovery for a long tim e... so we’ll 
have to wait and see on that.”

But a scenario including steady

growth, low inflation, lower inter­
est rates and no tax increases is 
"an example of a very common 
mistake of extrapolating recent 
performance,”  private economist 
Chimerine said.

"Sure, the economy has been 
very strong recently," he said. 
"But there are a number of 
problems just beneath the surface 
that will eventually have .an 
adverse impact,”  including the 
overhanging unpaid debts of devel­
oping countries and the overvalued 
dollar.

Business 
In Brief

June housing permits down
The miniber of building permits issued in June 

for new houses in Mnnehester declined substan- 
tiiilly from the previous month, according to 
figure.s provided hy the Building Department.

Knur hinlding permits were issued in June, 
compared with II in May.

Overtill. tile department issued a total of 276 
permits in May and 272 permits in June. The 
permits were for a variety of work, including 
signs, certificates of occupancy and demolition.

Sttitew ide. Ihe ntimlier of new housing permits 
issued in June dropped 10.8 percent from the 
previous month, s;iid Joseph E. Canale, commis­
sioner of the (onneclicut Department of Housing.

It is now clear that rising interest rates are 
slowing liousing construction activity and I am 
alraid this trend will continue throughout the 
remiiinder fo theyear. ’ t'iinalesaid in a prepared 
statement.

Fi.xed rale morigtiges offered by Connecticut 
hanks are ,iveraging about 15 percent with 
variable rales ranging from 11 to 12 percent.

Unemployment claims up
The number of unemployment claims filed in 

Manchester for Ihe two-week period ending July 
14 incre.ised liy about 16 percent from the 
pie\ ions two weeks, iiccording to figures 
released liy the slate Labor Department.

The 1.124 cUiims filed during the period 
represented a 16.7 percent increase over the 963 
claims filed during the previous period. Of the 
1.124 claims. 224 were first-time claims and 900 
were continued claims.

Sttitewide. more than 5,600 claims prompted by 
seasonal closings caused the weekly average 
claims for unemployment benefits to rise to 30,199 
— a 16.9 percent increase over the previous 
twii-week period

Legal trouble brewing
WASHINGTO.N — Legal trouble is brewing for 

five companies that buy hops from growers and 
sell them to beer makers.

.Attorney General William French Smith said 
Monday Ihe Justice Department has filed an 
.intitriist suit ihtit accuses the companies of 
conspiring to fix the price of hops, which give beer 
its distinctive fUivor,

The defendants, who collectively sold about 
$200 million in hops in 1981, account for at least 80 
percent of I'.S. hops sales by dealers to brewers.

They are .John Barth Inc., Lupofresh Inc. and 
S S. Steiner Inc., all of New York City; John I. 
Haas Inc. of Washington. D C., and Von Horst 
Company-Yakima of Yakima, Wash.

The suit, filed in U S. District Court in Spokane 
Wash., charges the companies violated the 
Shermiin Antitrast Act by agreeing to fix prices 
.or hops and rcLited products and services from 
1976 to the present.

Dollar hits another record
LONDON — The U S. dollar hit another record 

in Milan today and kept its current high levels on 
other major foreign exchanges, even though it 
eased back fractionally at opening. Gold staged a 
minor recovery.

The dollar oiiened at 1.762.25 lire in Milan, up 
from Monday’s record close of 1.762.20. Italian 
dealers continued to cite high U S. interest rates 
and the upward revision of the U.S. gross national 
product to 7.5 percent for the dollar boom.

In Tokyo, Bank of Japan sources said Gov. 
Haruo Maekawa spoke of taking "appropriate 
steps" to protect the yen against the dollar. The 
dollar closed at 245.95 yen, up from 245.85.

The dollar opened in Frankfurt at 2.8675 
Deut.schmarks, down from 2.8775 at Monday’s 
close. It was 2.4347 Swiss francs in Zurich, down 
from 2.4450, and 8.8260 francs in Paris, down from 
Monday’s record closing of 8.8405.

It was $1.32005 to the pound in London, down 
from $1.3175, and was ,58.03 Belgian francs in 
Brussels against 58,1,525 Friday. The Brussels 
market was closed Monday fora national holiday.

Gold, which hit a near two-year low Monday, 
regained some of its losses. It rose $5 to reach 
$.339.50 an ounce in Zurich against $334.50 at 
Monday’s close.

In London, gold gained $2,75 to reach $338.25,. 
compared with $335.50 Monday.

Channel 61 gets OK
FARMINGTON — The Federal Communica­

tions Commission has given television station 
WETG Channel 61 permission to start broadcast­
ing in September to the Hartford. New Haven and 
Waterbury areas.

The FCC approved construction of a 1,149-foot 
broadcast tower for the 5 million-watt station 
despite objections by WVIT Channel 30 the tower 
would interfere with its transmissions.

The commission said Channel 30, serving 
Hartford and Springfield, Mass., had "not 
demonstrated how the public interest will be 
harm ed”  by granting the new station’s 
application.

"Naturally, we’re very thankful permission 
has come through," Arnold Chase said Monday. 
Chase is president of Arch Communications of 
Hartford, W ETG’s license holder.

Channel 30 has the right to appeal the FCC 
decision within 30 days, said Gordon Godfrey, 
senior engineer for the FCC’s Video Services 
Division.

The new tower under construction is 1,000 feet 
from Channel 30’s broadcasting facility.

Money markets 
back on the rise 
as loan rates up

BOSTON (UPI) — Money market funds that lost a 
lot of deposits while the stock market began to boom 
are attracting the dollars back as interest rates climb 
over the 10 percent mark again.

The Investment Company Institute, a mutual fund 
trade assocation, says there are now $179.75 billion in 
money market funds across the country.

That figure stood at $165.5 billion at the beginning of 
the year and the funds most recently enjoyed 
back-to-back weekly increases of more than $1 billion 
each.

Growing yields are bringing in the money, much of 
it from the stock market. Donoghue’s Money Fund 
Report in Holliston last week said there was an 
increase in seven-day yields to 10.33 percent from 
10.21 percent. The average 30-day yield rise to 10.16 
percent from 10.07 percent.

"The double digits I think do have a lot of impact," 
said Heidi Proctor, product manager for Fidelity 
Investments’ taxable money markets in Boston. "It 
can sort of be wandering between 8 and 9 percent but 
once it hits 10 there is a bigger impact.”

Newspaper ads are showing up in increasing 
numbers promoting funds, though not nearly in the 
volume of the early 1980s, when yields reached into the 
high teens.

" I  don’t think we’re quite at the point where we’re 
screaming yield, but we are promoting it," Ms. 
Proctor said.

Banks, which attracted a lot of money in late 1982 
and early the next year with accounts similar to 
money funds, generally aren’t competing with the 
funds for the new dollars.

The bank accounts, known as Money Market 
Deposit Accounts, were first permitted in December 
1982 as a step in deregulation. They came out with 
exceptionlly high yields b the money market funds.

" I f  they were trying to get more money, they would 
be bidding competitively. Give the chance to compete, 
the banks chose not to and they would have been better 
off not to have in the first place," said William 
Donoghue, author of the Donoghue report.

■"That’s very expensive money and banks are 
cutting back," he said. “ Deregulation was a mixed 
hissing for the banks."

Rates vary a little, but the bank MMDAs are 
generally about 1 percent lower than the money fund 
yields today. However, banks still offer interest rates 
of more than 11 percent on longer-term investments.

" It  seems as if the spread has really widened as far 
as yield goes," Ms. Proctor said. "In  the beginning, 
they (banks) were promoting some very high yields. 
Now it seems as if that competitive furvor has died 
somewhat."

Many money markets enjoying the biggest 
increases are tax exempt, some of them giving double 
or triple exemptions. A triple exempt fund earns 
interest not taxable by federal, state and municipal 
governments.

The multiple exemption funds are available in 
Massachusetts, New York and California, because 
they require "a  substantial supply of quality 
short-term municipal obligations and immorally high 
tax rates," Donoghue said.

The more kinds of taxes a money fund helps the . 
investor avoid, the lower his tax bracket has to be to 
make the investment worth his while — so the double 
and triple exempt funds become attractive to a larger 
group of people.

An investor needs a 44 percent bracket to make the 
normal tax-exempt money market worth his while, 
but a multiple exeption fund can be worthwhile to 
some in a 35 percent bracket, Donoghue said.

The Investment Company Institute does not keep 
individual asset statistics on tax-exempt money 
markets.

Last November Fidelity began its MassSave fund, 
which offers Massachusetts residents exemptions on 
federal and state funds. Its assets had grown from $15 
million on Jan. 1 to $64.3 million last Friday.
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Richard Henzel, an actor, broadly 
portrays former President Richard 
Nixon on the floor of the recent 
convention of the National Office 
Machine Dealers Association suggest­

ing the problems that led to his 
resignation could have been avoided 
with a paper shredder. Henzel was 
pushing GBC Shredmasters.

Information boom a harbinger 
of great things for shredders
Bv Bruce B. Bakke 
United Press International

DALLAS — As a direct result of 
the well-chronicled information 
boom, sales of paper shredders are 
soaring.

All those printers spewing out 
yards of computer printouts every 
minute or two, and all those 
duplicating machines making co­
pies of an organization’s most 
closely guarded secrets, create 
huge amounts of sensitive mate­
rial that must be eliminated 
without compromise.

"Paper shredders are the larg­
est single growth area for office 
machines," said Alfred Magid, 
president of the Shredder Division 
of Wilson Jones.

"In  10 years the volume of 
shredders sold in the United States 
has gone from $2 million to a 
projected $70 million to $80 million 
in 1984,”  Magid said.

The nature of today’s news is one 
factor, he said. From Watergate to 
Debategate, story after story 
points up the consequences of 
sensitive items falling into the 
wrong hands.

In a well-publicized case in the 
Chicago area, Magid said, a 
company was awarded $500,000 
because a competitor took a list of 
customers from a trash can.

Hour after hour, day after day. 
computer-driven printers chum

out copy containing almost every­
thing about a company anyone 
would want to know. Prices, bids, 
salaries, customer lists, pur­
chases, planning information, 
blueprints and designs, all could 
cause harm to a business organiza­
tion if they fell into the wrong 
hands.

“ There should be a shredder 
next to every copying machine,”  
Magid said. "Information about 
personnel, new plants, expansion 
plans, labor negotiations, salaries, 
personnel files, all passes through 
the copying machine.

"The first copy isn’t dark 
enough, or it doesn’t register right. 
What does the secretary do? She 
does what we all do, she tosses it 
into the waste basket. Then she 
adjusts the copying machine, 
makes her copies and takes them 
back to her office.

“ In that waste basket is Death 
Valley days. It happens every day, 
every month." It is not uncommon 
for private detectives to search 
through a company’s dumpsters 
when seeking information for a 
competitor. Information gleaned 
from trash cans also surfaces as 
evidence in lawsuits.

Chicago-based Wilson Jones is a 
long-time maker of office products 
and now is part of American 
Brands Inc. Two years ago Wilson 
Jones acquired the Ofrex Group of 
the United Kingdom, which was a

producer of shredders.
Wilson Jones expanded the line 

to 22 models and has heavily 
promoted the products with strong 
advertising and public relations 
campaigns. A paper-eating goat 
named Rodney stars in the com­
pany’s ads and made a personal 
appearance at a recent convention 
of the National Office Machine 
Dealers Association where Wilson 
Jones displayed its products.

“ Coming from New York, I 
never saw a goat,”  confessed 
Magid, after feeding Rodney a 
handful of dry, shredded paper at a 
news conference.

Magid said Wilson Jones expects 
to double or triple its sales of 
shredders in the next two years.

Also demonstrating shredders at 
the convention was Meiko Shokai 
Co. Ltd., a Tokyo company which 
claims 90 percent of the market 
share in Japan. P.D.I. Corp. of 
Deerfield Beach, Fla., which dis­
tributes MS copiers in the United 
States calls the market potential 
unlimited.

The ebullient Magid expects the 
shredder market to continue to 
swell, going to $150 million a year 
in five years or less.

“ The same information that is 
being generated in the office is 
finding its way into homes,”  he 
said. " I  think 10 or IS years down 
the road you will see mini­
shredders in the home.”

Seabrook cost cap could still double rates
CONCORD, N.H. (UPI) -  A prop­

osal by the principal owner of the 
Seabrook nuclear plant to cap consu­
mer costs on the project’s first reactor 
at $4.5 billion could still double 
customer electric bills over five years.

In another development, executives 
from Public Service Co. of New 
Hampshire — principal Seabrook 
owner — were to seek approval from 
state regulators today on a $425 million 
financing plan to improve the utility’s 
poor cash flow.

PSNH President Robert Harrison 
told state utility regulators Monday his 
company wo(ild agree to recover 
through electric rates no more than its 
35.6 percent share of the $4.5 billion 
Seabrook cap.

Harrison said the cap would “ in­
crease the feasibility" of phasing in 
Seabrook I costs into electric rates over 
some five years at annual increases of 
no more than 10 percent plus a yearly 
inflation factor estimated at 5 percent.

Charles Bayless, PSNH financial 
vice president, said the compounded 
effect on electric rates under the 
proposal would mean they would rise 
between 61 percent to no more than 101 
percent at the end of the five-year 
period.

“ If inflation stays at zero, we’re 
talking 61 percent,”  Bayless said.

Harrison said erroneous predictions 
of 300 percent electric rate increases

when Seabrook begins operation are 
driving people away from the state.

“ A $4.5 billion cost is indeed 
reasonable, assuming there are no 
catastrophic developments clearly out­
side of the control of project manage­
ment," Harrison said.

Bayless and Harrison said such 
“ catastrophic developments”  beyond 
their control would include snags in the 
regulatory process or delays in the 
proposed financing for the project.

“ The big one would be the joint 
owners could not get regulatory 
approval," Bayless said.

’The cost cap proposal and electric

rate plans were announced by PSNH at 
a state Public Utilities Commission 
hearing on new management and 
financial plans to finish Seabrook I. It 
was the first time the Manchester 
utility has ever proposed a limit on 
Seabrook’s costs to consumers.

PSNH has rated the first reactor 80 
percent complete and hopes to have it 
operational by mid-1986. Seabrook's 
second nuclear reactor has been 
conditionally canceled.

Construction on Seabrook I was 
halted April 18 in one of many moves by 
PSNH to avoid bankruptcy. A gradual 
work resumption at the site began this

month.
Harrison said an internal union 

problem with Seabrook construction 
workers is close to being resolved and 
800 workers should be at the site'by the 
end of next week.

PSNH exeuctives told the PUC the 
proposed “ Newbrook" financing plan 
to complete Seabrook will guarantee 
that all 16 joint Seabrook owners have 
the necessary finances to complete 
construction.

Bayless said PSNH’s Newbrook 
financing would be based on a third 
mortgage of all PSNH properties and a 
public sale of borrowing notes.

Soviets continue to buy U.S. grain
WASHINGTON (U P I) -  Last week’s 

heavy Soviet buying of American com 
has continued into this week.

The value of the latest sales of 312,080 
tons by private exporters was not 
disclosed, but current prices indicate 
the grain is worth about $50 million.

The transactions, announced Mon­
day the Agriculture Department, in­
cluded 212,080 tons of com reported 
earlier as having an unknown destina­
tion and 100,000 tons of corn reported 
for the first time.

Last week, the department an­
nounced a rash of com sales to the 
Soviet Union of nearly 1.8 million tons 
valued at about $280 million.

Recent corn purchases, totaling 2.09 
million tons, will be counted toward the 
second year of the latest U.S.-Soviet 
grain agreement. The second year 
begins Oct. 1.

For the first year of the agreement, 
the Kremlin has bought nearly 12.4 
million tons of grain, including 6.3 
million tons of wheat and nearly 6.1

million tons of corn, as well as 416,200 
tons of soybeans.

The agreement specifies that the 
Soviets buy at least 8 million tons of 
U.S. grain and 500,000 tons of soybeans 
a year, or 9 million tons of grain.

The Agriculture Department also 
reported sale of 100,000 tons of com to 
an unknown destination that will be 
reported later.

In addition to heavy buying of corn by 
the Soviets last week, the Chinese were 
active in American grain markets, 
buying 540,000 tons of soft red winter 
wheat, worth an estimated $82 million.
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Gunman slays four 
in Arkansas shootout

HOT SPRINGS, Ark, (UPI) -  A 
vengeful gunman wounded in a 
police shootout managed to escape 
to a motel bar he had been thrown 
out of and began shooting people, 
killing four and wounding another 
before shooting himself to death.

A policeman and another man 
were also wounded in the initial 
exchange of gunfire.

Police said the gunman, whose 
name was not released, was found 
in a corner of the Grand Central 
Motor Lodge lounge with a bullet 
wound in the head. A witness said 
he had “ lost control and just 
started shooting at random.” 

Mayor Jim Randall, noting the 
killings at a California McDonald’s 
last week that left 21 dead, said 
that Hot Springs was stunned by 
the deaths Tuesday.

"You see this last week in 
California and think that it can’t

happen in our city,”  Randall said. 
"Nothing in our city has ever 
happened like this before."

The violence started at about 6 
p.m. when a policeman stopped the 
man and three companions on a 
routine traffic check,

Police Sgt. Paul Jackson said the 
gunman opened fire, hitting Sgt. 
Wayne Warwick several times. 
Warwick returned fire, striking 
the gunman and one of his 
companions.

The companions fled on foot and 
were captured nearby, police said.

The gunman then drove three 
blocks to the Grand Central Motor 
Lodge, went inside and began 
shooting.

Jackson said the gunman killed 
one man who was apparently 
checking in and then shot three 
others in the lounge.

Officers, thinking the gunman

t

was holding hostages, cordonned 
off the motel. But after storming 
the lobby they found the gunman 
dead with a bullet in the shoulder 
and a wound in the head, appar­
ently from his own gun.

Motel employees told police the 
man had stayed at the motel last 
week and had been ejected from 
the bar after becoming drunk and 
rowdy. They said he had left with a 
vow to return and get even. The 
bartender was among the dead, 
police said.

Authorities said two women and 
two men, including the gunman, 
were pronounced dead on arrival 
at Ouachita Memorial Hospital in 
Hot Springs. A fifth died while 
undergoing treatment.

Warwick was in critical condi­
tion today at Saint Joseph Hospi­
tal, authorities said.
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U.S. rejects Vienna ground rules
By Jim Anderson 
United Press International

WASHINGTON -  While the 
administration has privately re­
sponded to a Soviet proposal for 
ground rules on space-weapons 
talks in Vienna this fall, other U.S.

official have publicly rejected any 
preconditions.

Some State Department officials 
suggested maneuvering over a 
proposed joint announcement to 
open negotiations — set to begin in 
September — is really a Soviet ploy 
to avoid talks and blame the United

N

Senate majority leader Howard Baker of 
Tennessee (right) talks to reporters 
Tuesday outside the White House after 
meeting with President Reagan as 
House minority leader Bob Michel of

Jim Platz is a Trekkie, 
an inventor, and more
By Sarah E. Hall 
Herald Reporter

Jim Platz, 39, is a rifle enthusi­
ast, a spare-time inventor, a field 
engineer for a Terryville machine 
company — and a dyed-in-the-wool 
"Trekkie.”

What’s more, he has $25,000 
worth of Star Trek collectibles to 
prove it. Phasers and walkie- 
talkies, games, comic books, a Mr. 
Spock decanter and all manner of 
memorabilia from the 1960s TV 
show crowd his basement "sanc­
tum” in the 6 Bates St. home he 
shares with his mother.

Labeled and arranged in neat 
rows are videotapes of all 79 Star 
Trek episodes. Platz estimates 
that he has seen each 50 times.

“ It ’s one of the biggest collec­
tions in the world,”  Platz says, his 
brown eyes beaming from behind 
tinted glasses. " I  don’t know of 
anybody who has a bigger one."

So what’s behind his strange 
attraction?

“ Nowhere do you find any other 
science fiction show about aliens 
being friendly, or about a unified 
universe. The others are nothing 
more than modernized westerns,”  
Platz says. “ But why always a 
war?"

STAR TREK did not always pit 
the good guy against the bad, 
according to Platz. After all. 
Captain Kirk managed to see 
beauty in even the ugliest behe­
moth from outer space.

Platz, the son of a prominent 
Manchester physician who died 
several years ago, says that a 
boy’s camp he attended for 27 
years — as a camper, counselor 
and a director — instilled similar 
mores in him. The now-defunct 
Pop Welch Educational Founda­

tion in East Otis, Mass., taught him 
the value of individuality and 
respect for life, he said.

Besides, the collection is an 
investment.

An empty bottle of “ Saurian 
Brandy”  — Captain Kirk’s favor­
ite drink — is one of the rarest Star 
Trek souvenirs in the sanctum. A 
silver coin bearing the faces of 
Kirk and Spock, which Platz 
bought from a dealer for for $90, is 
worth about $1,000, he says. A 
12-cent comic book purchased 
years ago commands a price of $75 
today.

BUT HE HASN’T  HAD much 
luck marketing the gizmos he’s 
invented himself, including a pair 
of goof-proof jumper cables and a 
device which protects the electri­
cal system of a car.

"N o company wants to take a 
gamble," he complains, bemoan­
ing the fnistrations of a small-time 
inventor.

One of his inventions has been 
grabbed up by a Pennsylvania 
computer firm. Appropriately 
enoligh, it’s game program called 
the “ Star Trek Trivia Quiz," with 
150 questions in IS categories.

“ My girlfriend thinks this is all 
kind of crazy,”  Platz admits. He 
persuaded her to start watching 
Star Trek reruns after work at 
night — but stopped the cajoling 
after she beat him at Trivial 
Pursuits by coming up with the 
answer to a Star Trek question.

Trekking is not Platz’s only 
pursuit. He bowls, plays the organ, 
is a citizens band radio enthusiast, 
amateur photographer and expert 
rifleman. He also has had his 
pilot’s license for 18 years.

But he has no plane himself. " I  
just beam back and forth to 
places," he says.

States for their failure.
A State Department spokesman 

refused to say whether a Soviet 
proposal to ban testing of space 
weapons during the talks would be 
considered a precondition.

Spokesman John Hughes said 
the U.S. response to the Soviets’ 
proposed joint statement was 
handed to Soviet charge d’affaires 
Victor Isakov Tuesday morning by 
assistant secretary of State for 
European Affairs Richard Burt.

"W e are going to those talks 
without preconditions,”  said State 
Department spokesman John 
Hughes.

Hughes, who Monday criticized 
the Soviets for making their 
proposal in public instead of 
through diplomatic channels, re­
fused to reveal the text of the U.S. 
response.

He said the State Department 
prefers to conduct diplomacy 
through private channels "rather 
than a public forum where ob­
viously there are dangers of 
posturing and propaganda."

Soviet television Saturday ac­
cused the United States of “ persist­
ently sabotaging the preparation 
and holding of talks on preventing 
the militarization of space."

Monday, the Soviet news agency 
Tass made public a paraphrased 
version of what the Soviet Union 
wanted said in a joint announce­
ment opening the Vienna talks.

It included a pledge by both sides 
to refrain from testing or farther 
deploying military weapons in 
space.

U.S. officials believe the Soviets 
proposed the moratorium as a 
means of preserving their edge in 
space weapons.

"W e don’t think that’s the way to 
go," said one official, .summing up 
the administration position.

The Soviets already have a 
workable but relatively primitive 
system, which was-first tested and 
deployed in 1968. The United States 
has just begun testing a much 
more sophisticated system.

In June, the Soviets proposed the 
space-weapons talks. The adminis­
tration, which had earlier rejected 
such negotiations, accepted the 
invitation but said it wanted to 
broaden the agenda to include 
discussion of stalemented nuclear 
arms control talks.

S.
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Illinois (left) looks on. The Republican 
leaders said that they do not expect 
President Reagan to increase taxes, 
which Reagan implied he would not do 
at his news conference Tuesday night.

Reagan gets his turn; 
lashes back at Fritz
By Helen Thomas 
United Press In te rna tiona l

WASHINGTON — President 
Reagan, signaling the start of a 
rough-and-tum ble cam pa ign  
against Walter Mondale, is ruling 
out tax increases and announced 
an effort to preserve cost-of-living 
increases for Social Security 
recipients.

At a nationally televised news 
conference Tue.sday evening, Rea­
gan displayed a new fighting 
stance in the aftermath of the 
harsh criticism that emerged from 
the Democra t i c  Nat i onal  
Convention.

He managed to touch on virtu­
ally every major issue rai.sed by 
the Democrats during their tilmosl 
non-stop four-day attack tigain.st 
him.

The presidetit denied Mondale’s 
charge during his acceptance 
speech last week that he.secretly is 
planning to rui.se taxes next year if 
re-elected and accused his Demo­
cratic rival of voting repeatedly to 
hike taxes.

In northern Minnesota, Mondale 
interrupted a fishing trip to restate 
his charge that Reagan’s denial of 
a lax hike means he "is  iilunning a 
December surprisi if he is re­
elected.”

"I took a break from fishing to 
listen to Mr. Reagan." Mondale 
siiid in a stati'ment "F ve  been 
hetiring fish stories all week, but 
tonight Mr. Reagan told a big one.

’Mr. Reagan should show letid- 
ership, put his budget plan on the 
table as I have and debate it with 
me. The American people don’t 
want a fish story. They w;inl the 
truth from their president before 
the election”

Reagan, at his 26th formtd nt.'ws 
conference, al.so rejected us "de­
magoguery" charges that his 
programs have hurt the poor and 
favored Ihe rich and denied he is 
conducting a "trigger-happy" for-

Reagan still 
backs Burford 

— story on page 5

eign policy in Central America or 
el.sewhere.

He said he would "turn Ihe other 
cheek” to Democratic vice presi­
dential nominee Geraldine Ferra-' 
ro’s remark that he was "not a 
good Christian" hecau.se of h'is cuts 
in social programs.

Me also said he "wouldn’t touch 
that question with a 10-fool pole"

when asked about a reniiirk by 
Edward Rollins, his re-election 
campaign director. I hid Ms. Fer­
raro’s nomiiiidion to the No. 2 spot 
on the Demoendic ticket "coidd be 
the biggest bust in history”  

Rollins apologized iis soon as he 
said it. calling it a "Freudiidislip ” 

Reagan hits been accused of 
trying to cut Sociid S’ecurity ever 
since 1964 when he suggested it be 
put on a voliinlidy Inisis.

But in ii seemingly poliiiciil 
gesture, Reiigidi promised to iisk 
Congress to give Ihe 36 million 
recipients ii cost (if living increa.se 
this yciir even if iidlalion does not 
lop 3 percent.

Voicker' foresees 
difficulties ahead
By Denis G. G ulino 
United Press In te rna tiona l

WASHINGTON -  While .statis­
tics indicate thtd the econonty is 
rolling into high gear. Chairman 
Paul Voicker of the Federal 
Re.serve Board again warns that 
continued high federal budget 
deficits could cau.se a blow out.

The Fed chairman appears 
before Ihe Senate Banking Com­
mittee todiiy to bring Congress up 
to date on boiird policy, which the 
Fed reviewed a week ago.

Voicker has issued dour warn­
ings in Ihe recent pa.st that deficit 
spending is appropriate only for an 
economy distp in recession, not an 
economy booming the way it basin 
the first half of this year.

Heavy government borrowing, 
he has warned, will surely collide 
with heavier business and consu- 
mermorrowing once the economy 
b(;gan to expand

DOT offic/al says state Isn't responsible

State and town to work on Route 83 flooding

The annual government deficit is 
running around $180 billion this 
fiscal year, more than half of it 
generated by Ihe need to pay 
interest on Ihe slciidily growing 
$1.54 trillion national debt.

Mondiiy, the Commerce Depart 
ment pegged Ihe expansion in the 
gro.ss national product at 8 8 
percent in the first half of 1984, 
splitting the difference in annual 
rates between a spectacular 10 1 
percent in Ihe first quarter and a 
healthy 7 5 (lercent in the second 
quarter

Tuesday. Ihe Labor Department 
said Ihe Consumer Price Index 5 
moved up only 0.2 (lercent in June, 
liarl of a moderate 4.1 percent 
annual r:ite generated throughout 
the first half

The Commerce Department also 
reported Tue.sday a sign of a 
possible economic slowdown under 
way. a decline of 2,4 percent in ’ ’big 
ticket" durable goods orders in the 
second quarter of the year

Inside Today
24 pooes, 4 sections

By Kathy Garmus 
Herald Reporter

State Department of Transpor­
tation officials have agreed to 
clean and widen a drainage culvert 
along Route 83 in the Talcottville 
Flats area to help alleviate flood­
ing that has plagued area 
businesses.

Victor L. LaBarre, a DOT 
special services section chief, said 
at a meeting Tuesday between 
Manchester and Vernon officials, 
state legislators and Route 83 
businessmen, that work on the 
culvert would be scheduled as soon

as possible.
" I  don’t know where that back- 

hoe is right now,”  he said when 
pressed for a date.

For their part, Manchester offi- 
ciais agreed to clean and deepen a 
drainage channel from near the 
Vernon line to the Hockanum 
River.

But the question of a iong-term 
soiution remained unresoived and 
charges of responsbility for the 
probiem were traded back and 
forth — at times angriiy — during 
the PA-hour meeting at the Acadia 
Restaurant.

LaBarre said the state’s efforts

would only partially alleviate the 
problem. And when shown pictures 
of recent flooding on the road taken 
by Acadia Restaurant owner- 
Frank D’Amato, LaBarre said the 
state’s culvert appeared to func­
tion pretty well.

BUSINESSMEN HAVE SAID 
the drainage problem is getting 
worse and that the road has begun 
flooding during even a moderate 
rainfall. Several of the businesses 
have been forced to close during 
heavy rains when police have 
detoured traffic around the flooded 
portion of th(> road into parking

lots.
LaBarre maintained that the 

drainage problem does not lie with 
the road but rather with the land 
around the businesses.

He said he thought the flooding 
would be greatly alleviated when 
Manchester cleaned its channel. 
Silt and growth along the culvert 
from Gorin’s Jaguar to the Acadia 
Restaurant have caused water to 
bypass the culvert and meander 
through the lowlands and onto the 
road, Manch(‘ster Director of 
Public Works George A Kiindra 
said at the meeting

LaBarre rejected Ihe ideti of

.state involvement in running a new 
drain pipe from the Welles Road 
intersection in Vernon to the 
Hockanum River, saying the state 
was "completely divorced" from 
the property involved.

Some of the businessmen along 
Route 83 and state Sen. Carl A. 
Zinsser, R-Manche.ster, who also 
attended the m eeting, have 
blamed much of the problem on 
recent development in Vernon

IN A MEMO to Manchester 
Mayor Barbara B Weinberg,
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State treasurer blasts auditors’ report as ‘cheap shot’
By M ark A . Dupuis 
United Press International

HARTFORD — State treasurer 
Henry E. Parker has disputed 
state auditors' reports of alleged 
mismanagement of his agency, 
saying the allegations reflect a 
“ sense of unfairness" about his 
office.

Auditors Henry J. Becker Jr. 
and Leo V. Donohue, in a report 
examining the Treasury's opera­
tions in the 1982-83 fiscal year, 
Tuesday cited the agency for a 
number of shortcomings.

The auditors also issued 19 
recommendations for improve­
ments in the Treasury, including 
eight from their last report that 
have not yet been implemented.

Parker said in a detailed reac­
tion to the reports that his office

nad resolved eight of the 19 
recommendations, was working on 
five others and disagreed with the 
auditors on the other six.

He charged the auditors with 
taking "a  cheap shot" in the report 
and said he felt a “ sense of 
unfairness" against his office.

The auditors cited the Treasury 
for poor control over telephone 
credit card usage, higher-than- 
allowed expenses for out-of-state 
travel and other business practices 
out of compliance with state laws 
and regulations.

" It  requires prudent manage­
ment," Becker said. “ Parker 
apparently doesn't know what 
prudent means."

In the area of out-of-state travel, 
the auditors cited trips to New 
'Vork City where Treasury em­
ployees stayed in hotel rooms

costing J202 per night, fur above 
the $75 allowed by state policies 
daily to cover lodging and meals.

Parker and Treasury officials 
Robert Staley and Barbara Reid 
stayed the Helmsiey Palace Hotel 
in New York, where the slate paid 
$202 for each to have a room.

“ It's not just that one instance," 
Donohue said, listing other trips 
where costs were higher than state 
policy allows. "These people go 
finst-class.”

"Overall, I think it shows a 
continued lack of interest on the 
part of the Treasury Department 
to recognize it's a state agency like 
every other agency," Donohue 
said.

But Parker defended the stay at 
the Helmsiey Palace, saying it was 
the only safe hotel that had rooms 
uvuilabchallenginguuditors to find

Peopletalk
It’s Degaetano, not Charles

Just so the new Miss America starts off with a 
clean record, let's start with the fact that her 

name really isn't 
Suzeite Charles.

Her real name is 
Suzetle DeGaetano, 
pageant offic ia ls  
to ld  U P I .  The 
former Miss New 
Jersey thought it 
was too much of a 
tongue twister so 
she adopted her fa­
ther's first name, 
Charles, as her last 
for professional pur­
poses. Shades of 
Gary "Hartpence" 
Hart.

.1 ^

Suzette Charles

Backstage with Penthouse
Tempers were still simmering Tuesday over 

the backstage confrontation between Kathy 
Keeton, vice chairman of Penthouse magazine, 
and feminist author Susan Brownmiller.

The two had a volcanic on-air discussion 
Monday night about the photos printed by 
Penthouse that caused the resignation of Vanessa 
Williams as Miss America. And backstage after 
their appearance on "Crossfire, " the Cable News 
Network talk show hosted by conservative 
columnist Patrick Buchanan, tempers got hotter

Ms. Brownmiller called Miss Keeton a 
four-letter expletive, according to Penthouse 
publisher Bob Guccione. Replied Miss Keeton, 
who has also had a personal 19-year relationship 
with Guccione, “ And I feel sorry for you, Susan. 
You must have had a horrible experience with 
men.”

A spokesman for Miss Keeton told UPI 
Tuesday, “ She was real ladylike about the whole 
thing. Brownmiller w asn 't.^

Not just another love story
Warrington Mitchell and Dorothy Gavin fell in 

love in 1919, and they're getting married later this 
year.

The two 78-year-oIds used to rendezvous at the 
hallway water fountain when they were in eighth 
grade in Linden, N.J. After graduation, Mitchell 
moved away, married twice, but never forgot his 
grade school sweetheart.

When his second wife died last year, Mitchell 
tracked down his old flame, now Mrs, Gavin a 
divorcee still living in Linden, and whisked her 
away to his home in Fresno, Calif., for a 
whirlwind courtship.

Back in Linden, they visited the place that 
started it all and took a photo of the water 
fountain, but it just wasn't the same. Not the 
romance, which has lasted more than half a 
century but the fountain, which had long ago 
been replaced.

Make room for Daddy
Michael Nader, "Dynasty's”  Dex Dexter, has 

added a third woman to his life.
First it was Alexis Carrington Colby (Joan 

Collins); then his real-life wife Robin Weiss; and 
now Lindsay Michelle, who weighs 7 lbs., l i  oz. 
Nader's daughter was born Saturday in suburban 
Los Angeles.

There’s a new shah in town
Four years ago the son of the late shah of Iran 

dropped out of college in Massachusetts and 
nioved to Cairo, Egypt, where he declared 
himself shah-in-exile. His mother, the Empress 
Farah Dibah, would still love to see her son on the 
old Peacock Throne, but she realizes it would lake 
a "m iracle."

The empress told The Transcript, a local 
newspaper near Williamstown, Mass., where she 
lives in a heavily guarded mansion, “ I believe a 
restoration can be possible, and I'm  not just 
saying that because of whom I am. but because 
we hear from Iran. The Iranian people are 
miserable and just waiting for a m iracle,"

The empress and her .son won't return to Iran 
soon, howeveince they are both under sentence of 
death in their former kingdom.

How to pick up a millionaire
Doris Lilly once wrote a best-seller called'' How 

to Marry a Millionaire.“  and Johnny Carson's 
new girlfriend may have borrowed a page or two 
from it.

Alex Maas, who has been described by the 
media as everything from an investment 
counselor to a secretary, somehow found out 
where the Tonight Show host lives in Malibu, 
Calif. Local zoning laws forbid private beaches, 
so Miss Maas slipped into a bikini and patroled 
the sand outside Johnny's house — until she was 
finally invited in, according to the Los Angeles 
Times.

The sixth time around
Actress Arlene Dahl, 55, will marry for the sixth 

time next Monday when she and perfume 
magnate Marc Rosen. 40-ish, tie the knot on a 
cruise ship off Marbella on Spain's posh Costa Del 
Sol.

You might say the marriage was made in 
heaven. Miss Dahl, who has authored several 
books on astrology, picked her marriage date 
based on the conjunction of two planets, Venus for 
love and Jupiter, which she says represents 
"fun.”

Now you know
The Soviet Union sprayed the sky with 

chemicals to clear rainclouds that threatened the 
opening day of the 1980 Olympic Games in Lenin 
Stadium.

Loretta in fair condition
Country and western singing star Loretta Lynn 

is in fair condition at a Mount Vernon, Hi., 
hospital, apparently suffering from exhaustion, a 
hospital spokeswoman said.

Miss Lynn was brought to Good Samaritan 
Hospital Monday by ambulance from the bus on 
which she and her group were touring.

Hospital spokeswoman Sue Atkinson said 
Tuesday Miss Lynn's road manager, Ken Riley, 
told doctors the 49-year-old singer had been 
suffering from exhaustion during the tour.

Miss Lynn's group was returning to Tennessee 
when she became ill.

Almanac
Today is Wednesday, July 25. the 207th day of 1984 

with 159 to follow.

The moon is moving toward its new phase.
There is no morning star.
The evening stars are Mercury, Mars. Venus, 

Jupiter and Saturn.

Those born on this date are under the sign of Leo. 
They include American artist Maxfield Parrish in 
1870 and actor Walter Brennan in 1894.

On this date in history:
In 1909, pioneer aviator Louis Bleriot became the 

first to fly across the English channel. It took him 36 
minutes.

In 1952, Puerto Rico became a self-governing U.S. 
Commonwealth.

In 1972, Democratic vice presidential nominee 
'u Eagleton, a Missouri Senator, disclosed that 
he had psychiatric care for “ nervous ailments”  in the 
1960 s. Nominee George McGovern removed him 
f r̂om the ticket and replaced him with Sargent 
Shriver “

In 1982, the first air hijacking ever reported in 
China. F ive Chinese seized an airliner carrying 80 
people and demanded to go to Taiwan. The hijackers 
were overpowered by passengers and crew. The 
bomb-damaged plane later landed in Shanghai.

A thought for the day; Egyptian statesman Anwar 
ei-Sadat said "  Most people seek after what they do not 
possess and are thus enslaved by the very things they 
want to acquire.”

 ̂ Today in history
On July 2fe, 1909, French aviator Louis 
Bleriot made the world’s first overseas 
flight in a heavier-than-air craft when he 
piloted a small monoplane of his own 
design across the English Channel from 
Calaid to Dover in 36 minutes.

“ a hotel that is sale and comforta­
ble”  in New York within the $75 
allotment.

“ 1 cannot go to New York and do 
$100 million worth of business and 
stay at the YMCA, it doesn’t make 
any sense," he said.

The auditors also cited a lack of 
controls over the use of state 
telephone credit cards, following 
up on a matter they raised several 
weeks ago.

Earlier this month, the auditors 
d isclosed that m em bers of 
Parker’s family and his dau9hter’s 
roommate had charged about 
$2,000 to his state credit card.

Parker has reimbursed the state 
more than $2,000 for the calls and 
interest, and a review is continuing 
to see how far back the improper 
use of the card goes.

In addition to discussing the

report at a news conference, 
Parker issued a point-by-point 
reply to the audit report, and at one 
point accused the auditors of bias.

The auditors questioned the fact 
that a third of the $79,000 spent by 
Parker’s office for advertisements 
to locate owners oi abandoned 
property was spent on ads placed 
in “ two limited circulation minor­
ity newspaper chains."

"The fact that the auditors chose 
to single out only my choice of Ihe 
weekly distributed mainly in, or to, 
black communities for criticism 
reflects a bias unbecoming of the 
auditors of public accounts." 
Parker said in his written response 
to the audit retort.

" I  resent that remark.” said 
Donohue, adding the auditors 
would have found the same fault if 
Parker had chosen Catholic or

Jewish newspapers that also might 
not meet the "general circulation" 
newspapers in which state law 
directs the ads be placed.

Becker said he also was offended 
by Parker’s charge of bias. "That 
really has no place”  in the 
treasurer's response to the audit, 
Becker said.

Donohue said the Treasury 
under Parker is the only state 
agency that does not have an "exit 
interview”  where agency officials 
review the audit findings and can 
resolve some or all areas where 
they disagree with those findings.

The famous Hatfield-McCoy 
feud started when a McCoy 
brought a Hatfield to court, accus­
ing him of stealing a pig. Hatfield 
won the case and it started a feud.

Weather
Today’s forecast

Connecticut, Massachusetts and 
Rhode Island: Today sunny and 
pleasantly warm. High 75 to 85. 
Tonight clear and cool. Low 55 to 
65. Thursday morning sun will give 
way to a cloudy afternoon with a 
chance of showers or a thunder­
storm by evening. High 75 to 80.

Maine; Partly to mostly sunny 
today. Highs 70 to 80. Fair tonight. 
Lows in 50s. Clouding up Thursday, 
chance of an afternoon shower in 
the mountains. Highs in 70s.

New Hampshire; Mostly sunny 
today. Highs 70 to 80. Fair tonight. 
Lows in 50s. Clouding up Thursday 
with a chance of an afternoon 
shower. Highs in 70s.

Vermont: Mostly sunny and 
pleasant. Highs 75 to 80. Fair and 
cool tonight. Lows in 50s. Clouding 
up with a chance of showers in the 
afternoon. Highs 70 to 75.

Extended outlook
Extended outlook for New Eng­

land Friday through Sunday;

Connecticut, Massachusetts and 
Rhode Island: Friday sunny. Sat­
urday and Sunday chance of 
showers. High in mid 70 to lower 
80s. Overnight low in mid 50s to 
lower 60s.

Vermont: Chance of showers 
Friday and Saturtfay. Fair Sun­
day. Highs 75 to 85. Lows 55 to 65.

Maine and New Hampshire;
Scattered showers through the 
period. Lows in 50s. Highs mostly 
in 70s.

Long Island Sound
The National Weather Service 

forecast for Long Island Sound 
from Watch Hill, R.I., to Montauk 
Point, N.Y.:

Variable winds less than 10 knots 
tonight and southeast to south 
Thursday at 10 to 15 knots. 
Visibility generally over 5 miles, 
but possibly lower in showers and 
fog patches Thursday afternoon or 
evening. Average wave heights 
less than one foot tonight, increas­
ing Thursday. Partly cloudy to­
night and cloudy Thursday with a 
chance of afternoon or evening 
showers.

Across the nation
Showers and thunderstorms will 

be scattered from Florida to 
Louisiana and the from the central 
Atlantic Coast, across the Ohio 
Valley, the upper Mississippi Val­
ley and middle Missouri Valley to 
the central Rockies. Thunder­
storms also will cover the Great 
Basin across northern Arizona.

Highs in the 70s wiil stretch from 
northern New England to the 
Great Lakes and much of Minne­
sota and the along the Pacific 
Coast. It will reach near 90 in the 
South and warm to 100-110 in the 
inland Southwest.

Air quality
The state Department of Envir­

onmental Protection reported 
moderate air quality levels across 
Connecticut Tuesday and forecast 
good quality levels statewide for 
today.

Weather radio
The National Weather Service 

broadcasts continuous, 24-hour 
weather information on 162.475 
mHz in Hartford, 162.55 mHz in 
New London and 162.40 mHz in 
Meriden.

Lottery
Connecticut daily 

Tuesday: 526 
Play Four: 7521

other numbers drawn Tuesday 
in New England:

Rhode Island dail^: 8999.
Rhode Island ” 4-47 Jackpot”  

numbers: 2-23-14-40. Jackpot' 
$130,331.

Vermont daily; 909.
Maine daiiy; 617.
New Hampshire daily: 9940. 
Massachusetts daily: 4282.

A midsummer nIghVs dream
Today: sunny and pleasantly warm. High 80 to 85. North wind 
around 10 mph. Tonight: clear and cool. Low 55 to 60. 
Southwest wind less than 10 mph. Thursday morning: sun 
giving way to afternoon clouds. A 40 percent chance of showers 
or a thunderstorm by evening. High 75 to 80. Today's weather 
picture ^ s  drawn by Jason Raymond of 48 Bissell St.
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Satellite view
Commerce Department satellite photo taken at 3:30 a.m EDT shows 

stretching along the Gulf coast, through 
. ® Rockies into the Upper Plains. Low level frontal

rioa? ow**®"*^ *^® <0 the mid-Atlantic states.4>iear skies can be seen along the West coast.
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National forecast
For period ending 7 a m. EST Thursday. During Wednesdav niaht

S r r S n ° S a Z r T M ? ‘ î‘"  Valley. EteewheriweJthe;
readlnonn temperatures Include: (maximum
readings in parenthesis) Atlanta 72(90), Boston e 4i7Rt rh irjiao
65(75), Cleveland62(71), Dallas 71 (90), Denver59(811 Duluth51 (71)
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71 91). Los Angeles 63(80), Miami 78(86), MlnnMor^^ m  7 fli New

55(74), Seattle 59(76), St. Louis 69(86). Washington 73(85).
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Charges Zinsser is a ‘cameo’ senator

Cassano endorsed by acclamation
By A lex GIrelli 
Herald Reporter

Democrat Stephen T. Cassano, 
after being endorsed by acclama­
tion Tuesday night to challenge 
incumbent slate Sen. Carl A. 
Zinsser in the race for the Fourth 
Senatorial District seat this fall, 
launched an attack on Zinsser 
during his acceptance speech.

Cassano. who is a Manchester 
town director, said Zinsser makes 
“ cameo appearances" among his 
constituents, showing up only 
briefly. He compared Zinsser's 
appearances to those made by 
Alfred Hitchcock in the movies he 
produces.

"You won’t see him when you 
need him," Cassano told the 38 
delegates from the five Fourth 
District towns who were as­
sembled at the Knights of Colum­
bus hall on Main Street in Man­

chester for the district convention.
Cassano said a state senator 

should be seen constantly by his 
constituents so he can get their 
views.

He said former state Sen. Dave 
Barry, a Democrat, had regularly 
visited the towns in the district. " I  
will do the same," he said.

I

Cassano charged that Zinsser — 
a Manchester Realtor who is 
seeking his third term in the Senate 
— does not exhibit leadership, 
possibly because as a Republican 
in Connecticut, he has always been 
in the minority.

Cassano said Zinsser had pre­
dicted a $200 million deficit in the 
state budget and is now complain­
ing about a $140 million surplus.

Cassano's acceptance speech 
contrasted sharply to the one given 
by Zinsser after he was endorsed at 
the GOP district convention July

17. Zinsser did not mention Cas­
sano by name and concentrated 
instead on criticizing the state's 
Democratic administration.

Asked by a reporter at that time 
to comment on Cassano's candi­
dacy, Zinsser refused because 
Cassano had not officially been 
chosen as a candidate.

For his part, Cassano predicted 
a spirited campaign in the district 
this year. He said there would be 
vigorous debate between him and 
Zinsser in each of the district towns 
— Manchester, Glastonbury. Co­
lumbia. Hebron and Bolton.

"Cassano fever — catch it." 
Cassano urged the delegates. He 
said he would need strong support 
in all five towns to defeat Zinsser.

Cassano, an associate professor 
at Manchester Community Col­
lege, said that dealing with stu­
dents of various ages, buck-

grounds ;iiid economic classes had 
given him first-baml knowledge of 
their goals, needs and desires.

The students, he said, represent 
a good eross-.seetion of the dis­
trict’s population.

Cassano saal that Maiiehesler 
Denioeratie Town Chairman Theo­
dore Cummings had warned him 
how hard he would have lo work if 
he expeeleil to win in the Nov 6 
election and promised he would 
work hard.

"1 really enjoy what 1 ludoing, " 
'■e said.

At a separate Denioeratie eon 
venlion in the :t5lh Senatorial 
District Tne.sday night in Hoik 
ville, three-term ineumheni Sen 
Michael J. Skelley of Tolland .d.so 
won unanimons endorsenieni. 
Skelley, the majority whip In the 
Senate, repre.senls Cnvenlry. .An 
doverand a numlierofolheriow ns

Democrats from 5 towns boost Cassano
Despite the fact that Manchester 

Director Stephen T. Cassano was 
the only candidate seeking endor­
sement at the Fourth Senatorial 
District Democratic Convention 
Tuesday night, a roll-call was 
taken of the delegations from the 
five district towns before Cassano 
was endorsed by acclamation.

Convention chairman Particia 
Low of Coventry said the roll-call 
was inspired by the recent Demo­
cratic National Covention in San 
Francisco, at which such voles 
were the order of the day. The 
convention, held at the Knights of 
Columbus Hall in Manchester, 
lasted for about an hour.

After the chairman of each

delegation had cast the entire 
delegate vote for Cassano, Theo­
dore Cummings, chairman of the 
Manchester Dem ocrtic Town 
Committee, moved for endorse­
ment by acclamation and the 
motion carried with loud "ayes" 
and applause from  the 38 
delegates.

Cassano was nominated by 
former Manchester Mayor Mat­
thew Moriarty. Brief seconding 
speeches were made by represen­
tatives of each of the five towns in a 
display of party unity.

Moriarty said that if there is a 
harder worker or more dedicated 
person than Cassano, he does not 
know of that person.

He said Cassano devotes an 
extrordinary amount of time and 
talent to public office as a member 
of the town Board of Directors. 
Cassano has been on the board 
since 1977,

Amy Burns, vice chairwoman of 
the Manchester town committee, 
described Cassano as .sensative 
and practical, with extensive expe­
rience in local government. She 
said he represents "our party’s 
ideals."

Michael Zizka of Bolton, a 
candidate to oppo.se Republican 
representative Peter Fusscas in 
the 55th Assembly District, told the 
delegates that Cassano had gone to 
Bolton recently to "get me going."

He said it was nice of Cassano In 
take time for him.

He added that he was impressed 
by the long li.st ofqualifiealions in a 
letter from Cassano in dclegales.

Frances A. Malek o f Colnmliia 
said she was impressed when slie 
first met Cassano about a month 
ago and doubly impressed wtien 
she read his background and 
qualifications.

Daniel Moore of Hebron said, 
"Steve's onr kind of candidate" 

and predicted Cassano would he an 
effective campaigner.

Raymond Dolan of Glaslonlniry 
said Cassano "has energized some 
people in our town. ”

W itnesses claim  M cKenna appeared drunk
Bv Sarah Passell 
Herald Reporter

The prosecution moved quickly 
through a series of witnesses 
Tuesday during the first day of 
testimony in the manslaughter 
trial of Manchester resident David 
McKenna.

McKenna, 21, of 12 Flint Drive, is 
charged with driving drunk and 
causing the accident that killed 
Grace Dixon. 66. of East Hartford 
on April 12, 1983 on Interstate 84 
extension just east of the down­
town Manchester exit. State police 
Sgt. Peter Plant testified that his 
calculations — based on the length 
of the skid marks McKenna's 
Pontiac Firebird left on the road — 
indicated that McKenna was driv­
ing between 75 and 85 miles and

hour when he struck the rear of 
Mrs. Dixon’s Buick Regal.

Over defense attorney Gerald M. 
K lein 's objections, Assistant 
State's Attorney Peter Ponziani 
was allowed to show the jury 
photographs of Mrs. Dixon's body 
— her face twisted and bloody — 
that were taken after firefighters 
pulled her from under the roof of 
her car, which had flipped over and 
pinned her underneath.

"I 'm  the one that did it. I killed 
her," McKenna told State Trooper 
Thomas Carrigan when he arrived 
on the scene, Carrigan testified, 
Tuesday. Both Carrigan and town’ 
firefighter Raymond Shedd said 
they found McKenna sitting on the 
edge of the grass on the highway 
median.

Shedd, who was an emergency

medical technician for the Man­
chester Ambulance Service at the 
time, testified he found McKenna 
with his knees pulled up to his 
chest, holding his head in his 
hands. Shedd said McKenna re­
jected his offer of medical help and 
insisted on being left alone.

Both Shedd and Carrigan said 
they noticed an odor of alcohol on 
McKenna's breath.

Carrigan testified that McKenna 
told him he had been with friends 
with Willimantic and had drunk 
three beers at the Playpen bar 
there, McKenna told Carrigan he 
was on his way home when the 
accident occurred, Carrigan said.

Klein's motion to^keep from the 
jury the results oF a mechanical 
breath test lo which McKenna 
submitted more than half an hour

after tile accident was denied bv 
Judge Harry N. Jaeaway before 
testimony began Tuesday. Ponzi­
ani hud not introduced the te.st 
results by the end of the day, hut 
has indicated he will prohahiy call 
to the stand Ihe Manchester police 
officer who administered the le.sl

Shedd said McKenna swayed, 
staggered and walked in circles 
when he got up from Ihe ground 
and walked away from Shedd. 
Carrigan then testified thul 
McKenna did not perform well on 
three sohriely tests at the accident 
scene.

Klein objected to the two men’s 
on-site assessments that McKenna 
was drunk at the time, questioning 
their ability lo identify accurately 
a state of intoxication
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DOUBLE 
THE VALUE 
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MANUFACTURER'S! 
COUPONS 

Details in Store
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4 . MANCHESTER, CT

NORTHWAY
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V.S./World 
In Brief

Mine violence flares again
LONDON — Twelve striking coal miners and a 

policeman were injured today in the third 
consecutive day of clashes around the nation in 
the 20th week of Britain's bitter coal strike.

The worst incident came at a Derbyshire coal 
plant in central England where 800 miners 
charged police ranks in a head-on clash that left 
one officer and six miners injured. Police said 
they arrested four miners.

Further north, six miners were hurt at 
Scotland's biggest mine. Bilston Glen near 
Edinburgh, where some of the worst clashes have 
been reported this week. On Tuesday 30 miners 
were arrested at Bilston Glen, some of them 
dragged off in handcuffs.

Tension also brewed at a Lancashire coal mine 
in northwestern England, where 200 miners were 
manning a picket line.

Police said today they also were investigating 
reports of intimidation by miners against 
colleagues considering going back to work.

Several British newspapers reported that a 
Nottinghamshire miner known as the "Silver 
Birch " is organizing other dissidents to defy their 
union and end the strike.

Jury prays for Pancoast
LOS ANGELES — The jury that convicted 

Marvin Pancoast of killing Vicki Morgan, 
longtime mistress to department store heir 
Alfred Bloomingdale, prayed for the killer after 
deciding he was sane at the time of the murder.

Pancoast, 34, broke down and sobbed as the 
decision was announced Tuesday in the cour­
troom of Superior Court Judge David fforowitz, 
who scheduled sentencing Aug, 31,

The decision means Pancoast will go to prison, 
possibly for life, rather than being sent to a 
mental hospital from which he could have been 
released in us little as 90 days if found to have 
regained his sanity.

Forewoman Theda Band said the jurors held 
hands and prayed after their decision in the 
sanity phase of Pancoast's trial. They had 
deliberated four days,

"W e wished (ourselves) well and we wished 
Marvin Pancoast well." she said.

Rubble still radioactive
MIDDLETOWN, Pa. — When workmen lifted 

the l59>/i-ton lid on Three Mile Island's crippled 
nuclear reactor, the radiation level jumped 3,9 
times higher than outside, but it was 10 times 
lower than officials had estimated.

Bernard Snyder, director of the Nuclear 
Regulatory Commission's Three Mile Program 
office, called the lower than estimated radiation 
level a "positive sign" and said it might make the 
cleanup operation easier.

" It  was a landmark event," Snyder said of 
Tuesday night's lid-lifting operation. “ It was one 
of the few really significant events that has 
occurred since the cleanup got under way."

Cleanup crews worked today to complete the 
operation, which is considered a milestone 
because it will provide access to the nuclear-fuel 
damaged in the March 1979 accident at the plant.

No one wants death land
CHICAGO — The bank was the only bidder at a 

sheriff's auction Tuesday of the property where 
convicted mass murderer John Wayne Gacy 
buried 29 of his victims.

Gacy, 42, was convictedm 1980 of slaying 33 
young men and boys. The Illinois Supreme Court 
upheld the conviction last month and set Nov. 14 
as his execution date.

Edward Freud, an attorney for the savings and 
loan association which held the mortgage and 
bought the property, said the property's stigma is 
"strictly psychological." Freud said there is 
"nothing there that would prohibit anyone from 
having a family life and an opportunity to be a 
part of the community."

Little hope for aid vote
WASHINGTON — The administration has not 

given up efforts to get $21 million in aid for 
Nicaraguan rebels this fiscal year, but holds out 
little hope Congress will provide the money, a 
White House spokesman said today.

"W e'd like to get it all," said deputy press 
secretary Robert Sims, “ But we don't know 
whether we can or not. It will be most difficult."

The New York Times today quoted administra­
tion officals saying that the White House has 
decided to drop efforts to get more money for the 
rebels in fiscal 1984 — which ends in October — 
and will instead -try for $28 million in the 1985 
intelligence authorization bill, which will be 
considered by the House next week.

Fighting seen on border in Guif war
By United Press International

Iran claimed its soldiers killed or 
wounded scores of Iraqi troops in a new 
round of border fighting and said it 
would never accept peace as long as 
Iraq's president remained in power.

Military officials in Tehran said 
Tuesday Iranian soldiers "killed or 
wounded 64 Iraqi troops" in 24 hours of 
fighting involving exchanges of heavy 
artillery fire on Iran's northwestern 
border, the official Iranian news 
agency said.

An Iranian m oni­

tored in Beirut, Lebanon, also accused 
Iraq of using long-range artillery to 
shell residential areas In the Abadan 
area of southern Iran but said Iraqi 
fortifications “ sustained some casual­
ties and damages" when the fire was 
returned,

m ere  was no immediate response 
from Iraq, which has been at war with 
its neighbor since September 1980 when 
Iraqi President Saddam Hussein sent 
invasion troops into Iran in a dispute 
over rights to the Shatt el Arab 
waterway.

Iranian President Ali Khamenei 
reiterated Tuesday that Iran would not 
make peace with Iraq as long as 
Hussein remained in power.

" I t  is not possible to make peace with 
a thief and agree with an aggressor," 
Khamenei told a group of Revolution­
ary Guards in remarks broadcast by 
Tehran radio.

In Turkey, reports reaching Ankara 
said that since Friday there have been 
several demonstrations in Tehran for 
and against the fundamentalist Islamic 
regime of the Ayatollah Ruhollah 
Khomeini, which fonnioH Shah

of Iran in 1979.
It was not immediately clear 

whether the protests were related to 
the Iran-Iraq war, which has caused 
heavy iosses in the Iranian armed 
forces and harmed Iran’s vital oil 
economy.

"People have demonstrated in the 
streets of Tehran almost every day 
since I arrived," said a woman in the 
Iranian capital who talked by tele­
phone to friends in Ankara. “ Some are 
condemningHhe regime for its policies. 
They are shouting insults.”

Israel’s parties scramble for coalition
TEL AVIV, Israel (U P l) -  The 

Labor Party and the ruling Likud raced 
today to line up coalition partners for a 
government in a scramble to end the 
political deadlock of inconclusive gen­
eral elections.

Uncertainty gripped the nation as the 
coalition dealing began, and the Bank 
of Israel Tuesday suspended all trading 
in dollars in an effort to halt the 
depletion of Israel’s foreign currency 
reserves.

The Bank of Israel said it would 
announce new rates for the dollar, but 
on the black market it rose 30 percent 
above the pre-election official rate, 
selling for 370 shekels.

With neither Shimon Peres’ Labor 
Party nor the ruling rightist Likud of 
Prime Minister Yitzhak Shamir win­
ning a majority of 61 parliamentary 
seats in Monday's general election, the 
two accelerated efforts to find coalition 
partners from the 13 smaller parties.

The next step is for President Chaim 
Herzog to select the party with the best 
chance of forming a coalition, giving 
that party 21 days to present the 
grouping. By convention, the nod has 
always gone to the winning party in the 
election — in this case. Labor.

Although Labor won 45 seats to 
Likud’s 42 in the 120-member Knesset, 
forecasters said it would be harder for 
Peres to find 16supporters from among 
the smaller religious and ethnic parties

than for Shamir to gather the 19 
additional seats he needs.

Labor Party spokesman Moshe Sha- 
hal conceded any coalition that Labor 
stitched together might not last.

“ There is a possibility that Labor will 
form a coalition, but it will be difficult 
for any government to function be­
cause of the small parties.”  Shahal 
said.

Labor and Likud both were in contact 
with the religious parties Tuesday and 
further efforts were scheduled today. 
The four religious parties have a total 
of 12 seats. The Tami ethnic party has 
one seat. 5. autonomy in Arab territo­
ries occupied by Israel in the 1967 Six 
Day War.

The settlement of the occupied West 
Bank and Gaza Strip was a key issue in 
the elections, along with Israel’s 
troubled economy and the two-year 
Isra e li occupation of southern 
Lebanon.

Four renowned Israeli writers, in­
cluding Amos Oz. appealed for a 
Labor-Likud national unity govern­
ment headed by Labor.

"The nation is saying I am in trouble.
I cannot decide. I cannot give one party 
the power and possibility to decide," 
novelist A.B. Yehoshua said.

Both parties, however, have rejected 
forming such a government for the 
time being.
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UPl photo

Israeli Defense Minister Moshe Arens (left) and Agriculture 
MinisterPessach Gruperjubilantly welcome an Israeli television 
projection that Monday elections would be a near toss-up 
between the governing Likud party and the opposition Labor 
party.

Israel ends Beirut liaison; 
Lebanon, Syria ready talks

BEIRUT, Lebanon (U P l) — Israel 
severed its last official communications 
link with Lebanon, officials said today, as 
Lebanese Prime Minister Rashid Karami 
prepared for talks with Syria on strengthen­
ing Beirut’s peace plan.

Bowing to Lebanese demands, the Israeli 
Foreign Ministry in Tel Aviv said it closed 
the liaison bureau around midnight Tues­
day and brought all the Israeli staff 
members back home.

The office in Dbayeh, about 7 miles 
northeast of Beirut, had operated in the 
framework of the May 17, 1983, troop 
withdrawal accord between Israel and 
Lebanon, which was annuBed earlier this 
year by Lebanon.

The Israeli Foreign Ministry said the 
abrogation of the agreement “ at Syrian 
dictate" is “ contrary first and foremost to 
the interests of Lebanon itself."

“ Israel considers itself free us always to 
take steps to maintain its own security 
interests and ,^to secure the northern 
border," the Foreign Ministry said.

State-run Beirut radio called the Israeli 
statement a threat to Lebanon, which 
decided to close down the office officially 
last Wednesday.

"Israel will continue to maintain contacts 
with its numerous friends in Lebanon from 
all the sects and will continue to strive for 
good neighborly relations with Lebanon in 
the hopes Lebanon will be tree to operate as 
a sovereign and independent country,”  the 
Israeli Foreign Ministry said.

The ministry did not say what channels 
Israel would use to maintain Lebanese 
contacts, but observers said it was 
referring to the Israeli-backed “ South 
Lebanon Arm y," which controls the south, 
and Christian militias known as the 
“ Lebanese forces.”  which control about 
1,400 square miles of Lebanese soil.

The Christian militias, which publicly 
advocate collaboration with the Israel, 
have their own liaison office in Jerusalem 
headed by former Lebanese forces spokes­
man Pierre Yazbeck.

NUMBER PLEASE??
The new telephone number for 

the Community Services Division at MCC is

6 4 7 -6 2 4 2

J M
ManctneterComnunliy Colege

Call this number to register 
for continuing education 
courses —  weekend, evening, 
off-campus; non-credit 
classes and workshops.
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Despite Senate criticism, Reagan stiii backs Burford
By Robert Sangeorge 
United Press International

WASHINGTON — President 
Reagan will not back down from 
his decision to make Anne Burford 
the head of a government advisory 
panel despite an overwhelming 
Senate vote urging him to dump 
her.

Reagan strongly defended the 
former Environmental Protection

Agency chief — as well as his own 
conservation record — just hours 
after the Senate criticized her 
nomination as chairman of the 
National Advisory Committee on 
Oceans and the Atmosphere.

“ There was not one single 
allegation (against it) that was 
proved in any way,”  Reagan said, 
“ And, therefore, I am standing by 
the appointment that I have made. 
And I am pleased that the

resolution that was passed is 
non-binding.”

Her nomination does not require 
Senate confirmation.

The House plans to take up an 
identical resolution today.

Mrs. Burford resigned from the 
EPA last year when it was 
engulfed in scandal over allega­
tions of mismanagement of the 
Superfund toxic waste cleanup 
program, relaxed enforcement of

pollution laws and sweetheart 
deals with corporate polluters.

More than a score of other top 
EPA officials were fired or forced 
out — most of them by William 
Ruckelshaus, Reagan's choice to 
succeed Mrs. Burford.

Ruckelshaus has said the EPA's 
morale and public credibility was 
at an all-time low when he replaced 
Mrs. Burford.

Reagan defended his much-

maligned environmental policies 
at his nationally televised news 
conference Tuesday night.

“ I ask all of you (reporters) once 
again to take a look at what our 
record is with regard to environ­
mentalism,”  he said. "There isn't 
anything that can be proven that 
we have not been meeting our 
responsibilities with regard to our 
protecting of the environment."

But virturally all his programs

have been fought by environmen­
talists for 3 1 5  years — particularly 
the weakening of many pollution 
control regulations and the drastic 
acceleration of federal energy 
resource development on public
lands and in offshore areas.

•

The vote opposing the Burford 
appointment was a "sense of the 
Senate” resolution sponsored by 
Sen. Edward Kennedy, D-Mass.

Ex-Miss America counseied
NEW YORK (U P l) — Vanessa Williams, 

upset because she had to relinquish her 
Miss America title after nude photos of her 
and another woman were published in a 
men's magazine, is receiving psychological 
counseling, her father said,

Milton Williams said Tuesday the na­
tional scandal left his 21-year-old daughter 
in a “ deep depression."

Williams described the recent turn of 
events in his daughter's life as "atraumatic 
experience for the whole family.”  A teacher 
from rural,d, he said his daughter now was 
getting psychological help.

Miss Williams herself, in an interview 
with NBC Tuesday, said she felt like she had

sunk to “ rock bottom”  after the sexually 
explicit photos were revealed.

“ I know it was a mistake, of course,”  
Miss Williams said. “ The tears came. It 
was rough. And now I ’m ready to work and 
move on. “ This is rock bottom and there’s 
no where else to go but up.”

The first black Miss America and the first 
in the pageant's 63-year history to be 
dethroned. Miss Williams gave up the 
beauty title Monday under pressure from 
pageant officials.

She denied giving permission for the 
publication of the nude photos of her and 
another woman in Penthouse and is 
considering suing the men's magazine.

Most lost were firefighters

16 presumed dead in refinery biast
LEMONT. 111. (UPl) -  Many of 

the 16 people presumed dead in the 
worst oil refinery explosion on 
record were company firefighters 
racing to contain a gas leak that 
exploded, leveling much of the 
Union Oil Co. refinery, officials 
say.

A series of explosions Monday 
killed at least 14 people, left two 
missing and 21 injured, knocked 
out one-sixth of Illinois’ refining 
capacity, and caused damage 
estimated by industry sources at 
$25 million.

Will County Coroner Robert 
Tezak said Tuesday most of those 
killed were company workers, 
including firefighters, responding 
to reports of the gas leak.

“ Some of them never made it out 
of their trucks,”  Tezak said.

One of the victims was William 
Drury, 50, a supervisor trapped in 
the metal walls of a small power 
station inside the refinery. Co­
worker Vincent Lioce, 35, listened 
helplessly from a windowless 
refinery control room as Drury 
called for help on a hand-held 
radio.

“ He kept saying he was hot. He 
said, ‘You’ve got to get somebody 
over here,” ’ Lioce said. “ I don't 
know how long it lasted. It seemed 
like forever.”

“ We tried to direct the company 
firemen to help him, but later we 
realized it was futile. The fire 
people were on the scene first and 
they were most of the dead, " Lioce 
said.

It was the worst oil refinery 
explosion since the Occupational, 
Safety and Health Administration 
began keeping records in 1971.

“ We’ve had small ones, but 
never one where more than five 
people have been killed,”  OSHA 
spokesman Len Legon said.

The last of the flames from the 
explosion that shook houses 50

miles away were extinguished 
Tuesday.

The coroner said two people still 
were missing.

“ They haven’t shown up yet. We 
have to assume they're out there,” 
Tezak said.

The blast at the 1,030-acre site 
sent fire and smoke shooting 
thousands of feet into the air 
Monday evening in the industrial 
community about 30 miles southw­
est of Chicago’s Loop. It shattered 
windows in businesses three miles 
away and shook houses as far as 50 
miles away, police said.

The first explosion occurred in a 
catalytic cracking unit that distills 
crude oil into propane and various 
chemicals. Other fires and explo­
sions broke out in nearby storage 
tanks.
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BLOOD PRESSURE 
CLINIC

Token by a 
Registered Nurse
A TtU G G E H  PHARMACY and 

PAR ADE HEALTH SHOPPE

TIME: EVERY THURSDAY 5 PM TO 9 PM
Co-tpontored a COMMUNITY SERVICE by; 

LIGGETT-PARKADE PHARMACY PARKADE HEALTH & 
AT THE PARKADE NUTRITION CENTER

THE o l e ’ f a s h io n  five  & DIME.
9 7 5  M A IN  S T . M A N C H E S T E R "C T .

MID-SUMMER 
CLEARANCE SAIE

OFF any o f tha following 
ifliini in ftock

Picnic JUQS 
Lawn chair webbing•BT-0 Grills

IcrMTor •styrofoam Coolers•Freezer Paks m uzh
SALE ENDS AUQUST 4th

Open Dally 9-S:30 thurs to 8 Cloaed Sunday

A VALUE VARIETY STORE W I T H  MORE

0 -

50% OFF
select groups of

MEN’S
SUMMERWEAR

• SUM M ER SPORT COATS
reg. $8o-$ioo 39.99-49.99

• SUM M ER SUITS
reg. $125 $135 62.49-67.49

• SHORTS & SW IM W EAR
reg. 12.50-$20 6.19-9.99

• SPORT, KNIT AND
DRESS SHIRTS .
reg. $12-$18 5.99-8.99

• SUM M ER SLACKS
reg $25 $28 12.49-13.99

50% OFF
MISSES’

SPORTSWEAR
Half price on select groups of tee shirts, 
shorts, skirts, blouses, pants and blazers! 
Choose from a wide assortment of summer 
fabrics and colors, sizes 8-18, S-M-L.
Reg $15 $72 6.99-35.99

50% OFF
MISSES’ & JUNIORS’ 

DRESSES
• MISSES’ & PETITES’ dresses in a large se­

lection of styles and colors, all easy-care fab­
rics. Sizes 8-18 and 6-14 petites, reg. $28-$.50

i ; t . 9 9 - 2 I . D 9

• JUNIORS’ career, dressy and sundress 
styles in a wide range of bright summer 
colors, sizes 3-13. Reg. $26-$40

12 .99 -19.99

50% OFF HANDBAGS & ACCESSORIES

• H AN D B AG S, imported straw clutch and tote
bags, plus canvas, linen, vinyl and leather designs. 
Hurry, supplies limited! 50% OFF

• S ILK  SCARVES, bias and oblong shapes in
basic and fashion prints, reg. $10-$15 4 , 4 9 - 7 . 4 7

• K N E E  SOCKS and sport socks by Bonnie Doon
and Electric Socks, reg. $4-$6 1.99-2.99

• S U M M E R  HATS, assorted straw and fabric
styles, all 5 9 ^^ q FF

50% OFF
JUNIOR

SPORTSWEAR
COTTON TOPS,
reg. $i4-$20 6.99-9.99
SKIRTS, reg. $25-$30

11.99- 14.99
'PAN TS , reg. $2.5-$.T2

1 1.99-15.99 
'SW IM SUITS, reg. $26-$;i5

12.99- 16.99 
•BLAZERS, reg. $26-$38

9.99-18.99

50% OFF GIRLS AND BOYS SUMMER WEAR

GIRLS’
SUMMER WEAR

Save on a select group of 
shorts, sundresses, romp­
ers, short sets, knit tops, 
skirts, pants and blouses. 
Sizes 4-6x, 7-14. Reg. $7-$25.

3.49-12.49

BOYS’
SWIMWEAR & 

ACTIVE SHORTS
Sizes 4-7 and 8-20.
Reg. $5-$12

2.49-5,99

BOYS’
SPORT & KNIT 

SHIRTS
Sizes 4-7 and 8-20. .v
Reg. 7.50-$13 ^

3,49-6.49

INEW! D&L For Children al Tri-Cily Plaza, Vernon and Wether»field Sho|ij>inn ( .enter

OPEN MON. THRU SAT. 
T IL  9 P.M.

OPEN MON. THRU SAT. 
•TIL 9:30 P.M.

OPEN D AILY T IL  5 P.M 
THURS. NIGHT "TIL 8: 45

OPEN MON THRU FR l. T IL  
9 P.M.: SAT. 'T IL  6 P.M.

.Corbins Corner 

.New London
•Meriden Square .New Britain

ALL D&L STORES OPEN SUNDAYS 12 TO 5 ... except New Britain clostKi Sundays

•Avon • Vernon • Groton 
•Manchester • Bristol

J
U
L

2
5
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opiHion
State convention will affirm surface unity

M A N C H E h l t^K M t.K A L U , VMHlnesduv. Ju ly  »»»■*-

Richard M. Diamond, Publisher 
Douglas A. Bevins, Managing Editor 

James P. Sacks, Citv Editor

Democrats are back from their week in San 
Francisco with the syrup of harmony running right out 
of their shoes.

This weekend, they will have an opportunity to put 
this wonderful unity to the test

Delegates to the national convention in San Francisco 
will be in New Haven on ^turday for a smaller copy — 
the Democratic State Convention — where the main 
business will be trivial by comparison.

But the session in New Haven, and a meeting Monday 
night of the Democratic State Central Committee, will 
give the unity theme a workout.

The issue Saturday, along with the convention, will be 
the election of three Connecticut members to the 
Democratic National Committee (DNC). It will be like 
the Republican State Central Committee's recent 
internal battle, but with a gender factor.

One of the three seats apparently is being contested. 
Unlike the GOP hassle, which involved male 
candidates, the Democratic seat involves two women.

MARY SULLIVAN OF GREENWICH is expected to 
be challenged by Maureen Satti of New London when 
she seeks re-election. Both have been contacting 
members of the statewide policy committee for 
support. Mrs. Sullivan has had the advantage lately 
because she was a delegate to San Franciso and was in 
the midst of Democrats who will be voting Saturday. 
Mrs. Satti had operated earlier from her shoreline base 
in soliciting support.

Mrs. Sullivan is usually identified as a leader in the 
liberal wing of the party. Some of the elder statesmen 
have not been comfortable with that.

But she has been one of the most active, outspoken of

f Capitol
Comments

i '  • Bob Conrad
Syndicated Columnist

Connecticut Democrats and has worked her way up to 
membership on the executive committee of the DNC.

As one who has been an insider with the party 
organization a long while and who comes from an old- 
line Democratic family in New London, Maureen Satti 
was instantly seen as the favorable of so-called 
regulars. The contest, then, shaped up as a power 
struggle between them and the liberal element — 
something which appeals to Democrats whenever such 
a confrontation develops.

In fact, another potential showdown was avoided 
when Bill O'Brien of West Hartford decided against 
challenging John Flynn of Avon for one of the other 
seats on the national panel. Flynn is also a liberal and a 
strong union man.

O’BRIEN, ALSO A LABOR LEADER, says he agreed 
to back off when unnamed party bigwigs “ suggested" 
that the regulars could focus better on one contest than 
be obliged to get involved in two. The Sullivan-Satti test, 
they said, should have the center of the ring alone.

So Flynn, who was a delegate to the national

An editorial

Juice bar rules: 
Are they needed?

Though the state Liquor 
Control Department admits 
there is no problem with the 
10 or so "juice bars" cur­
rently operating in Connecti­
cut. it wants to regulate them 
anyway.

For our part, we think it's a 
good thing the department at 
least has to hold a public 
hearing on the proposal, 
because this could be yet one 
more case of over-regulation.

These establishments, 
which serve non-alcoholic 
beverages to teens too young 
to drink, are created to allow 
younger residents of the state 
to see the same entertain­
ment as those over the 
drinking age while prohibit­
ing them from imbibing any­
thing that might impair their 
driving ability. Thus, 10 times 
out of 10, there's a bar 
nearby.

What the liquor depart­
ment proposal would do is 
prohibit alcohol from juice 
bars and require a separate 
room for minors, away from 
where liquor is sold but in 
view of the show.

The excuse for regulation, 
in the words of one liquor 
department official, is that, 
"We just feel the potential is 

there" for abuse.
That’s not good enough. 

Potential or not, we think the 
state should be required to 
prove its case on this one.

Current law requires that 
anyone who wants to drink 
alcohol have an identification 
card that proves his or her 
age to whoever serves liquor 
from behind the bar. And 
penalties for either the seller

or the buyer abusing alcohol 
have gotten harsher and 
more severely enforced dur­
ing the past few years.

At the same time, since the 
liberal trends of the 1960s and 
early 1970s have ended, the 
rights of teenagers have been 
gradually — and extensively 
— curtailed.

Teens can still vote. And in 
the case of a war, they could 
still be required to fight. 
Meanwhile, they can't drink 
alcohol anymore, largely be­
cause a minority has abused 
the privilege and gotten be­
hind the wheel while im­
paired, causing a large per­
centage of the fatal accidents 
in this country.

Whether the broad princi­
ple of restricting the behavior 
of teenagers is correct, what 
the proposed juice bar rules 
would do is ostracize teens 
from people who are slightly 
older. And unless the liquor 
department is already lax in 
enforcing current law, there 
appears little reason to do 
that.

Before the department’s 
proposals can go into effect, it 
must prove its case to the 
Legislature's Regulations 
and Review Committee. We 
think the liquor department 
ought to be forced to show the 
regulations are really neces­
sary — and that it is already 
seeking efficient enforce­
ment of rules already on the 
books.

Otherwise, the state will 
develop further its habit of 
regulating things that merely 
have the “ potential”  of going 
awry.

Washington Window

"HEY -  HOW FAR IS IT TO EASTER 
ISLAND?"

Bv Elaine S. Povich

WASHINGTON -  Raising the 
federal debt ceiling, usually a 
lump-sum affair Congress tries to 
deal with infrequently, is being 
done a tad at a time this year as 
some members try to drag deficit 
reduction along behind it.

The tactic has been only par­
tially successful.

The federal debt ceiling checks 
in at $1,573 trillion, following two 
small increases in May and June. 
In comparison, efforts to trim the 
annual budget deficits ai'e focused 
around the $100 billion murk and 
only about $63 billion has been 
approved so tar this year.

Despite drop-in-the-bucket 
charges. Congress is attempting to 
do something to reduce the deficit 
this year so it can ciaim success to 
voters in November.

Withthat goal in mind. Congress 
lifted the debt limit on May 24 by 
$30 billion. At the time, the 
prevailing wisdom was that the 
short-term increase would give 
House-Senate negotiators time to 
agree on $50 billion in taxes and $13 
billion in spending cuts aimed at 
the deficit.

THAT WAS ACCOMPLISHED in
the following month, but by then. 
Congress was faced with the debt 
limit issue again at the end of June 
since the small amount of borrow­

ing authority already was running 
out.

The second time around, the 
debt-linked issue was how much to 
allow for defense spending. As the 
third part of the deficit trimming 
effort. Congress is attempting to 
curb defense spending. But the 
House wants to allow a 3.5 percent 
hike, while the Senate and Presi­
dent Reagan are holding out for a 7 
percent rise.

The Democratic-led House tried 
to force the GOP-controlled Senate 
into a compromise by turning 
down another rise in the debt 
ceiling. The bluff failed — mostly 
because Congress was set to go on 
vacation — and Congress on June 
29 hiked the limit by another $53 
trillion.

That amount will carry the 
government through August, 
which means Congress will be 
facing the debt ceiling hike then for 
the third time this summer. And 
the debate over how much money 
to give the Pentagon in fiscal 1985 
still may be going on.

REP. DAN ROSTENKOWSKI,
D-Ill., suggested deferring the 
issue over until next year by 
passing a larger hike in the ceiling. 
He said that would give the 
incoming administration, whoever 
it is, a chance to "get its feet on the 
ground” before having lodeaiwilh 
the debt ceiling.

But the twin pressure.s ol (he

convention and presumably caught up in the euphoria 
of unity, can relax. He won't be challenged. Neither wiil 
Peter Kelly of Hartford, the other national committee 
member who is up for re-election Saturday. Kelly has 
been busy enough showing the party’s fat cats a good 
time in San Francisco’s big convention hall without 
having to worry about a contest when he comes home. 
Keily is the DNC’s chief doctor on persuading the rich to 
part with their cash in the cause of raising Democratic 
money.

The other test for the Democrats comes Monday night 
when the Democratic State Central Committee 
descends on Hartford to elect a chairman. Jim 
Fitzgerald, the incumbent, is expected to be instailed in 
another term without sweat.

He has asked for support, and will probably have it.

THE FEW DEMOCRATS who are interested in the 
job, or who have been mentioned as possibilities in the 
last couple of years, appear to have backed off. Among 
them are Tom Reynolds of East Haddam, Joe Ubaldi of 
Waterbury, John Sullivan of Manchester, Vin Mauro of 
New Haven, Harold Allen of West Haven and Henry 
Healey of Derby.

Their attitude, collectively, is that Fitz is a good guy 
nobody wants to dump or hurt. Some say they won’t 
take a serious look at the job until there is a vacancy.

Still, the rumble of discontent persists, and 
Democrats who refuse to be quoted say the party should 
have a new leader. Until they step forward, the 
criticism wiil have to be anonymous, and lacking.

The meeting Monday night would be an obv ious time 
to stand up and be counted. But the last time we saw 
Fitzgerald, he didn't iook a bit worried.

Little is solved as Congress keeps 
raising the federal budget ceiling

looming recess and a chance to 
keep the deficit-reduction issue 
alive ruled the day and the 
short-term hike was approved, 
albeit by only a few votes.

As Rep. James Jones, D-Okla., 
put it: “ Earlier this year we 
promised the American people we 
would enact a deficit reduction 
package. We have to use whatever 
leverage we can to finish the deficit 
reduction package."

Because the debt ceiling is 
something that must be lifted 
eventually to keep the government 
in business, it is always ripe for 
linkage to other issues. It also has 
been a political hot potato, With 
more and more politicians refus­
ing to go on record for the hike.

But telling the voters that 
Congress let the government go 
into default is not a pleasant 
scenario either.

“ What else can we do but 
approve the debt limit increase 
that is before us,”  said Rep. 
George Gekis, R-Pa.

As several congressmen pointed 
out during the most recent debate, 
the debt ceiling rise is not the place 
to draw ' the line on federal 
spending since the programs to be 
financed by the borrowed money 
already have been approved.

Elaine S. Povich Is a Washington 
eorrespondeni for United Press 
Inlerniillunal.

Jack
Anderson

Washington

Merry-Go-Round

Dynamics 
didn’t need 
its baiiout

WASHINGTON — General Dy­
namics, the nation's largest de­
fense contractor, is the target of a 
congressional investigation into 
charges that the company filed 
hundreds of millions of dollars in 
fraudulent ship-building claims 
with the governent in the mid- 
1970s.

The allegations were made by P. 
Takis Veliotis, a flamboyant 
former vice president and board 
member of General Dymanics, 
who is now living in self-imposed 
exile in Greece. The company’s 
allegedly false claims against the 
government — arising from two 
contacts to build nuclear attack 
submarines for the Navy — were 
settled in June 1978, when Con­
gress agreed to a $1 billion bailout 
of the company.

The amount was double what 
General Dynamics had asked for. 
"None of us could believe we got 
what we got," Veliotis recently 
told a staff member of the House 
Oversight and Investigations 
Committee.

Originally, General Dynamics 
had asked the Navy for $544 million 
in overcharges forthesubmarines, 
which were being built by the 
company’s Electric Boat Division^ 
at Groton, Conn. The firm claimed* 
that the cost of overruns were the 
result of the Navy’s design 
changes, inflation and government 
red tape.

But the Navy’s Claims Settle­
ment Board, headed by Rear Adm. 
F.R. Manganaro, decided that 
General Dynamics was owed no 
more than $125 million.

So the company went the bailout 
route, under Public Law 85-804. 
This allows Congress to give 
financial help to companies that 
otherwise might go bankrupt, and 
thus not to be able to fulfill their 
defense contracts.

But internal company docu­
ments seen by my associate Indy 
Badhwar show that General Dy­
namics was in fact financially 
healthy at the time. It didn’t 
qualify for an 85-804 bailout — and 
the company executives knew it.

THE DOCUMENTS INDICATE 
that high Navy officials — particu­
larly Assistant Secretary Edward 
Hidalgo, who later becae the Navy 
secretary and is now a General 
Dynamics consultant — huddled 
with company executives and 
persuaded them that a bailout was 
their only chance to collect more 
than the official cost-cutters were 
willing to give them.

In late 1977, Hidalgo, his assist­
ant Jack McDonnell, and the 
Navy’s general counsel, Togo 
West, met with General Dynamics 
Vice President G.E. MacDonald 
and Max Golden. An internal 
memo from MacDonald described 
Hidalgo’s attempt to get General ■ 
Dynamics to ask for a bailout, as 
two other defense contractors, •• 
Lockheed and Grumman, had done I- 
successfully.

"The discussion was very dra- ; 
matic in that we made it very clear  ̂
that GD was not in the same ' 
position as Lockheed and Grum- ‘ 
man; that is, the financial stability - 
of both those corporations was : 
consideredinjeopardy,whereasin ' 
our case the total corporation has T 
and could continue to take the ; 
impact of the (sub construction) ]  

program."
According to the memo, Hidalgo • 

warned that if General Dynamics ■ 
persisted in claiming the cost • 

overruns were the Navy’s fault, I 
"he would incur resistance from ‘  

’you know who’ in the Navy, which ' 
of course covered all top blue suits, : 
as well as specific admirals." ; 
Hidalgo, the memo said, stressed • 
that "the Lockheed and Grumman '  

approach is the only way.”

FOOTNOTE: The "you know  ̂
who”  reference was to the nuclear ' 
submarine program’s top "blue * 
suit”  or uniformed officer, Adm. > 
Hyman Rickover. He had asked '<■ 

for a Justice Department investi- I  

gation of General Dynamics’ $544 : 
million claim after it had been ; 
slashed to $12S million by the * 
settlement board. The case was * 
presented to a grand jury, but the : 
investigation was shut down by~ 
high Justice Department officials.

CONVERSE® A TH LE TIC  FO O TW EA R  
for Men, Women or Boys

20%  Off and more!

14.97.0 2 6 .8 0
Our Reg. 18.76 to 34.88

•Misses’, j r s . ’, & Petites’ Styles with straight leg -4~7
styling. All sizes. Our Reg. 22.99 ...........................................................  I f

•Girls’ 100% Cotton Styles Comtortable looks, 
straight leg styling. Sizes 7-14. Our Reg. 18.99 ................. 1 4 .2 4

Boys’ Cotton Pre-Washed Styles Straight leg
models in sizes 8 14 Reg /Slim. Our Reg. 17.99.....................

•Students’ Cotton Pre-Washed Styles Straight leg -4 A
models in sizes 26-30. Our Reg. 19.99 ............................................ ..

•Girls’ Poly/Cotton Styles for comfort and easy care. -A A Q  “7 
Straight leg. 4-6X. Our Reg. 15.99...........................................................  I I .v/f

•Junior Boys’ Pre-Washed, Poly/Cotton blond in
sizes 4 to 7. Our Reg. 12.99 ............... .............................................. 9.74

•Toddlers’ Styles for Boys & Girls with zip-front,
straight legs. Sizes 2-4. Reg. 11.99 ..............................................

Q  Q Q  •Men’s 100% Cotton, Pre-Washed Models m a - l O
choiceof leg styles. Our Reg. 21.99.......................................................

g SLACK & PECKER TOOLS
iitaok A Pecker Ve” OHH,
purpoMdrillformosthomeownttrand 4|gs A 'T  

<> woriUfnpuM. 47104. Reg. I t . M . 1 0 . 9  f
Bteek A Pecker Variable Speed Jig Saw
Has vs MP and «  slide control ewitoh to 

, choose the bast for 0 7  f i l l
C"thejob.;#^.Rag.38.98 ........» 0 O
.̂•Bl8idiADeel(«r714*Cireular * « «  « «

'.i: Saw, # 7 ^  Raih 3e.w..................... .2 9 .B 8
,. *8111̂  A Paekar Dual Action Ae m a

nnhihlnfl Sander, #7438, Rag. 39.99 — 3 1 .8 8
..' *ewrt«<l|ier#w«.HPNkipNolei.

 ̂ A8MORALL 
.Froteptante  
A n d  Cteaners*

'tleg.i,9eto4i.$l9 
S-, ChQctS8frQm4<>z.-32oz.
^  protectants or 16 oz. 

andSSozdoaners.
(.;..:WiailS0mS. r*(Mt». See elMii

ALLG^ERALEIKTHIC, 
WHITE WESTtNGHOUSE, 
EMERSON QUIET KOOL, 
WHIRLPOOL. G EDISON
m c Q u m m m A m  

OEHUMIOIFJERS 
ONSGLENOWl

5 1 4 9 . o « 3 4 7
Our Reg. 179.M to 399.88

Appraa. 20 wMwtM RiecM iMr «*en, Mirty. no nencliKli*.

SANY<
12 Inch 
Oscillating Fan

.19.76
Features three speeds for 
assured results. #EF19 

•Sanyo le* OeeWetina 
Fan, iCFis
aeg.ie.97..........29.77

1.23

W EN ZEL Hiker Tents
Both with 3-way zip screen door and rear win­
dow. Both also include convenient storm flap.
5x7' 2-Farson Tent
Our Reg. 19.9^...............
7x7'3-Persofl Tent
Our Reg. 44.99 .................

Stor* gtock only, no rafn̂ htoAi.

14.99
29.99

O ELC O  . 
NlAintMiance Pros 1 
C i r ^ n e r lo s

 ̂ 36.99to67.99l
’ Our Reg. 49.99 to 83.99

v-t' 8fxesfoWmostcar8.Come' 
 ̂ '̂;,w»tlt40Ae0monthwananty.

......

5  W AGNER 10 Pc. 
h HOAVy Duty 
C^..FowAr Paint Kit

87.40
Sprays paint rtaht out 

can to save flme. The 
i  faWbsf sprayer on the 
Jc. market todayl

L t ia T E  
Wall paint

|(,,Gli(tonCan J  

' V CiMor Seta .9.96
^■> Ib M fi Bal>id i...2 .0 0 *

.. REBATE.. .  f  m V V
|1%: leMUwktMrMpN..

Coleman 
Cam ping Needs

Coleman New CL2 Peluxe 
LaRtem wlOt 1-knob control o O "
from dim to full bright. Rsg. 28.99 .. & O JK S
Coleman 2-Bumer Propane 
Stove with 2 adjustable m m  m m  .
10,000 BTU burners. 39.99... J 9 « O 0 /
CLEAR AN CE!
CMeman Snow Lite Coolers
34.9^'39.99.. 2 9 .9 0 .0 3 4 . 7 6
Steel-belted chests with drain, food tray, 
and urethane insulation. Great for beachl

Store slock only, no rsincheckt.

TU M S  Antacid Ta W a u
78’s,Reg.2,19 .........................
Y O U TH  G AR D E Facial 7 .* 
Moisturizer, 2 oz. Rag. 2 . 9 9 1 .  o o  • 
VOS Hot Oil Treatment ' m  -w m
4 Plua 1 FREE. Reg. 4.27...............<•>/M
N IC E ’N E A S Y  Hair Color
Our Reg. 4.sg.....................

t
2.83

CASIO Hand Hald 
lOOIaitPrtnt/Read 
Mini Calculator

29.88
Has memory, % key, and large 
Digitron readout, orates 
on batteries or AC (optional). 
Uses standard papisr. Great 
for home finances. #HR-16

Mid-Summer Music Madness
Every LP A Caasstte at Marvstoug Savingsl Thousamto of TItiM,

’ OM and Nsw In the Muatoal Categories You Prefer!

SSRPMs
1 . 4 7

Lpcaaa'
2 . 7 6

LPD40a
3 . 4 3

LPE998
4 . 2 7

LPFaaa
4 . 8 8

ukJTfe
5 . 7 3

LPH898
5 . 9 6

Cms.A39a
2 . 9 6

Cass.P69a
4 . 7 6

Cass.<M98
5 . 0 3

CSSS.R79S
6 . 2 4

Cats, seas 
6 . 8 8

KODAK Disc 4106 Outm 
With 2-Olec Film (30 Pioturea)
S J .  8 4 .7 0 .............44e96
Features new styling ivith built In cover/hendls. \ - 
Has auto flash and w i n ^ .  Just Sim and shooli V '  

IMCLUOea KODAK 6 YSAR WARRANTY \
-8 TAfM>TELELEN8 -

For Kodak 4000 thru eooossfiss m
dito cameras. Rsg,i4,ss...............e . f i f

..LUCITE ^
.W all P a in t

CAPITOL RCA ATLANTIC WARNER
BROS.

ELEKTRA

•DURAN DURAN ‘Seven A The Ragged THp$r* 
•THE POINTER SISTERS Break Out'
•BEAT STREET Original Soundtrack 
•PRINCE‘Purple Rain’
•THE CARS ‘Heartbeat City'

6.88
EACMCAsamEssse

Giant 120 Pa. 
RaftliaUa 
P|ioto AilMim

. .8.88
H i^m osta izs 
photos. Features 
eosy-tokiea magnetic 
type pages anoa 
ohoioe of cofora.

T lw  First Taps 
EnalnaanMffor 
Your Car—  
P U JIG T -I

6 3 8
90-minute 2-Pak.

20«/tOFFALL 
FUJI BLANK 

AUDIO TAPESI

RED DEVIL Paint Remover
Reg. 13 .9 9 .................G a l l o n 8 s 8 8
Paste, liquid, & no wash formulas.

M A N C H E S T E R
1145 Tolland Turnpike

V E R N O N
Tri-City Shopping Center

STORE HOURS: DAILY 10 AM TO  9:30 PM • SATURDAY 9 AM T O  9:30 PM • SUNDAY 10 AM TO  5 PM • PRICES EFFECTIVE THRU SATURDAY
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State, Manchester to work 
on flooding along Route 83
Conlinupd from  page 1

Kamlra rucommended that 600foot 
of new storm line be constructed 
from the Welles Road intersection 
directly to the Hockanum River. 
He estimated the cost at between 
$25,000 and $30,000.

Vernon Mayor Marine Herbst 
said Kandra’s recommendation 
would be difficult to implement 
because Vernon would have to 
obtain easements through private 
land to construct the pipe. That 
could cost far more money than 
Kandra's estimate and could be a 
lengthy process, she said,

Mrs. Herbst angrily denied 
charges that Vernon had contrib­
uted to the problem and said the 
town was already working to 
correct drainage problems that 
were clearly its responsibility.

" f m  not coming to any more 
meetings that tell me where the 
water’s coming from or where it’s 
going,” she said when Michael A. 
Marino of Aamco Transmissions 
described a change in the place 
water collects near his business.

” We are not putting that amount 
of water in that is causing the 
flooding.” said Mrs. Herbst. ” I 
tbink it’s a compound problem.”

B O TH  M A YO R S  A G R E E D  
T H A T  T H E  FLOO D IN G  posed 
safety problems for the two towns 
because emergency vehicles 
might have to be detoured onto

Interstate 86 if Route 83 was 
flooded. That would drastically 
lengthen response time in fire 
emergencies or in transporting 
accident victims to either Man- 
chestpr Memorial Hospital or 
Rockville General Hospital, both 
said.

Mrs. Herbst asked if the state 
had emergency funds available for 
road work in areas where pubii<' 
.safety was in danger.

Jack Holt, a DOT drainage 
engineer, said the project would 
not qualify as a high priority under 
the state’s infrastructure pro­
gram. If the towns wanted to 
receive .state money to fix the 
problem, they would have to trade 
in other local projects, he said.

But Mrs. Herbst. pointing to two 
other serious flooding problems in 
Vernon, said, ’’All you’re saying is 
’Will you giveupsomething bad for 
.something bad?” ’

Kandra said Manchester al­
ready has 16 to 18 projects on a 
’’wish list” and could not add 
Route 83 because it is a state road.

B O TH  M A N C H E S TE R  AND 
VERNON officials have main­
tained that it is largely the state’s 
re.sponsibility to fix Route 83 and 
widen it. When Interstate 86 was 
widened and exits 94 and 95 
redesigned, the approaches on 
either side of Route 83 between 
Taylor Street in Manchester and 
Welles Street in Vernon were

widened to four lanes. The section 
between the two streets was left at 
two lanes, creating traffic and 
safety problems, town officials 
have said.

A bill that would have provided 
for a $1.5 million bond issue to 
finance the improvements was 
killed in a legislative subcommit­
tee earlier this year.

Manchester General Manager 
Robert B. Weiss said at the 
meeting that the widening of the 
road might follow if the state were 
forced to reconstruct its Route 83 
drainage culvert, which he said is 
too small. Manchester plans to 
begin enlarging another culvert 
along Taylor Street, which may 
prompt the state to redesign its 
culvert, Weiss said,

” If they know we are going to put 
in a new drain that will wash their 
system out, they’re compelled to 
do something immediately,” he 
said.

Mrs. Weinberg and Ms. Herbst 
said they plan to meet with DO T 
Commissioner J. William Burns 
and Gov. William A. O ’Neill to try 
to find a solution to the problem.

Mrs. Weinberg said Manchester 
could not begin work on its culvert 
until the fall.

Kandra said flooding on the 
stretch of road would never be 
completely eliminated because it 
is in lowland near the Hockanum 
River.

” We will never eliminate flood­
ing in the unusual storm, ” he said.

Obituaries
Helene F. Schwolsky

Helene (Freedman) Schwolsky, 
.55. of 53 Carman Road, died 
Tuesday at Hartford Hospital. She 
was the wife of R ich a rd  
Schwolsky.

She was born in Brooklyn, N.Y., 
and had lived in Hartford most of 
her life before moving to Manches­
ter 21 years ago. She was a 
member of Temple Beth Sholom 
and Hadassah.

Besides her husband she leaves 
three sons, Bruce'M. Goldfarb of 
Avon. Victor Goldfarb in Tennes­
see, and Jacob Schwolsky of 
Manchester; a brother, Bernard 
Freedman of Hartford; two sis­
ters, Mrs. Ruth Goldstein of 
Philadelphia, Pa., and Mrs. Nettie 
Cohen of Hartford.

The luneral will be Thursday at 
l;30p,m. in the chapel of Weinstein 
Mortuary, 640 Farmington Ave., 
Hartford. Burial will be in Temple 
Beth Sholom Memorial Park. A 
memorial period will be observed 
at her home through Sunday.

Memorial contributions may be 
made to the American Cancer 
Society. 670 Prospect St . Hartford.

John Swayner
John Swayner. 58. of Glaston­

bury, died Tuesday at Hartford 
Hospital after a long illness. He 
was the husband of Elizabeth 
(Dudych) Swayner and the.father 
of D e b o ra h  S w a y n e r  of 
Manchester.

He also leaves a son. John

Swayner Jr. of Ellington, three 
sisters, Katherine S. Sudak of 
Peabody. Mass., Mrs. Paul 
(Helen) Dysenchuk of South Glas­
tonbury and Mrs. Clayton (Nina) 
Parker of We.st. Hartford; and 
several nieces and nephews.

The funeral will be Thursday at 
10: 15 a m. from the Glastonbury 
Funeral Home, 450 New London 
Turnpike. Glastonbury, with a 
service at St. James Episcopal 
Church at 11 a.m. Burial will be in 
Rose Hill Memorial Park, Rocky 
Hill.

Friends may call at the funeral 
home today from 7 to 9 p.m. 
Memorial contributions may be 
made to the Glastonbury Ambu­
lance Association, P.O. Box 453, 
Glastonbury, or the Hartford Hos­
pital Dialysis Unit. Seymour 
Street. Hartford.

Pasqiiale Passcantell
Pasquale (Pat) Passcantell, 71, 

formerly of Manchester, died in El 
Paso, Texas, after a short illness. 
He was the husband of Audrey 
Passcantell and the brother of 
Elsie Kravontka and Herman 
Passcantell. both of Manchester.

He was born in Manchester on 
June 2. 1913, and enlisted in the 
U.S. Arm y in 1930 at the age of 17. 
During World War II he served in 
the Italian and North African 
campaigns and served in Japan 
during the postwar period.

In 1960, after a 30-year Army 
career, he retired as a senior 
warrant officer while holding the 
perm anent rank of master

sergeant.
He also leaves a daughter, Ruth 

Jean Madrid of Los Cruzes. New 
Mexico: a son, John Passcantell of 
Fort Worth. Texas; and two 
grandsons.

The funeral will be Thursday at 
the Kaster-Maxon-Futrell Funeral 
Home in El Paso. Burial will be at 
Fort Bliss with full military 
honors.

In  M c in o r iu m
In loving memory of Charles H. 

Carson who passed awav July 25. 
1976.

God saw his footsteps falter 
The hills became too steep.
And with farewells unspoken.
The Saviour bade him sleep.

Love
Mother, brothers, sisters, 
nieces & nephews

I n  .M e m o ria m
In loving memory of our beloved 

husband, father and grandfather. 
John Demko. who passed away 
July 24th, 1976.

We often sit and think of you.
And think of how you died.
Many times we have prayed for 
you.
,\nd many limes we cried.
How could our hearts forget you. 
When everything we do.
Is .something that reminds us.
Of years we spent with you.

Wife Mary-
Arlhur Warrington Family.

Two charged in Little League scam
Police Tuesday arrested two 

men connected with a Connecticut 
fu n d -ra is in g  com pany and 
charged them with fraudulently 
trying to solicit money on behalf of 
the Manchester Little League.

Arested were Barry Schmoyer, 
29, of Branford, president of a 
fund-raising firm called Star Pro­
ductions, and Ned E. Scatena, 31, 
of Windham Center, the com­
p a n y ’ s g e n e r a l  m a n a g e r .  
Schmoyer was charged with three 
counts of sixth-degree larceny, 
Scatena with three counts of 
attempted sixth-degree larceny.

Police identified the two as the 
source of several solicitations, 
some by telephone, made in 
Manchester last May. They began 
their investigation when the com­
missioner of the Manchester Little 
League. Mary Boyko, who works 
at Lydall Inc., notified police that 
someone had tried to solicit money 
from Lydall, saying it was for the 
league.

Mrs. Boyko told police the 
Manchester league does its own 
fundraising and has no contract 
with an outside company to raise 
money on its behalf. Police taped a 
telephone call she made from her 
office to a man who had left his 
name as a solicitor for the 
Connecticut Amateur Baseball 
Congress.

From that call police learned the 
name of the company that was in 
charge of soliciting. When they 
contacted its owner, Schmoyer, he 
told police that Star Productions 
had a contract with the Connecti­
cut Amateur Baseball Congress. 
Scatena was in charge of the 
solicitaion, police said.

Schmoyer admitted that the 
Manchester Little League was not 
affiliated with the congress, police 
said. Police then sought warrants 
for the arrest of the two men.

The owners of the Northway 
Pharmacy on Main Street and the 
Sylvia LaPenta Real Estate 
Agency on West Middle Turnpike 
also reported receiving solicita­

tions from the Connecticut Ama­
teur Baseball Congress.

Schmoyer and Scatena turned 
themselves in Tuesday afternoon 
and were released pending court 
appearances here Monday.

Two police officers Tuesday 
night pulled their guns on an 
intruder in the darkened offices of 
the Pressure Blast Manufacturing. 
Co. Inc. on Chapel Street.

Police had responded to a silent 
alarm at the plant that went off 
about 8 p.m. They found a loading 
bay door open and entered the 
building. When Thomas A, Caruso, 
25, emerged from the plant’s 
laboratory, the pointed their guns 
at him and ordered him to lie on the 
floor, according to one officer’s 
report.

A search of Caruso turned up 
only a $2 knife taken from the 
laboratory, police said. Caruso 
was charged with third-degree 
burglary and sixth-degree lar­
ceny. Police set bond at $5,000 
because Caruso has no certain 
address. He was held overnight 
and was to be arraigned today.

Rocky Hill resident Richard 
Bramarde, 38, is recovering at 
Manchester Memorial Hospital 
from a head injury he suffered late 
Tuesday afl'emoon when the car he 
was driving rammed into the rear 
of another on Tolland Turnpike 
near Union Street.

Police saia physical evidence at 
the scene indicates that Bramarde 
was speeding when his car hit the 
back of a Toyota driven by Michael 
Lineback, 34. Lineback was later 
treated for bruises at Manchester 
Hospital and released, a hospital 
spokeswoman said. Bramarde was 
listed in satisfactory condition this 
morning.

No charges have been lodged 
against either driver.

Assistant State’s Attorney Ter­
ence Sullivan said today that his 
office will request a warrant for 
the re-arrest of Christopher May- 
hew, 18, a Hebron man who failed 
to show at two scheduled court 
appearances to face charges of 
sexual assault and risk of injury to 
a minor.

Mayhew alledgedly forced a 
4-year-old Bolton girl to perform 
oral sex on him in the basement of 
his parent’s home at 37 Jan Drive 
in Hebron last summer. According 
to court records, Mayhew signed a 
statement admitting to involve­
ment in the incident.

Mayhew’s last scheduled court 
date was Tuesday.
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Legion again victimized by East Hartford
By Bob Popettl 
Herald Sports W riter

In what everyone was billing as a 
preview of next week’s American 
Legion Zone Eight playoff final, 
first place East Hartford downed 
second place Manchester, 4-2, 
Tuesday night at Manchester 

: Com munity College’s Cougar 
’ Field. The win gave neighboring 

East Hartford, undefeated at 17-0 
■ in Zone play and 23-1 overall, a 

three-game, regular season sweep 
over arch-rival Manchester.

Manchester, which has gone 
unbeaten against all other Zone 
competition this summer, slipped 
to 15-3-1 in the Zone and 27-8-1 
overall.

Tuesday night’s showdown was 
the third tight contest in three 
meetings this season between the 

• long-standing combatants. The 
! game started out in slugfest 
; fashion but subtly shifted into a 

fine display of pitching and 
defense.

The affair was serenaded in the 
early going by booming bats as the 
two teams tried to out-triple each 
other. The volley of three-baggers 
ended up even, with two to a side, 
but East Hartford made its hits

count more. Manchester, in the 
meantime, just stopped hitting 
altogether.

The match-up was over after the 
first inning when the visitors 
tallied three runs off losing pitcher 
Ken Krajewski, 7-2. Both of his 
losses have been to East Hartford. 
Consecutive singles by Chris 
Darby and Brian Marshall set up 
the tilt’s first three-base hit as Tom 
Parlante launched a two-run drive 
to the gap in right center, Jeff 
Riggs then flared a single to right 
field to plate Parlante and give 
East Hartford a 3-0 lead.

Manche.ster came right back in 
the bottom of the first against 
starter and winner Tom Kiesel- 
beck, 6-0. Bill Masse led off by 
blasting a triple to dead center and 
then trotted home when Chris 
Peterson sliced a three-bagger of 
his own to right center. Peterson 
scored on a grounder by Krajewski 
to make it 3-2.

East Hartford extended its lead 
to 4-2 in the top of the third when 
Darby walked and was tripled in 
by a Marshall right field smash. 
The visitors appeared in a good 
position to add to their lead when 
Parlante skied a potential sacri­

fice fly to center. But centerfielder 
Masse made one of four sparkling 
Manchester fielding plays when he 
gunned a perfect one-bounce throw 
to catcher Brendan McCarthy to 
nail Marshall at the plate.

The visiting Zone champs threa­
tened in the second, fifth and sixth 
frames but were victimized by 
inning-ending defensive gems by 
Post 102’s Andy DiFazio, Mike 
Custer and Masse.

While the gloves kept the game 
close, the Manchester bats were 
dormant, Kieselbeck found his 
grove after the first inning, yield­
ing only one other safety, a single 
by Peterson in the sixth.

Manchester eoueh Steve A rm ­
strong was concerned his club’s 
hitting woes. ” We obviously will 
have to hit to win against East 
Hartford,” he admitted, hinting at 
the upcoming playoffs.

East Hartford coach Mark 
McMahon, though confident, has 
learned not to lake Manchester 
lightly. ’’They played some super 
bull against us. We’ll see them 
again, ”
East Hartford 301 000 0 4-7-1
AXanchester 200 000 0 2-3-2

Kieselbeck, AAorrow (7) and Par­
lante; Krolewskl and McCarthy.

What about the Tigers?
What about the Detroit Tigers?
That’s the question we were asked the other 

night and, you know something, that’s a good 
question.

We’ve all but forgotten about the Tigers. They 
got off to that great start and then everyone —  
apparently —  just forgot about them.

The talk in these parts lately have been about 
the Mets.

But, you know, enough has been said lately 
about the Mets to make them a little overblown.

Howard Cosell has gotten on their bandwagon 
and that’s enough to make one want to turn 
elsewhere.

The Tigers are as good a place as any,
Detroit, after a stretch where it played only .500 

baseball, had won 10 of 11 going into Tuesday 
night’s play. That opened the Tigers’ lead back to 
a comfortable lO'/i games over the second place 
Toronto Blue Jays. While it is still too early to 
hand the American League East Division crown 
to Detroit, it appears the Tigers are headed for 
the playoffs for the second time in its history.

The American League Championship Series, 
first begun in 1%9, has seen the Tigers appear 
only once previously, that in 1972. That year they 
lost to Oakland in five games with the A ’s going on 
to win the World Series in seven games.

Jack Morris won his first game Monday night 
since June 24, his 13th win of the season. His 
contribution, plus those of Dan Petry, Milt Wilcox 
and Dave Rozema on the mound and Lance 
Parrish, Kirk Gibson, Alan Trammell and Lou 
Whitaker at bat have made the Tigers 
formidable.

Formidable enough to appear —  maybe —  in 
the ’84 World Series.

GHO thoughts
The GHO Inaugural Pro-Am held Monday at 

the TP C  of Connecticut in Cromwell may have 
given golf fans an indication of what to expect at 
this week’s GHO that tees off Thursday. Joey 
Sindelar and Bill Kratzert tied for low honors with 
four-under-par 67s.

That’s a far cry from the 9 and 10-under par 
scores routinely rung up at the pitch-and-putt 
Wethersfield Country Club course. Yes. the TP C

Thoughts
ApLENty

Len Auster 
Sports Editor

is an unfamiliar course to the touring profession­
als and it will take time for them to learn it.

But, remember, it is a Peter Dye creation and 
there are some professionals who swear at —  not 
by —  Peter Dye. The front nine, which will 
reportedly undergo changes after this year’s 
GHO, is basically unchanged from when the club 
operated as Edgewood. But the back nine has 
been redone with the 15th hole called in a special 
section ’’sadistic” by the host pro.

Hmmmm...
We see the Scores higher this year and the 

professionals coming to like the course. It 
appears to be a challenging one and that’s what 
most of the pros prefer.

Maybe the challenge of a TP C  course, owned 
and operated by the PGA Tour, has attracted the 
likes of Masters champion Ben Crenshaw and 
nine of the top 20 money winners to date. Fuzzy 
Zoeller, who received a sponsor’s exemptions to 
the GHO when he was first starting out, is back 
and having the colorful winner-of this year’s U.S. 
Open in the field is a feather in the cap for the 
Jaycees.

We hear the GHO may become one of the major 
championships on the tour. That seems a 
far-fetched statement but the more you think 
about it —  with a TP C  course as the backdrop —  
the more you believe it could become reality.

Now that would be something.

Manchester Country. Club golf professional 
Ralph DeNicolo, who will be appearing in his 
sixth GHO, lees off Thursday morning from the 
first tee at 7:30. He tees off Friday morning from 
the 10th tee at 11:45 to start the second round.

Slick Boyd downs Chisox
BOSTON (U PI) —  The Chicago 

White Sox were looking to rough-up 
a tarnished "Oil Can,” but instead 
found a heavy dose of slick 
deliveries from Red Sox pitcher 
Dennis "Oil Can” Boyd.

“ I always thought Boyd was a 
fastball-curveball pitcher,” White

Sox first baseman Greg Walker 
said Tuesday after Boyd stifled 
Chicago bats, holding them to six 
hits en route to a 3-2 Boston victory. 
" I  knew he threw a screwball, but I 
don’t remember it being that good. 
He had us swinging at a lot of bad 
pitches.”

Gantner hit makes 
Yankees feel low

M ILW A U K EE (U PI) -  Joe 
Cowley and the New York Yankees 
got exactly what they wanted, but 
Jim  Gantner made sure they 
couldn’t enjoy it.

Gantner smacked a one-out 
single off Cowley in the llth inning 
Tuesday night to score Robin 
Yount from second base with the. 
wihning run, lifting the Milwaukee 
Brewers to a 2-1 victory.

"We got a ground ball, which is 
what you want in that situation,” 
Yankees manager Yogi Berra 
said. "But it got past (second 
baseman Willie) Randolph and we 
had no chance to get the runner at 
the plate.”

Each team had just four hits 
when the Brewers came to bat in 
the llth with the score tied 1- 1.

Jim  Sundberg led off the inning 
with a sharp grounder off Cowley, 
1-1, the fourth Yankees pitcher. 
The ball caromed off short stop 
Bobby Meacham’s leg into foul 
territory near the New York 
dugout. Sundberg was credited 
with a single and reached second 
on Meacham’s error.

”1 don’t think I got my glove 
down far enough,” Meacham said. 
"It went off my foot and we had no 
chance to get Sundberg.”

Yount, who did not start because 
of a strained right shoulder, pinch 
ran for Sundberg. Mark Brouhard 
was then intentionally walked and 
Charlie Moore struck out attempt­
ing to sacrifice.

Gantner then hit a 1-0 pitch past 
Randolph’s outstretched glove to 
score Yount.

"It just had enough on it to get 
past Randolph,” Gantner said. 
“ Sometimes you have to have luck 
in this game.”

The winner was Pete Ladd, 4-5,
, who threw just three pitches to 

retire Dave Winfield in the top of 
the llth. Ladd, who had 25 saves 
last season, once again is the 
Brewers’ top short reliever. Rollie 
Fingers, who was second in the 
American League with 21 saves, 
was placed on the 21-day disabled 
list Tuesday with a herniated disc,

“ I'm  back to my forte,” Ladd 
said. "The key for me is to have 
these short stints so I can give 
everything I have.”

The Brety^rs took a 1-0 lead in the 
third. With one out, Dion James 
tripled and Rick Manning followed 
with an RBI single.

New York tied it 1-1 in the eighth 
by pushing across a run on four 
walks.

-  * ■■ • ■- ' '  rial ‘ ' • ••

East Hartford's Chris Darby slides head 
first into third base on a single up the 
middle by teammate Brian Marshall in 
first inning of contest Tuesday night 
against Manchester at MCC. Manches-

HfuaUI photo by Pinto

ter third baseman Mike Custer didn’t 
handle throw with Darby safe. Punch­
less Manchester fell to East Hartford, 
4-2.
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Pros to be tested by T P C
CR O M W ELL (U P I) -  Golf pros 

will be testing the chullenges of the 
new.est course on the PGA lour 
when they tune up for this year’s 
$400,000 Greater Hartford Open 
that begins Thursday.

Most of the players who will 
compete for the $72,000 top prize 
over the newly designed, par-71 
Tournament Players Club took 
part in today’s pro-am practice 
round.

Sponsors of the GHO pulled up 
stakes after 32 years at the nearby 
Wethersfield Country Club for the 
new course, designed by leading 
golf architect Peter Dye, to be 
more challenging to players and 
pr ovi de bet t er  v i ews for 
spectators.

Course officials said more than 
2-million yards of dirt and 2,500

trees have been moved to map out 
Hie 6,800 yard course that iiieludes 
a ,560-yard par-5 10th hole and a 
treacherous 4.50- yard par-5 dog leg 
15th hole.

Among the field of 156 players 
will be defending GHO champion 
Curtis Strange who has had third 
place finishes at the U.S. Open. 
Phoenix and Busch Classic this 
year for total earnings of $170,881.

The 29-ycar-old Virginian, who 
turned pro in 1977, was the last 
winner at Wethersfield, scoring a 
20-under par 268 that included a 
second round 62.

Strange, who usually ranges in 
the top 10 money winners, has 
collected $1.3 million in career 
earnings.

The Greater Hartford Jaycees 
decided to switch from the birdie-

prone Wethersfeld cmii .se In hopes 
of atlraclliig heavy hitters who 
have traditioinilly stayed away 
from the tournament such ;is Jack 
Nichlaus and Tom Watson.

Since 1966. entertainer Sammy 
Davis Jr. Inis loaned his name to 
the charily event Unit raises funds 
for di.sahicd ;md disadvantaged 
children.

Davis was in Hartford Tuesday 
to promote the tournament at its 
new home which is II miles south 
of Hartford. Davis teed off today in 
the pro-am with Strange along with 
other celebrities prior to Thins 
day’s first round.

Davis and Frank Sinatra will 
also perform at a special show in 
Hartford Thursday night to help 
launch the lournamenl.

“ Give credit to the pitcher,” 
White Sox catcher Carlton Fisk 
added. ” We haven’t been hitting 
the ball well this year, but he was 
getting the breaking ball over 
whenever he wanted to, and that 
was the difference.”

The difference was startling for 
Boyd, who lasted only two-thirds of 
an inning in his last start, a 7-2 loss 
last week at the hands of the 
Oakland A ’s.

” We went with the breaking stuff 
75 percent of the"time,” catcher 
Jeff Newman explained, ’Then we 
showed the fastball when we had 
to. They were sitting on something 
off speed and we’d bring it (the 
fastball) up to them.”

Newman described Boyd’s sur­
prise pitch as a change-up 
screwball.

” I threw it to righties as well as 
lefties,” Boyd said. "And I ’m 
going to keep throwing it in there 
all the time until they show me they 
can hit it,”

Boyd went 8 1-3 innings striking 
out seven and walking none to 
improve his record to 5- 7. At the 
onset, however, it appeared he 
would once again fail to survive the 
first inning. Three of the first four 
baiters in the game reached base 
—  two on doubles —  leading to a 
two-run first inning. But the rookie 
settled down, scattering four hits 
the rest of the way until running 
into a one-out 4)am in the ninth 
inning.

With runners on first and third 
Manager Ralph Houk brought in 
relief ace Bob Stanley to face Greg 
Luzinski. Stanley got Luzinski to 
ground into a game-ending double 
play.

Mike Easier knocked in the 
game-winner with a single to 
center in the third inning, scoring 
Dwight Evans.

Floyd Bannister, 7-7 was the 
loser.

T
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UPI photo

Reds’ Dave Parker (39) looks over his 
shoulder and finds San Diego second 
baseman Alan Wiggins with the base­
ball. Wiggins made the tag and umpire

John MeSherry made the out call on 
attempted steal of second base. Red 
won, 4-2.

NL roundup

Mets add to division iead
NEW  YO R K (U P I) -  Keith 

Hernandez was thinking beyond 
his lOlh-inning single Tuesday 
which drove in Mookie Wilson with 
the winning run in the New York 
Mets 9-8 victory over the St, Louis 
Cardinals.

’’The most important thing to us 
is that the Cubs lost. That gives us a 
chance to gain a game and push 
them Z'/i back.

"W e’re trying for the division. 
That’s the most important thing 
about my hit.”

Brent Gaff, 1-1, the fourth Met 
pitcher, said, ” it’s almost unbe­
lievable. We are so positive that I 
think nearly everybody expects to 
win every game. We are a superior 
club to our competitiors and now 
expect to win every night. Of 
course, that can’t happen, but if a 
guy messes up, the others pick him 
up and no one talks about the 
problem,”

Gaff had no complaints that the 
Mets were now 3'A games ahead of 
the second-place Cubs, who lost to 
Philadelphia 3-2 Tuesday. But said 
he would rather have Chicago beat 
the Phillies, who are 4‘A back.

"Chicago is coming here this 
weekend and we’ll deal with them 
when they get here,” Gaff said.

The Mets have now won 15 of 
their last 18 and five .straight, 
causing Wilson to note, ”our team 
has made a giant step from the 
week before the All-Star Game. 
It ’s fun to play and it’s fun to win.” 

It was the second time in as 
many nights that the Cardinals had 
lo.st an extra-inning game to New 
York. And again, it was reliever 
Neil Allen, 5-5, who took the loss. 

Ironically, Allen, who was 
traded with Rick Ownbey in June 
1983 for Hernandez, faced the New 
York first baseman in the game- 
winnihg situation.

’T m  sure Hernandez wants to do 
well against us,” said outfielder 
Tito Landrum. "And so does Allen, 
but there’s nothing we can do about 
it. We have to try to come back 
tomorrow. That’s all there is to it ” 

Hernandez, who had four RBI on 
the night, and Cardinals manager 
Whitey Herzog have attacked each 
other through the press about that 
controversial deal.

Landrum’s two-run pinch-hit 
homer in the eighth had put the 
Cardinals ahead 8-7.

Phillies 3, Cubs 2
At Philadelphia, pinch-hitter 

Len Matuszek unloaded again.st 
the Chicago Cubs Tuesday night to

release six weeks ol frustration.
In his .second at-bat since coming 

off the disabled list, Matuszek 
cracktfd a leadoff, pinch-hit home 
run in the .seventh inning to give the 
Phillies a 3-2 victory over the 
Chicago Cubs at Philadelphia.

Pirates 12, Expos 5
At Montreal, Benny Distefano 

started an eight-run llth inning 
with a single and completed it with 
a grand slam to power the Pirates.

Reds 4, Padres 2
At San Diego, Gary Redus 

homered and Dave Concepcion 
had four hits to support Mario 
Soto’s six-hitter and spark the 
Reds. Soto, 11-3, went the distance.

Braves 4, Dodgers Z
At Ix)s Angeles, Brad Komminsk 

singled in Claudell Washington 
from second base in the ninth to 
break a 2-2 lie. Steve Bedrosian, 
7-6, got the victory and Donnie 
Moore earned his llth save Orel 
Hershi.ser, 6-4, was the loser. Dale 
Murphy hit his 22nd homer and 
German Rivera homered for the 
Dodgers

Astros 10, Giants 3.
At San Francisco, con.secutive 

home runs by Enos Cabell, Phil 
Garner and Jose Cruz highlighted 
a nine-run fifth to power the Astros 
and Nolan Ryan, 8-6.
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A L  roundup

Darwin finds Fountain of Youth in buiipen
By Joe llluzzi 
U Pl Sports Writer

The air in the Arlington Stadium 
bullpen must have a f’ountain of 
Youth effect, because it sure has 
rejuvenated Danny Darwin

The Texas right hander was sent 
to the pen by Manager Doug Rader 
because he was having trouble 
with his sinker and it has made a 
new man out of him.

"H e said it wasn't sinking, but it 
began sinking once I went to the 
bullpen. " Darwin said after hu­
rling a four-hitter in the Rangers' 
3-2 v i c t o r y  T u e s d a y  over

Baltimore.
"Maybe it was the air in the 

bullpen, I don't know. But the 
difference tonight was that I was 
able to turn the ball over well even 
when my elbow was hurting me. I 
was able to keep them off stride. I 
think I threw six sliders and the 
rest w ere  fast ba lls  and 
changeups '

The victory was the first for 
Darwin since June 12 and his first 
.start since July 7 after three relief 
appearances. Darwin didn't like 
the move to the pen. but he stuck by 
his manager's decision.

"1 didn't think about this being

my first start since the time 1 went 
to the bullpen," said the hard- 
throwing 28-year- old. "Doug and I 
had a couple of misunderstandings 
when that happened, but it was his 
decision, and I abided by it."

Darwin, S-.l, did not allow a hit 
over the final 6 1-3 innings and 
retired 19 of the last 21 batters he 
faced. He walked one and struck 
out two while notching only his 
second complete game in 20 starts 
and the 18th of his career.

Texas scored twice in the third 
against Mike Flanagan, 9- 9, to 
take a 3-2 lead on an RBI single by

Pete O'Brien and George Wright's 
sacrifice fly. The Rangers had 
taken a 1-b lead in the first on an 
RBI single by Ned Yost before Dan 
Ford's two-run double put the 
Orioles ahead in the top of the 
third.

Flanagan, who worked eight 
innings, recorded his l,oooth 
major-league strikeout by fanning 
leadoff man Billy Sample in the 
first inning.

Tigers 9, Indians S
At Cleveland, Lou Whitaker 

banged out three hits, including his 
seventh homer, and rookie Doug 
Baker had four singles to spark the

Tigers to their sixth straight 
victory. Milt Wilcox, 10-6, got the 
win and Steve Farr dropped to 1-7. 
Dave Bergman ateo nomered for 
Detroit.

Twins 6, A ’s 4
At Minneapolis. Darrell Brown. 

Tom Brunansky and Gary Gaetti 
each collected two hits to lead the 
Twins. Pete Filson raised hi.s. 
record to 5-2 while Oakland starter 
Steve McCatty fell to 7-7.

Royals 5, Blue Jays 4
At Kansas City. Mo.. Frank 

White, Onix Concepcion, Willie 
Wilson and Pat Sheridan all 
singled and scored a run during a

four-run fifth to pace the Royals. 
Mark Gubicza, 7-8, outdueled 
Toronto ace Dave Stieb, 11-4. Dan 
Quisenberry recorded his 27th 
save.

Mariners 4, Angels 3
At Anaheim. Calif., Seattle right- 

fielder Barry Bonnell ripped a 
two-run homer in the top of the 
sixth and then threw out the 
potential tying run at the plate in 
the botom of the inning to preserve 
the Mariners' victory, Geoff Zahn. 
9-8. took the loss and Ed Vande 
Berg, 7-9. was the winner. Mike 
Stanton nocthed his eighth save.

Scoreboard
Softball
T O N IG H T 'S  G A M E S

N o t i l f f 'i  VI. Po ito l, 6 —  F Itioera ld
BeIMveou vt. B lue Ox, i —  Pagan l
B ob  B  M a r ie 's  v i.  M PM a lntenonce , 6 

—  R oberlton
G ib so n 's  vs. Cox, 7:30 —  Robertson
H un g ry  T ige r vs. Talaga, 6 —  

Charter Oak
C C ongo  vs. Garden Sales, 6 —  

Keeney
M ancheste r P l i i a  vs. B.A. Club, 4 —  

N ike
Ju ry  B ox  vs. Soc ia l Club, 7:30 — N ike

Northern
B a rra c llf fe 's  A m o co  come up with o 

run In the eighth Inn ing to nip Delm ar, 
17-16, In o slugfest Tuesday night at 
Robertson Park. Kent Sm ith and Bill 
A llen each roped four hits. M ike  
Anderson  three ond Chock Lankford  
ond T im  and Ralph Pem berton two 
apiece In B a rra c llf fe 's  22 hlt ottack. 
Hal Tarbell sliced three hits and Rich 
A rd lan, Chuck Barrera, C lay Hamel, 
Al Cushm an  and Bob  Renoult two 
apiece In D elm ar s 18 hlt offense.

West Side
North United M ethodist rallied for 

three runs In the seventh Inn ing for an 
8-7 com e-from -behind win over W ard  
M a n u fa c tu r in g  at P a g a n l F ie ld . 
W ayne Sfeeley had two hits Including a 
gam e-w inning two runs single to pace 
Methodist. Rob  Tanner contributed 
three hits and M a rk  H olm es a pair for 
the w inners. Steve M e lo  slapped two 
bingles for W ard 's.

Charter Oak
T ierney 'S  cam e up with nine runs In 

the seventh to subdue M onchester 
JC 's , 14-4, at F itzgerald  Field. John 
Butler hod three hits including a 
three-run hom er to pace T ierney s 
23-hlt attack. Lionel Lessard, Chip  
Golden and Glen Ferguson  chipped In 
three hits apiece and Tom  Tierney, 
Tom  Fortin. Kevin  Keena, Pau l M ad o r 
and M atty  M a lone  two apiece for the 
winners. A l How ith and Pau l Noel each 
had two hits for the JC 's.

Independent
Che rrone 's  P ackage  Store tallied 

five times In the too of the seventh 
Inn ing to down Zem brow skl’s All- 
Stars, 16-11, at Robertson Park. M ik e  
Crockett and Pete Denz each hom ered 
and singled twice for the w inners. Bob 
Boland  hom ered twice and tripled, 
G reg  Johnson  hom ered and R ick G oss 
and Tom  Boland  chipped In four hits 
apiece In the w inne r 's  22-hlt attack. 
M ik e  P In k in  hom ered and singled, 
Je rry  B u lauc lu s  hom ered twice, Steve 
M a s le  had three hits and Jim  Rook, 
M att Shorlott and R ich  Serla lsk l two 
opiece for Zem brow skl's.

O ver of F itzgerald  Field, Buffalo 
W ater T ave rn  ripped B rand  Rex, 13-4. 
Roger Talbot, B ob  Gorm on, Brian  
Sullivan, J im  Jackson, Scott Kelley, 
B ob  O dell and w inn ing pitcher Dale 
Ostrout had two hits apiece for BW T. 
B ob  Ba llok  had a two-run hom er and 
sing le  and Kevin  K ravon tka  and John 
M iz o ra s  two hits apiece for B rand  Rex.

Rec
A lii ' t P rin ting  scored  early to down 

N e is r  . rre lgh tw ay, 8-2, at N ike Field. 
D on  Leonard  s lugged  a  two-run hom er 
and double to pace Allied. John 
M cD e rm ott  added three hits and 
W ayne  Green, John T ro y  and  D oug  
Leonard  two apiece for the w inners. 
J im  Sm yth, Steve N ielson and Pete 
L lebfried  each had two hits for 
N e lson 's.

Nike
J.C. Penney scored once In the 10th 

Inn ing  for a  9-8 w in over A llstate 
B u s in e ss  M ach in e s at N ike  Field. Rob  
C ase  and  Todd D uncan  each had three 
hits for the w inners with the lotter 
d r iv in g  hom e the gam e-w inner. B ill 
B a h r  and  Jim  Ke lley added two hits 
op iece fo r the w inners. B ill Stevenson, 
M ik e  M Iod z In sk i and J im  Co lla  each 
stroked  three hits for Allstate.

Senior Girls
The B lue  Ja y s  downed the Orioles, 

8-7, at Charter O ak Park. Stacey 
Lance, Terl M cO e han  and E r in  Ja rv is  
each had three hits fo r the B lue  Ja y s  
w hile  fron  C im ino  and  L isa  M o rrow  
had a like num ber each for the Orioles.

Dusty
M ik e  D a ig le  raaaed two hits and had 

the gam e-w inn ing  R B I In the seventh 
Inn ing  to ledd P u rd y  over M e m oria l 
C orne r Store, 3-2, Tuesday at Keeney 
Field. Scott Z Im p a lso  hod two hits for 
P u rd y  w hile  H o rrv  Kostne r collected o 
pair of safeties for the losers.

Calendar

T H U R S D A Y  
Baseball 

Tw ilight League
M o r lo r ty  B rothe rs at Vernon O rio les 

(ot H en ry  Po rk ), 6

F R ID A Y
Baseball

A m erican  Leg lan
M ancheste r at South W ind so r (at 

Duorev Field), 6

S A T U R D A Y
Baseba ll

_ A m erican  Leg ion
Rutland, vt., ot M ancheste r (at 

M orlo rty  Field), 7:30

Basketball

Summer league
Eostern: New Eng land  Furn iture  59 

(B ill PolettI 14, D ave  Be llingh iri 14), 
Cheney Tech B eave rs 49 (Y u r i W estry 
16, Ko rd  Baker 9).

Ke rry  B lue 74 (D am ien  Purce ll 20, 
Bern ie  A lem any 19). Em anue l Luthe­
ran 50 (M ik e  M cK e n n a  12. Patrick 
T ay lo r 10).

Northern: L o m b a rd i 's 81 (Lom bard i 
20, Em erson  20, Anderson  13), Carter 
Chevrolet 62 (D uone  M ilne r 18. Charlie 
D a v is  14. D av id  M ilne r 12).

Green H ordw ore 63 (H ank  B row n  16, 
D ove  Lew is 14), D on  W illis  G arage  51 
(E d  Perez 14, Ken W K IIs  12).

• • • • • • • • • • • • • • • • • • • • • •

Baseball
• • • • • • • • • • • • • • • • • • • • • •

Inter-Town Pony
M anchester A  nipped M ancheste r C, 

7-6, Tuesday night at M o rlo rty  Field. 
Jim 'm y Cox hod two doubles and a 
triple and T im  Pau l two s ing les for the 
winners. Tony Kastouskas, B rian  Oat­
way and Tom  C arro lle ach  doubled and 
Jim  K Itsock  singled twice for the 
losers.

South W indsor B downed M an ch e s­
ter B. 9-3, at Cheney Tech. Kevin  
W ilson  and Neal Schackner sing led  to 
pace Manchester.

Baseball

National League standings

Eosi

New York
Chicago
Philadelphia
Montreal
St. Louis
Pittsburgh

W  L  Pet. G B
57 37 .606 —  
55 42 . 567 ZVi 
54 43 . 557 4'/2
47 49 .490 11 
47 52 .474 12 
43 56 .434 I6V3

West
San D iego 56 4) ,577 —
Atlanta 51 48 .515 6
Los Angeles 49 5) .490 8'/,
Houston 48 51 .485 9
Cincinnati 42 57 .424 15
San Francisco 37 59 .385 18'/,

Tuesday 's  Results 
PhlladelDhIa 3, Chicaoo 2 
PIttsburoh 12, Montreal 5,11 Inninos 
New Y o rk  9, SI. Lou is 8,10 Inninos 
Cincinnati 4, Son D iego 2 
Atlanta 4, Los Angeles 2 
Houston 10, San Francisco 3 

W ednesdoy 'sGom es 
(A ll T im es EO T )

Chicago (Eckerslev3-6) at Phlladelphio 
(Hudson 8-7), 12:35 o.m.

St. Lou is (Kepshire 2-1) at New York  
(Fernandez 2-0), 1:35 p.m.

Houston (LaCoss 5-0) at San Fronctsco 
(M . D av is  3-10), 3:05 p.m.

PIttsburoh (Rhoden 8-7) at Montreal 
(Leo 14-4), 7:35 o.m.

Atlonto (M c M u iirv  7-11) at Los 
Angeles (Valenzuela8-1l),8:15p.m.

Cincinnati (Russell 4-11) at Son DIeoo 
(Droveckv 7-5), 10:05 p.m.

Thursday 's  Gam es 
Cincinnati ot Son Diego 
Philadelphia at Montreal, night 
Atlanta at Los Angeles, night 
Houston at Son Francisco, night

American Leaguestandings

East
W L Pet. G B

Detroit 68 29 .701
Toronto 57 41 .582 IIV2
Boltimore 54 45 .545 IS
Boston 49 46 .516 18
New York 45 51 .469 22Va
Milwaukee 45 54 .455 24
Cleveland 41

West
55 .427 26'/a

Californio 50 48 .510 _
Minnesota 49 48 505 '/2
Chicago 48 49 .495 IVa
Konsos City 46 52 .469 4
Oakland 47 54 .465 4Va
Seattle 46 55 .455 5Va
Texas 41 59 .410 10

Boston 3, Chicago 2
Detroit 9, Cleveland 5
Texas 3, Baltim ore 2
M innesota 6, Oakland 4
Kansas City 5, Toronto 4
M ilwaukee 2, New Yo rk  1(11 Inninos)
Seattle 4, California 3

W ednesday's Gam es 
(All T im es EO T )

Detroit (Rozemo 7-1) at Cleveland 
(Smith 3-2), 7:05 o.m.

Chicago (Seaver9^5) at Boston (Nipper 
3-3), 7:35 o.m.

New Yo rk  (Rasmussen 3-3) at 
M ilwaukee (Caldwell 4-7or McClure2-S), 
t : X  p.m.

Baltim ore (D. Martinez 3-5) ot Texas 
(Tanana 9-9), 8:35 o.m.

Oakland (Young 2-1) at M innesota 
(Schrom  2-4), 8:35 p.m.

Toronto (Clancy 7-10) at Kansas City 
(Lelbrandt 4-4), 8:35 p.m.

Seottle (Beattie 9-9) ot California 
(Rom anick 9-9), 10:30 p.m.

T hu rsday 's  Gam es 
Detroit ot Cleveland, night 
Chicago at Boston, night

• • • • • • • • • • • • • • • • • • • • • I

Radio, TV

T O N IG H T
8:00 Bpseball: Red Sox  vs. W hite Sox, 

Channel 22 (Channel 30 lo in s In 
p rogre ss  at 8:30), W T IC  
^8 :0 0  Golf: G H O  H lohllghts, Channel

8:30 Baseball: Y ankees vs. Brewers, 
SportsChannel, W P O P  
^ 11:35 Golf; G H O  H lohllghts, Channel

Red Sox 3. While Sox 2

C H IC A G O  B O ST O N
Ob r  h bl Ob r  h bi

R Law  cf 4 0 1 0  B oggs 3b 3 1 1 0  
Fisk c 4 1 1 0  Evans 'r1  4 2 2 0
Baines rf 4 1 0  0 R ice If 4 0 2 1 
Kittle If 4 0 11  A rm as cf 3 0 0 0 
W alker lb  4 0 11 Easier dh 4 0 11 
Luzinsk dh 4 0 0 0 Bucknr 1b 3 0 0 0 
Smalley 3b 3 0 1 0 Barrett 2b 3 0 0 0 
Fletchr ss 3 0 1 0  Newm an c 3 0 0 0 
Cruz 2b 2 0 0 0 Gutlerrz ss 3 0 1 0 
Hairstn ph 1 0 0 0 
Dybznsk ss 0 0 0 0
Totols 33 2 6 2 Totots 30 3 7 2 
ChiCOOO 200 000 000—  2
Boston 201 000 OOx—  3

Game-winning R B I —  Easie r (5).
E — G u tie rre z, R ice , B o g g s .  D P —  

Boston
I. LO B — Chicago 4, Boston 5. 2B— Fisk, 
Kittle, Fletcher.

IP  H R  E R  B B  SO
Chicago

Bonnstr (L  7-7) 6 2 3 7 3 3 2 3  
Reed 1 0 0 0 0 2
Gleoton 1-3 0 0 0 0 0

Boston
Boyd  (W  5-7) 8 1-3 6 2 1 0 7
Stanley (S  16) 2-3 0 0 0 0 0

T— 2:23. A — »,437.

Brewers2,Yankees1(11)

N E W  Y O R K  M IL W A U K E E
Ob r h bl Ob r h bl

Mechm  ss 4 0 0 1 M onnng cf 3 0 1 1
W vneoar c 4 0 0 0 M oore  cf 2 0 0 0
Cerone c 1 0 0 0 Gontner 2b 5 0 1 I 
M tlno lv  1b 5 0 1 0 Cooper 1b 4 0 0 0 
Baylor dh 5 0 1 0  SIm m ns dh 3 0 0 0 
Winfield rt 4 0 0 0 Oollvie It 4 0 0 0 
Kem p It 3 1 0  0 RHowM 3b 3 0 1 0 
Paollorl 3b 3 0 0 0 Lozodo 3b 1 0  0 0 
Horroh 3b 1 0 0 0 Rom ero ss 3 0 I 0
M oreno cf 2 0 1 0  Sundbro c 3 0 1 0
M ata  cf 1 0  1 0  'Tount pr 0 1 0  0 
Foil 2b 2 0 0 0 Jam es rt 2 1 1 0  
Grittey ph 0 0 0 0 Brouhrd If 1 0  0 0 
Rndiph 2b 1 0 0 0
Totals 36 I 4 I Totals 34 2 6 2 
One out when w inning run scored 
New Y o rk  000 000 010 00— 1
Milw aukee 001 000 000 01—  2

Game-winning R B I —  Gantner (5).
E — Kemp, Meacham . D P — New Yo rk

1,
M ilwaukee 1. L O B — New Y o rk  7, 
M ilwaukee 5.2B— R. Howell, Romero. 3B 
— James. S— Romero, Sundberg.

IP  H R E R B B S O
New Yo rk

Bvstrom  7 3 1 1 1 3
J. Howell 1-3 1 0 0 0 0
RIghettI 2 2-3 0 0 0 0 1
Cowley (L  1-1) 1 - 3 2 1 1 1 1

M ilwaukee
H aas 7 2 - 3 1 1 1 3 2
W alts 3 3 0 0 2 2
Ladd (W  4-5) 1-3 0 0 0 0 0

T— 3:05. A — 20,521.

MarinersA.AngeisS

S E A T T L E  C A L IF O R N IA
ab r  h bl ob r  h bl

Percent 2b 4 0 I 0 Pettis cf 4 0 11
Owen ss 4 1 1 0  BenIquz It 5 0 2 1
Davis 1b 4 0 0 0 Brown rf 2 0 0 0
Cowens dh 4 0 2 1 Lvnn  rf 2 0 1 0  
SHndrsn It 4 0 2 0 DeC Incs 3b 5 0 2 0 
Bradley If 0 0 0 0 Downng dh 3 1 2 0 
OHndrs cf 4 2 2 0 Grich  2b 4 0 2 0 
Bonnell rf 4 1 1 2 Sconirs lb  4 1 1 1 
Presley 3b 4 0 I 0 Boone c 4 1 0  0 
Ram os 3b 0 0 0 0 Schoflld ss 2 0 1 0 
Kearney c 4 0 1 I Jacksn  p h . 1 0 0 0 

P Icclolo ss 0 0 0 0 
Totals 36 4 I I  4 Totals 36 3 12 3 
Seattle 110 002 000— 4
Calltom la 000 300 000—  3

(Same-winning R B I — Bonnell (4). 
D P — Seattle 1, California 1. L O B —  

Seattle 6, California 10. 2B— D. Hender­
son, Presley, Downing. H R — Bonnell (6). 
S— Downing.

IP  H R E R B B S O
Seattle

Vnd B ro  (W7-9) 5 1-3 10 3 3 3 3
Baro la s 1 1-3 2 0 0 0 0
M Irabella  1-3 0 0 0 0 0
Stanton (S  8) 2 0 0 0 0 1

California
Zahn (L  9-8) 7 10 4 4 1 3
Corbett 2 1 0 0 0 0

W P — B a ro la s .  T — 2:46. A — 24,834.

Twins6,A‘s4

O A K L A N D  M IN N E S O T A
Ob r  h bl Ob r  h bl

Phillips 2b 4 0 I 1 Puckett cf 4 0 0 0
M urphy  ct 4 2 2 2 Brawn If 4 1 2  1
M o rgan  dh 5 0 0 0 Engle c 2 1 0  0
K Ingm n lb  4 0 0 0 H rbek )b  4 0 11
Lonsfrd 3b 4 0 I 0 Bush dh 3 0 0 1
Alm on If 4 1 1 0  Teufel 2b 4 1 1 0  
Heath rt 4 0 2 1 Brnnskv rt 4 2 2 1 
Tettleton c 3 0 0 0 Gaetti 3b 3 1 2  2
Hancck ph I 0 0 0 Jimenez ss 4 0 0 0
Wagner ss 2 0 1 0
Bochte ph 1 0  1 0  
Davis or 0 1 0  0
Totols 36 4 9 4 Totals 32 6 8 6 
Oakland 110000 011— 4
Minnesota 222 000 OOx—  6

Game-winning R B I — Gaetti (3).
E — McCatty. LO B— Oakland 8, M in ­

nesota 6. 2B— Almon, Heath 2, Brunansky 
2, Wagner, Phillips. 3B— Brown. H R —  
M urphy  2 (20). S B — Heath (7), Lansford

IP  H R E R B B S O
Oakland

McCatty (L  7-7) 8 8 6 6 4 2
M innesota

Filson (W  5-2) 7 2-3 7 3 3 2 3
Lysander I 2 1 1 ,0 0
Whitehouse (S  1) 1-3 0 O 0 1 0

T— 2:34. A — 12,269.

Rangers 3. Orioles 2

B A L T IM O R E  T E X A S
d b r h b l  o b r h b l

Bum bry cf 4 0 0 0 Sample If 4 0 0 0
Ford rt 4 0 1 2  W ard  cf 4 0 3 0
Ripken ss 4 0 0 0 Bell 3b 4 1 0  0
M u rra y  1b 4 0 1 0 Parrish  dh 4 1 1 0
Lwnstn dh 2 0 0 0 O 'B rien  lb  4 0 1 1
G ross 3b 3 0 0 0 W right rt 3 1 1 1
Roenick It 3 1 1 0  Dunbar rf 0 0 0 0 
Sakata 2b 3 1 I O Kunkel ss 3 0 1 0
Dem psey c 3 0 0 0 Yost c 3 0 11

W llkrsn  2b 3 0 2 0
Totals 30 2 4 2 Totals 32 J 10 I  
Balllm ore 002 000 000— 2
Texas 012 000 OOX— 3

Game-winning R B I —  W right (1).
E — Kunkel. D P — Baltim ore 1, Texas 2. 

LO B — Baltim ore 2, Texas 6.2B— Wright, 
Ford, Parrish. S F — Wrioht.

Royals 5, Blue Jays 4

T O R O N T O  K A N S A S  C IT Y
Ob r h M  ab r  h bl

G o rd o  2b 1 0 0 0 W ilson cf S 1 2 I
Fernndz ss 3 I 0 0 Sherldn rf 4 1 2  1
Collins If 4 2 2 0 Brett 3b 3 1 0  0
Mosefay cf 3 0 1 2  P ryo r 3b 0 0 0 0
Upshaw lb  4 0 2 0 Orta dh 4 0 2 1
A lkens dh 2 0 0 0 D lo rg  It 3 0 11
Leach dh 1 0  1 0  Wathan 1b 0 0 0 0
Bell rt 4 1 1 0  BalbonI lb  2 0 0 1
M u links 3b 4 0 2 0 M otley It 1 0  0 0
Whitt c 4 0 1 1  Slaught c 4 0 0 0
Barfield pr 0 0 0 0 White 2b 3 1 1 0  
Griftin ss  2 0 0 0 Conepen ss 4 1 1 0 
Johnsn ph 1 0 0 0 
G lo ra  2b 1 0  0 0
Totals 34 4 10 3 Totals 33 5 9 S 
Toronto 000 211 000— 4
Kan sa s C lly 000140 OOx— S

Game-winnino R B I —  Orta (3).
E — S lo u o h f,  W h it f,  B re tt.  D P —  

Kansas
City 1. LO B— Toronto 6, K ansas City 8. 
2 B — O rta , U p sh aw . 3 B — M u llln ik s .  
S B —

Collins (25). S F — Mosebv.
IP  H R  E R  B B  SO

Toronto
Stieb (L  11-4) 7 9 5 5 3 6
Lam p 1 0 0 0 0 0

Konsos City
Gubicza (W  7-8) 7 6 4 4 1 2
Quisenberry (S  27) 2 4 0 0 0 0

H B P — by Gubicza (Garcia), by Stieb 
(BalbonI). T— 2:48. A — 21,607.

Mets9.Cardinais8|10)

Tigers 9, Indians 5

D E T R O IT  C L E V E L A N D
Ob r  h t>i Ob r  h bl

W hitakr 2b 5 3 3 1 Butler cf 3 0 11
Jones If . 2 0 1 0  Carter cf 2 0 11
Herndon If 4 1 2 2 Franco ss 4 0 11
Gibson rf 5 2 2 2 H orgrv  1b 4 0 0 0
Parrish  c 3 0 1 2  Thorntn dh 4 0 0 0 
Evan s dh 3 0 0 1 Hall If 3 1 0  0
Lem on cf 5 0 0 0 Tobler If 1 0  0 0
Johnson 3b 4 0 1 0 Vukovch rf 3 1 1 0
Bergm n 1b 4 1 1 1 Castillo rf 1 0  0 0
Baker ss 5 2 4 0 Wlltord c 3 0 0 0

Bando ph 1 1 1 1  
Jacoby 3b 3 1 1 1 
Bernzrd 2b 4 1 2 0 

Totols 40 9 IS  9 Totols 36 5 8 5 
Detroit 100 403010— 9
Clevtiond 000 010 301—  5

GoMfw-winnlng R B I— Whitaker (9).
E — F ra n c o ,  B e rg m a n ,  W h ita ke r.  

D P —
Cleveland 2. LO B — Detroit 12, Cleveland 
5. 2 B — H e r n d o n ,  W h it a k e r .  H R —  
Whitaker
(7), Bergm an (5), Gibson (16), Bando 
(6). SB — Jones (1), Gibson (19). SF—  
Parrish.

IP  H R  E R  B B  SO
Detroit

W ilcox (W  10^) 6 2-3 6 4 0 1 4
Hernandez 2 1 - 3 2 1 1 0 2

Clevtiond
Forr ( L  1*7) 3 5 4 4 4 2
Easterly 21-3 5 4 4 0 2
Schultze 3 1 - 3 5 1 1 3 0
Jeffcoot 1-3 0 0 0 0 0

Farr pitched to 3 betters In 4th.
W P — E a s t e r ly ,  S ch u ltz e .  B a l k —  

Schultze.
T— 3:21. A — 15,578.

Braves4,Dodgers2

A T L A N T A  LO S  A N G E L E S
Ob r h bl Ob r h bl

Ram irz ss  5 0 0 0 Sax 2b 4 0 1 0  
Oberkfll 3b 4 0 0 0 Stubbs lb  4 0 0 0 
Wshnatn rf 3 2 1 0 Reynlds rf 4 0 I 0 
M u rphy  cf 3 2 1 2 M arshall If 4 0 1 0 
Chm bis 1b 4 0 1 0 Londrex c l 4 I 1 0 
Km m nsk  If 4 0 1 1 Scloscia c 1 0  0 1 
Hubbrd 2b 3 0 0 0 R ivera 3b 2 1 1 1  
Trevino c 4 0 1 0  Andersn ss 3 0 I 0 
Perez p 1 0 0 0 Hershlsr p 3 0 0 0 
Perry  ph 1 0 0 0 Howell p 0 0 0 0 
Bedrosin p 0 0 0 0 
Linares ph 1 0 I I 
M oo re  o 0 0 0 0
Totals 33 4 6 4 Totals 29 2 6 2 
A llantd 000 200 002— 4
L o s  Angolas 020000 000— 2

Gome-winning R B I— Kom m lnsk  (5). 
E — Rivero, Ramirez. D P — Atlanta 2. 

LO B— Atlanta 6, Los Angeles 4. 2B—  
Anderson, Sax. 3B— Landreaux. H R —  
R ivero (2), M u rp h y  (22). SB — Trevino 
(2). S F — Scloscia.

IP  H  R  E R  B B  SO
Atlanta

Perez 7 5 2 2 3 6
Bedroslan (W  7-6) 1 1 0 0 0 0
M oore  (S  11) 1 0 0 0 0 0

L o s  Angalos
Hershsr (L  6-4) 8 1-3 5 4 4 4 9
Howell 2-3 1 0 0 0 1

W P  —  Hershlser, Bedroslan. Balk  —  
Perez. T— 2:37. A — 41,589.

Eastern League standings

W  L  Pet. G B
57 41 .582 —  
55 44 .556 IV i  
54 45 .545 3'/z 
53 45 .541 4
51 48 .515 6'/2 
45 54 .455 12'/z 
43 53 .448 13 
35 63 .357 22

A lbany 
Glens Falls 
W aterburv 
Vermont 
Buffalo 
New Britain 
Nashua
Reading „  „

Tuosddv's Results
A lbany 10, Noshua 2 
New Britain 13, Buffalo 5 
Glens Falls I I ,  R ead in g ? 
W aterburv 2, Verm ont 0

Wednesdav'sGames 
New Britain at Buffalo 
Reading at Glens Falls 
A lbany at Nashua 
W aterburv at 'Vermont

Thursday's Gamas 
Nashua at Buffalo 
New Britain at A lbany 
Reading ot Verm ont 
W aterburv ot Glens Falls

Eastern League llnescores

Now  Britain 000 204 250 —  13 14 2 
Buttolo 013100000—  5 01

W o o d w a r d ,  M c C a r t h y  (7 )  a n d  
Schaffer;
Ctovie, Thom pson (5), M cCu llock  (7), 
M v lo i (9) ondGloss. W — W oodward (7-9). 
L --T h o m p so n  (4-5). H R s— New BrI- 
foin,
Natllle 2 (81, M ille r (1), Jones (11.

W c r t o r l^  001001000 —  2 5 0
V ^ O l H  000 000 000 —  0 7  1

Bastlah  and Heoth; Knox, M ontgo-

(9) a n iyp ryo r.  W — Bastion (7-61. L—  
Knox (lOd).

ST. L O U IS  N E W  Y O R K
ab r h M  ab r h bl

LSm Ith  It 3 0 0 0 W ilson cf 6 2 1 0  
Landrm  It 2 1 1 2  Chopmn 2b 4 2 2 2 
Vn  Slyk cf 6 1 1 1 Bckm n ph 0 0 0 0 
Pendlln 3b 4 1 2 0 Herndz 1b 5 0 3 4 
Hendrck r t4  1 I 1 Foster It 4 0 2 2 
Porter c 3 0 0 1 Gaft p 0 0 0 0 
Herr 2b 5 1 1 0  Strwbrr rt 4 0 0 0 
Green lb  4 1 2  2 B rooks 3b 5 0 1 0  
Speler ss 5 0 0 0 Ortiz c 5 0 1 0  
LaPoint p 2 0 0 0 Santana ss S 2 2 0 
Rucker p 0 0 0 0 Berenyl p 2 2 11 
Lyons p 0 1 0  0 Sisk p 0 0 0 0
CItarella p 0 0 0 0 Gorm an o 0 0 0 0 
Howe ph 1 1 1 0  Martin  oh 1 1 1 0  
Vn Ohin 0 0 0 0 0 Heep It 1 0  0 0 
Lahti p 0 0 0 0 
Braun ph 0 0 0 0 
Allen p 0 0 0 0
Totals 39 0 9 7 Totals 42 9 14 9 
Two out when w inning run scored 
St. Lou is 000 400 220 0— 0
New Yo rk  003 400 010 I—  9

G a m e - w in n in g  R B I  —  H e r n a n ­
dez! 13).

E — L.. Sm ith 2, Porter, Speler, Heep. 
D P — St. Lou is 1. L O B — St. Lou is 9, New 
Y o rk  10. 2B— Chapman, Hendrick, 
San­

tana. 3B— Von Slyke. H R — Green (6), 
L a n d r u m  (1 ). S — B e r e n y l ,  S F —  
Hernan­
dez.

IP  H R  E R  B B  SO
St. Louis

LaPoint 3 1-3 7 7 4 1 1
Rucker 2 2-3 2 0 0 1 2
Cltorello 1 1 0  0 1 1
Von Ohien 2 - 3 2 1 1 0 1
Lahti 1 1-3 0 0 0 0 1
Allen (L  5-5) 2 - 3 2 1 1 ) 0

New Y o rk
Berenyl 6 2-3 6 6 6 2 4
Sisk  0 0 0 0 3 0
Gorm an 1 1-3 2 2 2 0 0
Gatt (W  1-1) 2 ) 0 0 2 2

Sisk pitched to 3 batters In 7th,
H B P — by Berenyl (L. Smith). W P —  

B e r e n y l ,  V o n  O h ie n .  T — 3:23. A  —  
36,749.

Astros 10. Giants 3

H O U ST O N  S A N  F R A N C IS C O
ab r h bl ab r h bl

Doran  2b 4 1 1 1  Gladden ct 4 0 2 1 
Knight 3b 1 0  1 0  Trillo 2b 4 0 0 0
Cabell 1b 4 1 2  2 C D ov Is  rt 4 0 0 0
Garner 3b 5 1 2 1 Leonard It 4 1 3 0
Cruz It 5 2 3 2 Thm psn 1b 4 0 0 0
M m oh ry  ct S 1 2 0 Brenlv c 4 1 1 2  
Puhl rt 4 2 2 0 Yongbid  3b 2 1 0 0
Bailey c 4 1 2  1 Welimn ss 3 0 0 0
Peno ss 5 1 2  2 M D a v Is  p 1 0  0 0
Ryan  p 2 0  0 0 Cornell p 0 0 0 0
Pnkvts oh 1 0 0 0 Kulper ph 1 0  0 0
Smith p 0 0 0 0 Lacey o 0 0 0 0
D IP In o  p 0 0 0 0 O 'M o lly  ph 1 0 0 0

Lovelle o 0 0 0 0
Totals 40 10 17 9 Totals 32 3 6 3 
Houston 000 090 100— 10
San Francisco DO) 200 000—  3

Gome-winning R B I —  Cabell (5).
E — Youngblood, Bailey. D P — Houston 

I,
San Francisco 3. LO B— Houston 7, Son 
Francisco 3. 2B— (Jorner, Puhl, Bolley, 
Leonard. H R — Brenly (10), Cobell (4), 
Gorner (2), Cruz 2 (6). SB— Leonard 
(13). S— Ryan.

IP  H R  E R  B B  SO
Houston

Ryan (W  8^) 7 5 3 3 1 4
Smith 1 0 0 0 0 1
D IP In o  1 1 0 0 0 0

San Francisco
M . D v s  (LJ-11) 4 2-3 7 7 7 1 5
Cornell 1-3 3 2 2 1 0
Lacey 3 5 1 1 1 0
Lovelle 1 2 0 0 0 0
W P — M . Davis. T— 2:44. A — ,208.

Reds4, Padres 2

C IN C IN N A T I SA N  D IE G O
ob r  h bl O b  r  h bl

Redus cf 4 2 1 2  W Igolns 2b S 0 1 0 
Drelssn lb  3 0 0 0 Gwvnn rt 4 0 0 0
Cedeno If 3 0 0 1 Garvey 1b 4 I I 0
Parker rt 4 1 2  0 Nettles 3b 4 0 0 0
Walker rf 0 0 0 0 Kennedy c 3 0 1 0
Conepen ss 4 0 4 I Mortinez It 4 0 2 1
E so sky  3b 3 0 0 0 Salazar ct 0 0 0 0
Krnchc 3b 1 0 1 0 Brown cf 4 0 1 0  
Oester 2b 3 0 0 0 Templtn ss 3 0 0 0
Vn  G rdr c 3 1 1 0 Lollor p 0 1 0  0
Soto p 2 0 0 0 Sm m rs ph 1 0  0 0

Booker p 0 0 0 0
Flannry ph 1 0 0 0

Totals 30 4 9 4 Totols 33 2 6 I 
Cincinnati 002 000 110—  4
San D iego 000 001010— 2

(Some-wlnnlno R B I —  Redus (1).
E — Esosky, Parker, Nettles. D P —  

Cincinnati 1, San D iego 3. LO B —  
Cincinnati 4. San D iego 8. 2B— Parker. 
Concepcion, Garvey. H R — Redus (5). SB  
— Redus (35). S— Soto. S F — Cedeno.

IP  H R  E R  B B  SO

9 6 2 1 3 1
Cincinnati

Soto (W  11-3)
San Diego

Collar (L  7-9) 7 7 3 3 2 3
Booker 2 2 1 0  1 0

H B P — by Soto (Templeton). T— 2:26. A 
— 18,38).

Phillies3.Cubs2

C H IC A G O  P H IL A D E L P H IA
„  ab  r  h bi ab r h bl
Dernier ct 5 I 2 0 M addox cf 5 0 0 0 
Sandbro 2b 5 1 I 0 GG ross 1b 4 0 3 0 
Motthws It 4 0 3 1 Holland p 0 0 0 0 
M ore ind  rf 3 0 1 1 Samuel 2b 4 0 0 0 
D av is  c 4 0 0 0 Schmidt 3b 3 0 0 0 
Cey 3b 4 0 0 0 Virall c 4 0 0 0 
Durhm  1b 4 0 1 0  Haves rf 3 1 0  0
Bow d ss 3 0 1 0  W ilson If 4 1 4  0
W oods ph 1 0 0 0 DeJesus ss 4 0 2 I 
Sondersn p 2 0 0 0 Koosm n p 1 0 1 1 
Rohn ph 1 0 0 0 M ofszk 1b 1 1 1 1  
Stoddard p O 0 0 0 
Cotto ph 0 0 0 0
Totals 36 1 9 2 Totals 33 3 I I  3

^ “ 0—  *  
Phllodalphla o l0 100 lOx—  3

Game-wInnlno R B I— Matuszek (5).
E — S c h m id t  2. D P — C h ic a g o  1. 

LO B ^
C h ic a g o  9, P h i la d e lp h ia  10. 2 B —  
Matthews
2, Sandberg. 3B— G. Gross. H R —  
Matuszek (8). SB — Matthews (10), Wl Ison 
2 (6). $— Koosm on. S F — Moreland.

IP  H  R  E R  B B  SO
Chicago

Sonderson 5 7 2 2 1  1
Stoddard (L  7-2) 3 4 1 1 2  5

Phllodolphla
Koosm an (W  12-7) 7 9 2 2 0 3
Holland (S  22) 2 0 0 0 1 3

Balk— Sanderson. T— 2:40. A — 37,063.

Pirates 12, Expos 5 |11)

P IT T S B U R G H  M O N T R E A L
O b  r h bi ob r  h bi

Wynne cf 6 1 2  1 Raines cf 6 0 3 1 
Mazzllll if 4 0 1 0  Thom as ss 6 2 1 0 
Lacy If 2 1 1 1  Dawson rf 6 0 0 1 
M ad ick  3b 6 1 2 2 Carter lb  4 1 1 2  
Thm psn lb 6 1 1 0  W allach 3b5 0 2 0 
Pena c 5 3 3 2 Wohifrd If 5 0 1 0
Ray  2b 6 2 5 0 F lynn 2b 3 0 1 0
Frobel rf 5 0 0 0 Stenhos lb  2 0 0 0
Scurry p 1 0 0 0 Ram os c 1 0  0 0
Berra ss 5 1 4  2 Scott ph 1 0  0 0
Candelor p 3 0 0 0 Lucas p 0 0 0 0
AAorrlsn ph 1 0 0 0 D llone ph 1 1 1 0  
Robinson p 0 0 0 0 Reordon p 0 0 0 0 
Tekulve p 0 0 0 0 Jam es p 0 0 0 0 
Dlstefon rf 2 2 2 4 Little ph 1 0  1 0  

Gullcksn p 2 0 0 0 
Rose 1b 1 0  0 0 
Salazar ss 1 1 0  0 

Totals 52 12 21 12 Totols 45 S 11 4 
PIttsburoh 100102 000 0»— 12
Montreol 200 000 011 01— 5

Game-wInnIno R B I —  Lacy (6).
E — T h o m p s o n ,  C a r t e r ,  P e n a .  
D P —

Montreal 1. L O B — PIttsburoh 10, M ont­
real
10.2B— Mazzllll, Thomas, Raines 2, Lacy. 
3B— Wolloch. H R — Corter (20), Pena 
( 10),
DIstefano (3). SB — Roy (7), Dllone (20). 
S— Wynne.

IP  H R E R B B S O
Pittsburgh

Candelaria 7 4 2 0 1 3
Robinson 2 - 3 1 1 0 1 1
Tekulve 2 4 1 1 0  1
Scurry  (W  3-5) 1 1 - 3 2 1 1 0 0  

Montreal
GulMckson 7 11 4 4 1 6
Lucas 2 2 0 0 0 1
Reardn (L  3-3) 1 1-3 5 4 4 0 1
Jam es 2-3 3 4 4 1 1

H B P — by T e k u lv e  (R o s e ) .  W P  —  
Scurry.

Major League ieaders

Batting
Notional League

g  oh r h pet.
Gwvnn, S D  97 380 59 134 . 353
Sandberg, Chi 96 401 67 131 .327
Dernier, Chi 91 339 64 109 .322
Cruz. Hou 98 369 63 117 .317
Ray, Pitt 93 312 39 98 .314
Hernandez, N Y  91 326 43 102 .313
Brenlv, SF  85 273 39 84 .308
Peno, Pitt 92 346 48 106 .306
Brooks, N Y  89 326 37 99 .304
Samuel, Phil 96 422 66 126 .299

Am erican League
g ab r h pet. 

Winfield, N Y  79 326 59 114 ,350
Mdttlnalv, N Y  91 356 55 119 .3W
Hrbek, M inn  85 331 48 108 .326
Lemon, Det 89 324 51 102 .315
M urray, Bolt 99 358 55 111 .310
Ripken, Bolt 99 391 62 121 .309
Sheridan, KC  84 288 39 89 .309
Motley, KC  89 308 35 95 .308
Eosler, Bos 95 365 52 112 .307
Tram m ell, Det 84 339 57 104 .307

Hom e Runs
Notional League —  M urphy, Afl 22; 

Schmidt, Phil 21; Carter, M tl 20; 
Morsholl, L A  17; Strawberry, N Y  and 
Virgil, Phil 15.

Am erican League—  K ingm an, Oak 28; 
A rm as, Bos 27; Kittle, Chi 23; Thornton, 
Clev 22; Davis, Sea, M urphy, Oak, 
M urray, Bal and Parrish, Def 20.

Runs Batted In
Natlonol League —  Carter, Mtl 71; 

Schmidt, Phil 68; Davis, Chi 62; 
Hernondez59; Mum phrev, Hou, Murphy, 
All, and Sandberg, Chi ST 

Am erican Leogue— Klnom an,Oak87; 
M urray, Balt 78; Rice, Bos 76 and Davis, 
Sea 75; A rm as, Bos 71.

• • o o o o o o o g g g g g o g o a a g g g

Transactions
• a o o a o a o a o g g g g g g g a o g a g

Baseball
M ilwaukee —  Placed reliever Rollle 

Fingers on 21-day disabled list; recalled 
pitcher Andy Beene from  Vancouver ot 
the Pacific Coast League.

Texas —  Activated Intielder A lan 
Bannister from the 15-dav disabled list; 
optioned Intielder J im m y Anderson to 
Oklahom a City ot the Am erican 
Association.

Basketball
Denver —  Nam ed Allan Bristow 

assistont coach.
M ilwaukee —  Signed llrst-round draft 

choice, forward Kenny Fields ot U C LA ; 
retolned rights to center Paul Mokeskl.

Seattle —  Announced forward-center 
Steve Howes will p lay next season t o r . 
Venice In the Italian basketball league. *

Colloge
Alfred —  Named Steve Allison soccer 

coach.
Football

A t la n t a  —  S ig n e d  g u o r t e r b a c k  
Bobby Lane to a 2-vear controct.

Buffalo —  Signed running back G reg 
Bell to tour 1-vear contracts.

Chicago —  Ploced linebacker D aryl 
Schllem and defensive tackle Shaun 
Newell on Injured reserve; released 
defensive back Tony Neely.

• • • • • • • • • • • g g g g g g g g g g g

Tennis
D.C. Ciassic

At W oshington, D.C., Ju iy i4 
F irst Round

Pablo A rroyo, Peru, det. Joroe Arrese, 
Spain, 6 0 ,6 1 ; Eoan Adams, M iam i, def. 
L ibor PIm ek, Czechoslovakia, 61, 62; 
Chris Lewis, New Zealand, det. Bolozs 
Taroczv, Hungary, 63, 67, 7-5; Joao 
Sirares, Brozll, det. F rancesco  Cancel- 
I off IX
Italy, 62, 7-6 (7-3); M ichael Westphal, 
VVest Germ any, def. Bruce B res­
cia,
LaGrande, Callt., 62 ,62 .

Roberto Areuello, Argentina, det. Jim  
Gurtein, Greet Neck, N.Y., 64, 6-4; 
A le landro (Sanzabal, Araentina, det. 
M o re
Flur, Durham , N.C., 6 4 ,6 0 ; Dan goldle, 
McLean, Va., def. (Ihip Hooper, Sarosota, 
Fla., 62, 62.

Pedro Rebolledo, Chile, det. M a rio  
Martinez, Bolivia, 61, retired; D iego 
Perez, Uruguay, def. Joy Lapidus, 
Princeton, N.J., 7-S, 7-5; Terry M oor, 
Mem phis, Tenn., det. Claudio Ponotto, 
Italy, 67  (4-7), 62,64.

M.ANCHESTKR HKHAI-O. Wcdiu-sduv. .Iul.y 2.S, l‘Ut4 i_L

Tommy Sipples joins 
sports hall of fame

Bv Earl Yost 
Sports Editor Emeritus

Old timers, to a man, claim 
without hesitation that Tommy 
Sipples was in a class by himself 
as a baseball player, the best 
ever produced in Manchester.

For better than 25 years, the 
name Sipples graced boxscores 
on the (IJonnecticut scene. The 
big, husky pitcher-turned in­
fielder and outfielder was al­
ways the third name in the 
batting order, or fourth in the 
respected clean-up spot.

Sipples died in 1971 but today 
was announced as the fourth of 
five selections for induction into 
the Manchester Sports Hall of 
Fame in September. The fifth 
annual induction dinner will be 
Sept. 28 at the Army and Navy 
Club.

Although a native of Moodus, 
born Nov. 23, 1897, Sipples came 
to Manchester to settle with his 
family at an early age.

The rugged, handsome Sip­
ples was a natural athlete with 
baseball by far his best sport. 
He was noted as well in track 
and basketball. His track speed 
was a big asset as a base runner.

Sipples launched his baseball 
career as a hard-nosed 15-year- 
old catcher. When it was ob­
vious he was faster and could 
throw harder than those he 
caught, he converted to pitch­
ing. The young wonder boasted 
a fastball like a pro with a curve 
as efficient and most important, 
with pin-point control.

His feats with a bat soon 
overshadowed his low-hit, dou­
ble figure strikeout performan­
ces and his services were sought 
by a half-donze state-wide 
teams.

For reasons known only to 
Sipples and his family, he

Tommy Sipples
turned down one offer after 
another to play professional 
ball. He was content to remain 
in state and display his talents 
on a local level..

Big money wasn't to be made 
playing amateur or semi-pro 
baseball in the 1920's but Sipples 
was the highest paid. When he 
encountered arm trouble, he 
turned to either the infield or 
outfield, playing shortstop or 
centerfield and in later years at 
first base.

Even at the age of 40 plus, 
Sipples was a power hitter with 
extra base hits his forte. He 
played with Moriarty Brothers 
in the State League, with the 
Hartford Savitt Gems, Hartford 
Dusty and Twilight Leagues, 
Middlesex and Blackstone Val­
ley Leagues, Meriden Endees 
and the Manchester town team 
in the 20's which featured 
games against barnstorming 
teams with major leaguers on 
their rosters.

Sunday baseball was banned 
in Boston and members of the 
then Red Sox and Braves would

appear with Rockville and 
W i l l i m a n t i c  t e a m s  in 
particular.

Herman Bronkie, Manches­
ter’s first native to reach the 
major leagues with the old St, 
Louis Browns, claimed Sipples 
was the best player the town 
ever produced. They were 
teammates with the Manches­
ter town team at the time.

In several leagues and with 
many independent teams, Sip­
ples carried a .500 batting 
average or better. He was a 
perenn ial a ll-s ta r league 
selection.

During one period, after hurt­
ing his pitching arm, he re­
turned to the mound and hurled 
three consecutive shutouts. He 
finally yielded an unearned run 
after 31 innings.

One of Sipples’ trademarks 
was his glove during his days as 
a first baseman. It was so small, 
it barely covered his huge 
hands.

While baseball was his second 
love — his family came first — 
Sipples was a five-day a week, 
40-hour worker at the New 
Departure plant in Meriden 
where he made his home. He 
brought in two other Silk 
Towners, Art ‘Lefty ’ St. John 
and Francis ‘Woody’ Wallett to 
help put the Meriden Endees on 
the baseball map. He served as 
playing manager. He retired as 
a general foreman at the plant.

Three others will be honored 
in September along with Sip­
ples, Wally Fortin, Sam Mal- 
tempo and Ed Wojcik. One is to 
be a Hall of Earner, one to 
receive the Unsung Hero Award 
and the third, a new honor, for 
financial support over the years 
to sports in Manchester.

Dinner tickets will be on sale 
after Labor Day.

MB’s squeeze out 6-5 win
BRISTOL — A four-run, seventh 

inning rally highlighted by Ray 
Sullivan's game-winning squeeze 
bunt gave Moriarty Brothers a 6-5, 
come-from-behind victory over 
Big Dollar Liquor of Bristol in 
Twilight League action Tuesday 
night here at Muzzy Field.

The Gas Housers, back over the 
,500 mark at 8-7-1, entered the final 
frame trailing, 4-3. An RBI single 
by Mike Johnson tied the score, a 
double by Buddy Silva set up a 
runners on second and third and 
then Sullivan laid down his picture-

perfect bunt to squeeze in Johnson 
with the go-ahead tally. A run­
scoring safety by Tom Fleury 
plated Silva with an important 
insurance marker to make it 6-4.

Big Dollar plated one run in the 
bottom of the stanza to close the 
gap to 6-5 and had the potential 
tying and winning runs on second 
and third with the bases loaded. 
But MB shortstop Sullivan made a 
diving stab on a hard hopper up the 
middle and threw out the batter at 
first to end the threat, the inning 
and the game.

Silva ripped two triples and a 
double to lead Moriarty’s offense. 
Steve Chotiner added two hits 
while Sullivan drove in three runs.

Bob Oweianko ripped a bases- 
clearing triple in the first off 
winning pitcher Stan Lewis to help 
give Bristol an early lead.

Moriarty's next game is Thurs­
day night against the Vernon 
Orioles at Henry Park in Vernon at 
6 o’clock.
M o r ia r t y 's  ool O il 4 6
B io  D o lla r  400 000 1 5

Lew is, Labbe (7th) and Choou lls; 
Tarro, RIb lnow Itz (7th), Ve rano  (7th) 
and Losev.

International stars 
alive in LL  tourney

Donnie Sauer doubled in Matt Bourque from first 
base in the bottom of the sixth inning to give the 
Manchester International League All-Stars a 2-1 
squeaker over South Windsor in Little League District 
Eight All-Star competition Tuesday at Leber Field.

The game-winning RBI was Sauer's second of the 
tournament, his first coming on a home run that beat 
Windsor, 1-0, in an earlier round.

Manchester's next game is Thursday against 
Vernon in a loser's bracket semifinal tilt at 6 p.m. at 
Leber Field.

In Tuesday's contest, Corey Craft, Barry Carpe and 
Steve Joyner all singled for Manchester, with Craft 
scoring the first run of the affair on a Wild pitch in the 
first inning. Kevin Franklin was the winning pitcher, 
yielding five hits while striking out eight.

South Windsor had tied the game in the top of the 
sixth on a sacrifice fly by Chris Dio.

Junior Legion nine 
steais 4-2 victory

WINDHAM — Manchester Junior Legion baseball 
team registered a 4-2 win over Windham's Colt 
League team here Tuesday night at Windham Tech.

Manchester only had two hits but stole 14 bases in 
improving its overall record to 18-10-2. Neil 
Archambautt, 3-4, went the distance to pick up the win 
for Manchester. He scattered three hits while striking 
out 10.

Kelly Dubois started a triple play in the third inning 
for Manchester. He speared a liner up the middle, 
diving to make the stab. He then stepped on second 
base for the second out and pegged to first to complete 
the triple killing.

Pat Merritt drove in two runs in the first inning with 
a double to left for the locals.

Experience helps 
Goldie on court

WASHINGTON (UPI) 
— With a year of expe­
rience at a higher level, 
Dan Goldie displayed bet­
ter brand of tennis before 
a hometown crowd Tues­
day night in the $200,000 
Washington men's pro 
tennis tournament.

Given a wild-card berth 
in the tournament last 
year, Goldie lost his open­
ing match. Tuesday night, 
the 20-year-old Stanford 
University junior moved 
into the win column with a 
6-2. 6-2 victory over hard- 
serving Chip Hooper.

Goldie, who grew up in 
nearby McLean, Va., and 
attended high school in 
Potomac, Md., handled 
Hooper's serves with few 
problems. He also kept 
the 6-foot-6 Washington 
native m oving forcing 
him into several errors.

N inth-seeded F ran ­
cesco Cancellotti, of Italy, 
lOth-seeded Libor Pimek, 
of Czechoslovakia, and 
ISth-seeded Claudio Pa- 
natta, of Italy, fell Tues­
day. Joao Soares, of 
Brazil, took out Cancel­
lotti, 6-3, 7-6 (7-3).

Sports in Brief
Mets’ Gardenhire out

NEW YORK — The New York Mels placed 
infielder Ron Gardenhire on the 15-day disabled 
list, retroactive to July 20, the club announced 
Tuesday night.

Gardenhire, who had been the Mets’ starting 
shortstop, sustained a left hamstring pull in 
Thursday night’s game at Cincinnati. To take his 
spot on the roster. New York recalled utility man 
Ross Jones from Tidewater of the International 
League.

Falcons ink Lane
SUWANEE, Ga. — Quarterback Bobby Lane, 

who played the last two seasons with the 
Birmingham Stallions of the U.S. Football 
League, Tuesday signed a 2-year contract with 
the Atlanta Falcons.

The 6-foot-2, 205-pounder becomes the fifth 
quarterback to join the Falcons at their training 
camp.

Fingers disabled
MILW AUKEE — Milwaukee Brewers relief 

ace Rollie Fingers, who tied the American 
League record for saves Monday night, was 
placed on the 21-day disabled list Tuesday with 
back problems.

The Milwaukee Brewers Tuesday said Fingers, 
who missed all of last season with arm problems, 
suffers from a herniated disc and an irritation of 
his sciatic nerve. The 37-year-old pitcher will be 
hospitalized at least one week and will be out of 
action for at least three weeks.

The announcement came one day after Fingers 
tied Sparky Lyle's American League record of 216 
saves by notching his 23rd save of the season in a 
6-4 win over New York. Fingers holds the 
major-league mark for saves with 324.

Rangers make moves
ARLINGTON, Texas — The Texas Rangers 

Tuesday activated Infielder Alan Bannister and 
optioned infielder Jimmy Anderson to Oklahoma 
City of the American Association.

Bannister, who was acquired from Houston for 
second baseman Mike Richardt on May 25, 
bruised his ribs June 26 at Arlington Stadium and 
was placed on the 15-day disabled list.

He appeared in 15 games, hitting .290 in 31 
at-bats.

Bills ink Greg Bell
FREDONIA, N.Y. — The Buffalo Bills hope 

Notre Dame running back Greg Bell can mature 
into an impact player, who will make both team 
officials and fans forget Joe Cribbs, who jumped 
to the USFL last season.

“ He (Bell) has the capacity of becoming an 
impact player," said Bills General Manager 
Terry Bledsoe after the Bills signed their number 
one pick Tuesday.
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U P I  p h o t o

West Germany's Micheal Gross gets in 
some pool time as he practices his 
butterfly stroke during an Olympic

workout in Los Angeles. Summer 
Games get under way Saturday with 
opening ceremonies.

Olympic security says 
situation under controi
Bv Fred AAcMone 
UPI Sports Writer

LOS ANGELES -  The eagle, 
symbol of America and the mascot 
for these Olympic Games, is dead. 
Some might interpret that us an 
omen.

The security forces in charge of 
the Games insist, however, that 
there is nothing to worry about.

Ever since the 1972 Munich 
Olympics and the terrorist attack 
that left 11 Israeli athletes dead, a 
threat of terrorism has hovered 
over every international event of 
this magnitude like a dark, ugly 
cloud.

Shortly after it was learned that 
"Bomber” , the eagle which was 
supposed to fly over the opening 
ceremonies Saturday, had died, 
questions began arising about the 
quality and depth of security that 
was being used to protect the 
Olympic participants.

An official of the Chinese delega­
tion admitted Tuesday his group 
was somewhat apprehensive about 
security, but the heads of the 
Olympic Law Enforcement Coor­
dinating Council say that every­
thing is under control.

"W e are concerned ... but not too 
worried about security,”  said Lu 
Jindong, China’s assistant chief of 
mission. "The majority of citizens 
welcome our delegation to L.A. Up 
to now. our stay is satisfactory. 
There are still some elements of 
insecurity. Among some delega­
tions, the feeling is that the social 
order here is not so well. We think 
some people here are trying to 
cause troubles. We don't know 
what these people will try to do 
and, of course, they won't tell us 
what they're going to do.

"A ll the people of the world hope 
this will be a successful Games and 
will promote peace and friendship 
among the countries. Those people

who might create problems 
shouldn't do so, shouldn't lake this 
chance. Now we're in the 1980’s, in 
a time of great progress. Why 
should people here try to sabotage 
these Games in the spirit of 
friendship?"

Lu sai(i (hat before the Chine.se 
team left Beijing "w e received 
some ineriminating letters." but 
there had been no Incidents since 
its arrival in Los Angeles

Richard Bretzing. a special 
agent from the Federal Bureau of 
Investigation assigned to I.os 
Angeles, wants to assure the 
Chinese and the rest of the 
participants in the Olympics (hat 
they are in safe hands.

"W e have in eonjunetlon with 
our colleagues here in l.os Angeles, 
taken great sleps to assure that the 
Games will be free from terrorist 
activities," said Bretzing. "As as a 
note of assurance, we have an 
extensive intelligence gathering 
effort underway right now in 
cooperation with the World Intelli­
gence Community and we are 
unaware through all of these 
efforts of any specific terrorist act 
that is being planned and directed 
at the Olympics. So, the predielah- 
lity of that particular act appears 
to . be waning as itie Games 
approach.”

Still, (he cost of providing 
security to prevent terrorism is 
expected to exceed $100 million - 
the largest single item in an 
Olympian budget of $500 million.

Not so happy about the extreme 
security measures being taken to 
protect all the athletes were the 
faculty and staff members of the 
University of Southern California. 
In addition to having to work inside 
barbed wire at the Olympic 
Village, they were i.ssued a memo 
forbidding them to speak to any 
athlete.

School officials say the memo­

randum was disirilnited ;il the 
request of the I.os Angeles Olym 
pie Organizing Committee.

This is the fir.st appearaiiee in :<2 
years by China in the Summer 
Olympics. It withdrew from the 
International Olympic Committee 
in 1958 because of their ongoing 
di.spute over the recognition of 
Taiwan. The Cluncsc rejoined tlic 
organization in 1979. hul they went 
along with the American boyeotl of 
the 1980 Games at Mo.seow.

There were also some Olympic 
developments Tuesd;iy regarding 
track, traffic ;md tickets.

— Hurdler Edwin Moses, winner 
of 102 eonseeutive 400 meter races, 
was selected by the United Stales 
Olympic Commiltee-and Ihe I,os 
Angeles Organizing t'ommiUee to 
take the oath of eompelilors in tlie 
opening ceremonies.

"No one In Ihe world could take 
tile oath and have it mean as much 
to other ;ilhleles.”  said USOC 
press officer Mike Moran.

— In an effort to help relieve 
downtown eongeslion, the l.os 
Angeles Board of Supervisors 
urged the county's 70.0(10 cm 
ployees to .start coming to work 
e;irly. go on vacation or u.se sick 
leave to help relieve downtown 
congestion during the Olympics.

Olympic planners have pre 
dieted serious traffic jams down 
town, where .some 300 or more 
buses will be taking spectators to 
and from athletic events. Offieiiils 
have estimated a 7 to 10 peri'cnt 
increase in alre;idy heavy sum 
mertime traffic unless suhstanlial 
numbers of commuters lake vaca­
tion, car pool or ride the bus to 
work.

- Almost all remaining tickets 
madt' available by the Soviet-led 
boycott of the (Limes were houglil 
by nearly 5,000 people at a special 
sale at Santa Aiill;i race track in 
Arcadia, Calif

Joins CBS as analyst

Bradshaw has new job
NEW YORK (UPI) -  Terry 

Bradshaw, who used his strong 
right arm to lead the Pittsburgh 
Steelers to a record four Super 
Bowl championships, will now be 
entertaining football fans with his 
powerful voice.

Bradshaw, one of the greatest 
passers in NFL history, announced 
his retirement Tuesday. He will 
join CBS as a broadcast analy.st for 
football. He will begin his new job 
this season, ending a brilliant 
14-year career with the Steelers.

“ To expend the amount of 
energy needed to be a football 
player is beyond belief,”  said the 
35-ycar-old, Bradshaw, who was 
plagued by injuries the last few 
seasons. " I  expect to do the same 
thing in a different way in order to 
be ready for this opportunity. I 
know there is no second chance in 
this business."

Bradshaw does not estpect to be 
super critical of his one-time

peers,
"That’s not my style. Who am 1 

to crticize? I ’m not P’ ran Tarken- 
ton. and I ’m not I^ynn Swann, " he 
said.

The announcement, milking 
Bradshaw’s "o ff again, on again” 
retirement official was made by 
Peter A. Lund, executive vice 
president of CBS Sports.

"Terry has excelled in every­
thing he has tried, from his 
All-America days al Louisiana 
Tech, to quarterbacking more 
Super Bowl victories than any 
other player, to owning and 
operating a succe.ssful quarter- 
horse breeding farm and cattle 
ranch, and I'm very excited and 
happy to have him join our staff of 
NFL announcers," said Lund.

Steelers iiresidenl Dan Rooney 
was very happy for Bradshaw and 
expressed gratitude for his years 
of service to the team.

"Terry was a great player and a

rare talent. His enthusiasm and 
confidence were tiig factors in our 
success,”  said Rooney. "W e will 
always think of him as a Steeler. 
We wish him sueees.s with CBS and 
know he will do well in whatever 
career he selects."

One of the most productive 
quarterbacks ever, Bradshaw was 
al his best in post-season play.

Something Different........ Wish Someone A

H appy B irthday
with A Herald Happy Heart

Happy Birthday 
John

Love
Mary

Only
$6.00

Call.... 
643- 2711

ask for. 
Janet

MODERN AUTO 
RADIATOR
INTRO DUCES  
the 90-mlnute 
drive-ln and 

driveaway solutloni 
F O R :

Auto radiator leaks, 
hose leaks, overheating, 

thermostats, 
antl-freeze chanqes, 

cleaning and Iluaning
Wt* have found that most of 
our customers' problems 
can be solved within this 
time frame. The problem 
part is removed, promptly 
repaired on our premises 
and reinstalled. 
Replacement,? are avail­
able from our distributor- 
size inventory. Relax in 
our waiting room, while 
our knowledgeable speci­
alists get you moving 
again.

649-9682
MODERN RADIATOR WORKS 
373 Main S i,  Manchaater, CT.
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[>% V YOUR CHOICE!
M ONTH 

I FINANCING 
OR

V

’• *  l a s t  w e ? . ^ -

12.9 Ad ih m I 
ptrctnlog* 
rot* ftiunKlng 
fo r 36 m o t.

to quolllltd buy*n o f ony
NEW 1984

A LINCOIN or MERCURY
in stock.

'hV

//

.4

NEW 1984 
MERCURY

TOPAZ
4-door —  Equipped, not stripped.

Only $1000 down cash or irado 60 months 
at 14®-u annual perceriLKju la tu  OeiofteO 
price $9771 Finance charge % ? ’’ '>'> w ith ap­
proved credit

*7995
Attention! 1984

DEMO
BUYERS

Nice selection of Cougars, 
Topaz. Marks, Marquis 

Lynx, Capri.
AH tow, low miles
HUGE SAVINGS

ONLY 
5|6J*> 

p«r mo.

. w w ,, CONNECTICUT’S
LINCOIN —  
MERCURY 

MAZDA dealer

Jf
LEASE

A N E W  1 9 8 4
LINCOLN 

MARK VII

^379r
48 im oHi d*M«i Olid not Ioom, $1000 down, 
tax •xtra. Eouipptd wirii olumliMm wlnolx, 
PS, P8. AM/FM «lor*o March radia, dlmott 

CMtTM olr concNtloiiliig, outoniotlc ovor- 
drlva, olactioiilc iuipamlan, oowor 

windain 8 door M s ,  Hit wtioal, 
crulia CMtnd, ond much, imich 

•wr*.

N E W I 9N4
COUGAR

a {'uCf Sfl- r»4CH with .lutoiT'tjtM. 
tra-is powt*' front disi brakes i1'» 
wh:»pl rovers h.ifogef' titMdiamps 
boflyside stripes renter console 
qu. rtz elector cicck trip lujo'meter 
povrer steering, vmyl B S rnolflmg 
AM Tarlio, steel radial whitewalls 
speed control dual power nmrors 
electric rear def . vent windows, 
tinted glass & much more

n 0,999

BRAND NEW

1984 MERCURY
MARQUIS BROUGHAM
4-<Joor ••don. Slock MMISS. wrilh •utomalic. 
power •l••rina. power brehoe, front bumper 
guerdi. hood 8 B/S aoccnl •trlpoo, deep well 
(runh, air conditioner, elect rear dofroetor. lux­
ury body tide molding*, left remote mirror, gae 
•hock abaorbart, deluxobelta. day/nMo mirrora. 
•pill bench «••!•. 3 8L V-8 engine, Interval wip­
er*. tilt •tearing wheel, •peed control, power 
•eM, AM/FM 4 •poekor •loroo. power •Idowin- 
dowa vent windows, luxury w h ^  cover*, 
tinted glase. power lock group, digitel clock, 
dual aaat racllnara A much mora.

$9999

NEW 1984 MERCURY
GRAND MARQUIS

4 door sedan. Stk #4M11 with 
auto overdrive trans , AM/FM *. 
speaker stereo, dual recliners, wide' 
lower b/s molding, f & r bumbei 
guards, elect, clock, electronic fuei 
inj.. PS. PB. PW, vinyl coach roof, 
radial WSW, conventional spare, tilt 
wheel, speed control, air cond , rear 
def.. vent windows, wire lock wheel 
covers, tint glass & more!

* 12,999

NEWI9S3
CAPRI

stk. «3 P 2  with power front disc 
brakes, electronic ignition, rack & 
pinion steering, steel belted radi- 
als, 2.3 liter engine, deluxe belts, 
remote control mirror, reclining 
high back individual seats, lift- 
back third door, full instrumenta­
tion. 15.4 gallon fuel tank & 
much much more,

<7999
447 New & Used Cars Avttilable For Delivery This Month

iVflV NEW GLC’S
626 s i 9S4's I  I  TRUCKS

^HUGE SAVINGS! ORDER YOURS NOW!
COMPLETE USED CAR DEPARTMENT ik' $ 5 0 0  M IN IM U M  TRADE-IN ALLOWANCE TOWARD PURCHASE OF A N Y USED C ^

81 MERC COUGAR
4-DOOR SEDAN
22.000 orlginnl milnn

$5180
8 4  FO R D  

F - 1 5 0
4800 miles 6 cyl ,

4 speed

*7890

MANCHESTER
643-5135

Open 9 AM to 9 PM 
Monday thru Thursday tlE  

Open 9 AM to 6 PM ■
Friday & Saturday

X , MANCHESTEI

M O R I A R « f > Y

301-315 Center St. 
Manchester

(Exit 92 off 1-86)
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omatoes
Bake ’em, cook ’em, 
can ’em —  enjoy ’em!

By Barbara Richmond 
Herald Reporter

If anyone knows of anything 
more mouth-watering than taking 
a big bite out of a sun-warmed 
tomato plucked fresh from the 
vine, please let me know.

Even if one doesn't have a green 
thumb, tomatoes aren’t that diffi­
cult to grow. Just a few plants in a 
small area will produce enough 
tomatoes for a small family. And 
what gardener doesn’t bend over 
backward to try and have the first 
ripe tomato in the neighborhood?

Slice them, cook them, bake 
them or can them, — the number of 
ways you can prepare tomatoes is 
almost endless.

Here’s a tip from the tomato­
growing experts.

Despite what you have thought, 
experts say tomatoes don’ t need 
light to ripen. Even though they 
look attractive sitting on a window­
sill, the sun will burn them before 
they ripen naturally. They do 
much better in a dark cupboard in 
a temperature of about 65 or 70 
degrees.

Tomatoes can be frozen either

stewed or whole or sliced. Toma­
toes can be cored, washed and 
cooked slowly, with a little sugar 
added, and then put in pint 
containers to be used in all sorts of 
recipes, all winter.

TO FREEZE whole or sliced 
tomatoes, scald them for 30 
seconds in boiling water. This will 
loosen the skin. Then place them 
whole or sliced on a greased cookie 
sheet and place in the freezer. 
Leave them 24 hours until they’re 
frozen solid and then put them in 
containers back into the freezer.

Freshly sliced tomatoes can add 
a special touch to any meal. To 
make them even better, there are a 
number of things that can be added 
quickly, such as a sprinkling of oil 
and some fresh chopped basil — 
from your herb garden, and some 
salt and pepper.

They’re also tasty sliced up with 
cucumbers with oil and vinegar 
and a little fresh dill mixed with 
sour cream and chives.

I guess one of the first things 
thought of, when you think of 
tomatoes, is tomato sauce that can 
be used to accompany pasta, 
zucchini, eggplant, and veal

Tt ^ } t  ^  I *

Baked stuffed tom atoes are easy w ith cream  o f m ushroom  soup and fresh bread crumbs.

4*  ̂ '
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Parmesan.
Following is a number of unusual 

tomato recipes, gathered from 
here and there, over the years.

Tomato Sauce
12 to 15 pounds fresh tomatoes 
2 cups chopped onions 
1 cup chopped green peppers
1 cup chopped celery
2 tablespoons brown sugar
2 cloves garlic, finely minced 
1 tablespoon parsley, minced 
1 tablespoon basil 
1 tablespoon oregano 
V/z tablespoons non-iodized salt 
Vt teaspoon pepper 
Wash tomatoes thoroughly. If 

peeling them, dip in boiling water 
briefly until skins split Rin.se in 
cold water. Remove cores and 
green spots. Chop to reduce 
cooking time. Cook in large, heavy 
kettle so the tomatoes don't stick or 
scorch. Simmer 2 hours, stirring 
frequently. Add other ingredients 
and using asbestos mat, simmer 
overnight or until sauce has cooked 
down by half. Pour hot sauce into 
hot jars, leaving Vj-inch heads­
pace. Adjust lids and process 45 
minutes in boiling-waler bath. 
Yields 8 pints.

T  omato-Cottage 
Salad

2 cups cottage cheese 
One-third cup mayonnaise 
1 green onion, chopped 
6 stuffed olives, chopped 
Salt and pepper 
6 large tomatoes 
Lettuce
Mix cottage cheese, mayon­

naise, green onion and olives. 
Season with salt and pepper. Cut a 
thin slice from stem ends of 
tomatoes; remove cores; cut each 
tomato into 3 slices. Put slices 
together with cheese mixture to 
make 6 servings. Serve on lettuce, 
romaine, escarole, or other salad 
greens and top with remaining 
cheese mixture. Makes6.servings.

Tomato Quiche
1 partially baked, 8-Inch pie 

crust
2 tablespoons olive oil 
Vt cup chopped onion
Vt rup chopped green pepper
1 clove garlic, minced
2 pounds firm, ripe tomatoes 
‘/I teaspoon basil
'/< teaspoon oregano 
'/t teaspoon salt
3 tablespoons tomato paste
3 tablespoons chopped celery 
Vx teaspoon pepper
1 egg. plus 3 egg yolks 
12 pitted black olives 
8 anchovies, optional 
One-third cup grated Parmesan 
Preheat oven to 350 degrees. 

Saute onions, green |H-pper and 
garlic in the oil in heavy skillet. 
Add chopped, seeded, peeled toma­
toes, herbs, green pepper and 
parsley. Cover and cook over low 
heat for 5 minutes. Remove cover 
and raise heat so licpiid evapo­
rates. Do not scorch. Remove from 
heat. Put eggs, anchovies and 
tomato paste in bowl and mix well. 
Combine with tomato mixture and 
pour into crust. Top with olives, 
grated cheese and anchovies. Bake 
until firm and golden, about 30 
minutes. Good for lunch with salad 
or for hors d'oeuvres.

Macaroni stuffing
1 onion, chopped
'/t green pepper, chopped 
'/4 cup chopped celery
2 tablespoons shortening 
Centers from tomatoes
2 cups cooked muraroni 
Sail and pepper
Cook the chopped union, chopped 

pepper and celery in the shorten­
ing for about 5 minutes. Add 
tomato centers and cook for 10 
minutes. Combine with cooked 
macaroni (or r ice ). Season to taste 
with salt and pepper.

Baked Stuffed 
Tomatoes

4 large ripe tomatoes
I can cream of mushroom soup
Salt and pepper
Stuffing
Buttered soft bread crumbs

Cut a thin slice from sicm end of 
unpccled tomatoes Scoop out 
centers, leaving onici; wall. Re- 
.serve centers I’our .soup into 
shallow' baking dish and put 
tomato sliells in dish Sprinkle 
inside of tomatoes with .salt and 
pepper. Fill with stuffing listed 
below, sprinkle with tmttered 
bread crumlis. Bake at 375degrees 
for .30 minutes.

Spicy Tomato Relish
20 tomaloes. peeled and chopped 
I'/t cups onions, chopped
1 eup green p<‘ppers, chopped 
l'/4 rups sugar, white or brown
2 teaspoons celery seed
2 teaspoons nun-iodi/ed salt 
’/« teaspoon cinnaiiiun 
’/4 teaspoon cloves 
Vt teaspoon ginger 
Vt leaspiMin allspice 
I eup vinegar
Mix all ingredlimts In a large, 

heavy ketllc. Bring lo boil and Ihen 
simmer until as thick as desired. 
Stir to prevent slicking. Pour, 
boiling hot. into liot Jars, lauive 
'/t-iiu h headspace and adjust lids. 
Process .35 minutes in boiling 
water balh. Makes alioiit 8 pinls. 
Good served willi meals.

Tomato-Apple 
Chutney
20 medium, ripe tomatoes 
8 apples 
3 large onions
2 large sweet red or green 

peppers
I hot red pepper 
1 cup seedless raisins 
2Vt rups brown sugar
1 clove garlir, crushed
2 teaspoons ground ginger 
2 teaspoons cinnamon
I teaspoon salt 
3>/t rups vinegar 
Scald lonialoes in boiling water, 

cool and peel. Parc apples. Peel 
onions. Core peppers. Chop all 
roughly. Combine all ingredients 
and simmer in heavy, covered 
kettle for about 2 liours or nnlil 
mixture is thick. Slir frequently lo 
prevent sticking. Pour boiling liot 
into hot sterile Jars. Leave 'A-inch 
hcad.space. Process 10 minutes in 
boiling water bath

2
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It’s easy to shake up summer with cold fruit drinks
By Alleen Claire 
NEA Food Editor

Fruit and ice cream drinks 
are becoming more popular 
with people who aren’ t neces­
sarily health food devotees. A 
cantaloupe shake and a citrus 
frappe do have added calories 
from sugared ingredients but 
are refreshing treats anytime.

These recipes also make 
colorful desserts when served in 
small, chilled cups or glasses.

Cherry Cantaloupe 
Shake

1 cup ripe cantaloupe chunks 
(about 1/6 medium cantaloupe)

>/t cup red m araschino  
cherries

1 cup milk
2 tablespoons cherry syrup
1 cup vanilla ice cream
1 cup Ice cubes
Melon cubes
Stemmed red maraschino 

cherries
In electric blender, combine 

melon chunks, 'A cup cherries, 
milk and cherry syrup. Blend 
until smooth. Add ice cream and 
ice cubes; blend until light and 
frothy. Pour into glasses. Add a 
stirrer of melon cubes and 
stemmed maraschino cherries. 
(Alternate fruits on skewers to 
make stirrers). This kitchen- 
tested recipe makes about 3 ‘A 
cups.

Conventional method; Finely 
chop or crush >A cup cherries. 
Crush cantaloupe chunks. 
Soften ice cream. Crush ice 
cubes. Combine all ingredients, 
except melon cubes and 
stemmed cherries, in large jar 
with tight-fittin:' cover. Shake 
vigorously to mix well. Serve 
with a spoon.

Cherry Citrus Frappe
Vx cup red maraschino  

cherries
■A cup cherry syrup
2 tablespoons lemon juice
2 tablespoons Ume juice
1 pint vanilla Ice cream
2 cups Ice cubes
Stemmed red maraschino

cherries
In an electric blender, com­

bine cherries, cherry syrup, 
lemon juice and lime juice. 
Blend until smooth. Add ice 
cream; blend until smooth. Add 
ice cubes; blend until ice cubes 
are crushed and mixture is 
thick. Pour into glasses. Gar­
nish with stemmed maraschino 
cherry and serve with a spoon. 
This kitchen-tested recipe 
makes about 1 quart.

Conventional Method; Finely 
chop or crush *A cup cherries. 
Soften ice cream. Crush ice 
cubes. Combine all ingredients, 
except stemmed cherries, in 
large ja r  with tight-fitting 
cover. Shake vigorously to mix 
well.

Sweet Cider Cream
2 cups freshly pressed sweet 

cider
t  cups vanilla Ice cream
1 tablespoon lemon juice
1 cup cold milk
Put all the ingredients into a 

blender and blend until creamy 
and thick.

Tomato Shake
1 cup yogurt or buttermilk 
1 cup cold milk 
3 cups homemade spiced 

tomato juice

Cherry cantaloupe shakes and a citrus frappeare Ideal 
summer drinks.

parsley sprigs (optional)
Put all the ingredients except 

parsley in a blender and process 
30 seconds. Serve in chilled 
glasses garnished with the 
parsley sprigs.

Blackberry Creamer

■A cup blackberry juice

'A cup milk or yogurt 
'A cup heavy cream 
I tablespoon honey

Have the juice and milk very 
cold or add 2 tablespoons 
crushed ice. Blend all the 
ingredients in a blender until 
cold and foamy. Serve in a 
chilled glass.

Strawberry
Milkshake

Vt cup light cream 
Vt cup milk
1 cup vanilla or strawberry 

ice cream 
I tablespoon honey
1 cup strawberries
2 tablespoons crushed ice 
Put all the ingredients into a

blender and blend until thick. 
Serves two.

Fruit Smoothie
I cup orange juice 
1 rup unsweetened crushed 

pineapple 
1 banana, sliced 
I rup milk 
1 tablespoon honey 
I teaspoon vanilla extract 
3 tablespoons crushed ice 
mint sprigs (optional

Put everything except the 
minto into a blender and blend 
until smooth.

Pour into chilled glasses and 
serve with mint sprigs

Big Banana Shake
1 cup milk
1 tablespoon maple syrup 

(optional)
Vt cup chopped dates
I cup mashed banana
I cup yogurt
Vt teaspoon vanilla extract

Pul the milk, honey and dales 
into a blender and blend until 
smooth.

Acid the baiuiiiu, yogurt and 
vanilla and blend until thick and 
light. Serves two.

Appie Milk
This tangy, minty drink is 

perfect after a hot morning in 
the garden picking beans or 
tomatoes. Pick a few mint 
sprigs as you go up to the cool, 
shady kitchen.

Vt rup yogurt 
Vt rup buttermilk 
I rup sweet rider 
I tablespoon mint leaves

Put all the ingredients into a 
blender and blend briefly. 
Serves one.

Breakfast Drink
1 medium-size sweet carrot, 

grated
I tablespoon honey
I cup milk
one third rup yogurt

Put the carrot. Money and 
milk into a blender and blend 
until smooth; then briefly blend 
in the yogurt.

Purple Cow
V« cup frozen grape concen­

trate (do not add water)
I egg
V< cup milk
I tablespoon honey, Vt teas­

poon vanilla extract

Pul all the ingredients into a 
blender and blend ,30 seconds. 
Serves two.

Blueberry Shake \
1 cup yogurt 
Vt cup grape juice 
I teaspoon lemon juice 
Vt half cup blueberries
Blend all until smooth and 

light.
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Your Neighbor's Kitchen

W edding party w on’t forget rehearsal dinner
By Barbara Richmond 
Herald Reporter

The kitchen of Carol Carlson, on Green Hill Drive in 
Bolton, was a busy place July 13 — Mrs. Carlson was 
preparing all sorts of delightful dishes for a wedding 
rehearsal dinner she was having that night.

The lucky wedding party was that of her nephew, 
Richard G. Bugbee and his fiance, Ann B. Turkington, 
both of Manchester.

As she discussed her plans for the dinner she deftly 
unmolded a heart-shaped coeur a la creme, a 
melt-in-your-mouth French dessert which she was 
serving with raspberry puree. It looked as good as it 
tasted. Heavenly is the word.

Mrs. Carlson used a coeur la creme mold. She said a 
heart-shaped basket works well and if neither of these 
is available, a collander or strainer can be used.

Whichever is used, the secret is to line it with 
cheesecloth and fill with the cheese mixture (recipe 
follows.) The mold should then be put on a large plate 
and put in the refrigerator overnight to drain off the 
whey.

MRS. CARLSON, who works full time as a project 
analyst in the Engineering Department of Pratt i t  
Whitney, said people who work shouldn't think they 
can't find time to make interesting foods. Besides 
working, she’s an accomplished golfer, spends a lot of 
time working in her yard and does a lot of bicycling.

She said her husband, Richard, is “very supportive 
of my cooking. He likes to eat and will try anything 
new. He also likes to participate. He does all of the 
cooking when we barbecue," she said.

"When we entertain he quite often “prepares 
something, such as a Caesar salad, on a rolling cart by 
the table, while I finish with the entree," she added.

Another thing Mrs. Carlson preparedforthe special 
dinner, was lobster newburg to be served in patty 
shells. She was using the frozen shells and had baked 
them early in the day and would reheat them at dinner 
time.

She stored them in a basket. "Sometimes people 
don’t realize that baskets are useful, as well as 
attractive. Storing the patty shells in one keeps them 
crisp because it allows the air to go through”

And don't throw away the little caps removed from 
the top of the patty shells. Mrs. Carlson spreads them 
with such things as cheese or a little garlic and pops 
them in the oven a few minutes and has very tasty hors 
d’oeuvres. *

THE NEWBURG RECIPEcalls for 2 cups of light 
cream. Mrs. Carlson said she often uses milk instead 
to cut down on the calories. The newburg can be made 
up to the point before adding the lobster, salt, sherry 
and lemon juice and stored in refrigerator until ready 
to serve. Then add these ingredients and gently 
reheat.

Richard Carlson has an enviable wine collection. In 
September the couple will be going to France where 
they plan to do a lot of bicycling through the Burgundy 
area. Of course, they plan to bring back a lot of fine 
French wines to add to the collection.

Madeleines, delicate shell-shaped cookies were 
another treat for the wedding party. They’re made in 
shell-shaped molds. These were to be served with a 
white chocolate mousse. “I had a discussion with Dick 
about this recipe. He said I should give it to vou for the

MRS. CARLSON is also sharing some of her other 
recipes. One is her favorite for summer barbecues — 
Pork Javanese. She serves it on white rice, along with 
some stir-fried vegetables. While the meat is cooking 
she places onions, whole small, or large, quartered,' 
green pepper slices, whole fresh mushrooms, and 
cherry tomatoes into a large skillet with marinade. 
Start with the onion and pepper and cook five minutes 
and add the tomatoes and mushrooms and cook 
another five minutes.

"Personally, I’m not much of a meat eater. I greatly 
prefer fish and vegetables. One of my favorite 
vegetable recipes is Spinach Stuffed Zucchini. This 
can be prepared ahead and baked just before serving.

An excellent hot weather pasta dish and linguini 
with pesto sauce make excelient use of fresh basil. 
"The basil is very easy to grow in pots and well-worth 
the effort. I don’t think dried works as well in these 
recipes — it’s too bitter,” she explained. She also 
recommends using fresh pasta which can be found in 
most of the larger grocery stores.

Coeur a ia Creme
1 pound cottage cheese 
1 pound cream cheese 
Z cups heavy cream 
4 teaspoons sugar 
Vanilla to taste
Beat the cottage cheese and cream cheese together 

until smooth. Gradually add the 2 cups of heavy 
cream. Season to taste with sugar and vanilla. Line a 
heart-shaped coeur la creme mold, or heart-shaped 
basket, with cheesecloth and fill with the cheese 
mixture. Stand on a plate in refrigerator, overnight, to 
drain off the whey. Unmold on platter and surround 
with raspberry puree. Serve with more puree.

Raspberry Puree
Z packages frozen raspberries 
Sugar to taste
Blend berries (fresh can be used if available) and 

force through sieve to remove seeds. Add sugar to 
taste.

Lobster Newburg

i
Carol Carlson spoons raspberry puree 
over an exquisite coeur a la creme.

paper and 1 disagreed," said Mrs. Carlson.
She said she had this excellent dessert at a 

restaurant on Cape Cod. They wouldn't give her their 
recipe — but, by trial and error, she figured it out for 
herself It’s an unusual type of mousse — everyone 
should have a recipe that's their secret.

Mrs, Carlson’s sister, who lives in Old Lyme, was 
also bringing roast beef to be served with a 
horseradish sauce and plenty of hors d’oeuvres.

'/! cup butter 
Z tablespoons flour 
Z cups light cream 
4 egg yolks, beaten
Z cups lobster meat (or mixed seafood)
>/t teaspoon salt 
'/4 cup sherry 
Z teaspoons lemon juice
Melt the butter and blend in the flour, gradually stir 

in the cream. Cook slowly, stirring until sauce 
thickens. Stir small amount of hot sauce into egg 
yolks. Return to rest of hot sauce and cook untilthick 
(5 minutes) stirring constantly. Add lobster and salt 
and heat thoroughly. Add sherry and lemon juice 
together, heat, but do not boil, as sauce will curdle. 
Serve over hot patty shells.

Hot Weather Pasta
Z pounds fresh plum tomatoes 
1 cup coarsley chopped fresh basil 
3 tablespoons sherry vinegar 
1 3>/4 ounce jar capers, drained 
Salt to taste
Freshly ground pepper to taste

1 pound fresh pasta 
1/4  to Vt cup olive oil
Peel, seed and coarsley chop the tomatoes (canned 

can be substituted) The fresh tomatoes and basil can 
be chopped in the food processor. Then combine them 
in a non-metal bowl and marinate at room 
temperature for 1 to 2 hours and then blend in the 
vinegar, capers, salt and pepper. Cook the pasta al 
dente. Drain well and transfer to platter or large bowl. 
Slowly add the olive oil and toss with pasta to coat. Top 
with the tomato sauce and garnish with fresh parsley. 
Let stand a few minutes before serving. Makes 6 
servings.

Linguine with Pesto
'/> cup fresh basil leaves 
>/4 cup parsley 
1 garlic clove
>/4 cup grated Romano cheese
'/> cup pine nuts y
Vt pound linguini
Olive oil
Place the basil leaves, parsley, garlic clove and 

grated cheese in a food processor or blender and chop. 
Add the pine nuts. Slowly pour in olive oil while 
blending to make a smooth paste, about 2 or 3 
tablespoons. Cook linguini and drain well, Transfer to 
large bowl and to.ss lightly with olive oil to coat. Add 
sauce and toss. Serve immediately. Makes 4 side 
servings or 2 main servings.

Pork Javanese
Z pounds pork tenderloin 
1 cup minced onion 
Z cloves garlic, minced 

Vi cup lemon juice 
Vi cup soy sauce 
Z tablespoons brown sugar 
Z tablespoons ground coriander 
Vi teaspoon crushed red pepper 
Vi cup olive oil

Trim the excess fat from meat. Cut into 1-inch 
cubes. Combine remaining ingredients for marinade 
which should be made 2 to 4 hours ahead and allowed 
to steep. Add meat and marinate 20 minutes. Thread 
onto skewers and cook over charcoal for 10 to 15 
minutes per side, basting as necessary. Serve on 
white rice with vegetables stir-fried in marinade.

Spinach Stuffed Zucchini
3 medium zucchini .
1 10-ounce package frozen chopped spinach
4 slices bacon
2 green onions, chopped
I'/t tablespoons flour
‘.'i cup light cream
Vt cup shredded Cheddar cheese

Par-cook squash in small amount of salted water for 
about 5 minutes. Cook spinach as directed on package 
and drain. Cook bacon until crisp. Drain off all but 1>A 
tablespoon fat. Saute onion for 2 minutes. Stir in flour 
and add cream slowly and keep stirring. Add spinach 
and half the cheese. Cut squash in haif, lengthwise. 
Scoop out center and fill with spinach mixture. 
Crumble bacon and sprinkle over squash. Top with 
remaining cheese. Bake for 20 minutes at 350 degrees. 
Can be prepared ahead and baked just before serving.

Frozen foods for on-the-run ‘gourmet’
By Nancle Katz
United Press International

BOISE. Idaho — The frozen food 
industry is shedding its T'V dinner 
image with new "gourmet" meals 
aimed at diners who want fast food 
with a little class.

The single, childless, weight­
conscious or workaholic gourmet 
who prefers to stay out of the 
kitchen or restaurant can still eat 
chicken cacciatore or broccoli in 
cream sauce by paying a quick 
visit to the grocery store.

And the frozen-food industry, 
perceiving a demand for gourmet 
fast food, is accelerating its effort 
to expand the rharket.

Frozen dinner sales totaled 5750 
million in 1983 — a 33 percent jump 
from the year before and the best 
sales record in more than haif a 
decade, according to Seliing Areas 
Marketing Inc., a New York 
research firm. About $300 million 
of that total was spent on what the 
industry calls gourmet dinners.

SUE GERHART, spokeswoman 
for the Frozen Foods Action 
Committee, an industry-sponsored 
sales task force, said the figures 
reflect Americans’ increasing in­
terest in variety and quality of 
frozen foods, far beyond tradi­
tional TV dinner fare.

"As the dinners have improved, 
so have the sales,” said Ms. 
Gerhart, also a promotion execu­
tive for Ore-Ida Foods Inc. in 
Boise.

She said the sales boom followed 
introduction of a "new generation 
of premium meals" in 1981.

The gourmet dinners are aimed 
at young, affluent, health­
conscious and sophisticated 
shoppers.

"These people don’t have the 
time or desire or interest in 
spending time to make a gourmet 
meal,” Ms. Gerhart said.

“There are just more people 
interested in this type of more 
interesting meal that only takes a 
few minutes to prepare. It’s a

premium meal, nutritional and 
convenient, but is very simply 
prepared either in conventional 
ovens or in microwaves.”

Convenience has its price. Kris­
tine Graff, a dietician at St. 
Alphonsus Regional Medical Cen­
ter in Boise, warned that consu­
mers should be aware of the high 
sodium and fat content of frozen 
meals.

She recommended the foods be 
eaten "rarely, if at all,”

While low-calorie dinners may 
have less fat, Ms. Graff said, the 
high salt content of those refined 
foods could be dangerous to people 
on sodium-restricted diets.

She said the meals tend to be 
high in starch, low in fiber, have no 
whole grains — and they tend to 
lose vitamin-content in processing.

“A steady diet of these would not 
he a good situation," she said.

THE RISING popularity of fro­
zen dinners dovetails with the big 
sales success for the frozen-food

industry as a whole. Ms. Gerhart 
said retail sales for 1,500 frozen- 
food items on the market went 
above $13 billion last year, up from 
$12.3 billion in 1982.

The dinners, packaged individu­
ally, cost from $3 to $6.

Dramatic increases in the 
number of single-parent and child­
less families also played a part in 
the boom, Ms. Gerhart said.

Some 53 percent of American 
adults live alone or with one 
person, and the number of single 
parents doubled in the 1970s to 6.6 
million, she said. The elderly and 
teenagers are also buying more 
food on their own.

"If you consider all these fac­
tors, it’s not surprising that people 
don’t eat in the traditional family 
the way they did three years ago,” 
she said. "Often you have one 
individuai eating a meal at one 
time, one at another time."

California, with 78, has the most 
Indian reservations of any state.
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Raspberry mousse is a chocoholic’s delight
Esther McCue of Parker Street in Manchester 

is big fan of chocolate desserts. “But please 
don't tell my dentist that,” she laughed, when the 
Herald spoke with her last week.

Always in search of new ways to feed her 
chocoholic habits, Miss McCue was recently 
smitten with the chocolate-raspberry mousse 
served at Shirley’s — A Touch of Gourmet, a 
restaurant in South Windsor.

”I went right home and tried to do my own 
version of it,” Miss McCue said. "And that’s most 
unusual. Normally I don’t do much in the way of 
elaborate cooking. I’m fast and my sister is 
fancy.”

After a chuckle. Miss McCue went on to explain 
that she puts the everyday quick meals on the 
table while her sister. Peg, prepares the more 
challenging dishes.

"But I really fell in love with that mousse out at 
Shirley’s, and I’ve already tried to duplicate it at 
home. If I had the recipe, I’m sure I’d try 
preparing it ”

Shirley Schmidt, owner and chef at the 
restaurant which bears her name, was most 
flattered to hear of Miss McCue’s enthusiasm. ”I 
think the secret of cooking is to not be afraid,”

T o d a y ’s

Special
Nancy A. Pappas

Mrs. Schmidt said. "So I made up this 
combination one day, and it was a tremendous 
hit.”

Here is the recipe Mrs. Schmidt developed, 
using fresh raspberries and-Chambord, a rather 
expensive raspberry liqueur.

Chocolate-Chambord Mousse
1 6-ounce package mini-sized semi-sweet 

chocolate chips (the tiny ones melt more quickly, 
but other size chips may be substituted)

Vi cup very hot, very strong coffee 
4 large eggs, separated, at room temperature 
>/4 cup Chambord liqueur 
One-third cup sugar 
Z cups heavy cream
1 teaspon vanilla

RASPBERRY SAUCE:
2 tablespoons cornstareh 
Z tablespoons water
Vt cup Chambord liqueur 
Vt pint fresh raspberries 
1 cup currant jelly
Combine chocolate and coffee in a blender and 

blend until smooth. Add egg yolks to the blender, 
one at a time, blending well after each addition. 
Add Vi cup of the liqueur and blend well.

Whip egg whites, with a mix master, until they 
are foamy. Add sugar, a tablespoon at a time. 
Beat constantly until meringue is stiff but not dry.

Whip heavy cream. Add cooled 4'hocolate 
mixture, folding carefully to avoid deflating the 
cream.

Fold chocolate mixture into egg whites, stirring 
gently until there are no more white streaks. Set 
ir,.„ the refrigerator while, preparing the

raspberry sauce.
Blend cornstarch, water and ‘ t cup liqueur. Stir 

to dissolve. Add raspberries to currant jelly, then 
heal until jelly is melted. Add the cornstarch 
mixture and simmer, stirring constantly, until 
sauce is thickened and clear. Set aside until syrup 
is fairly cool.

Spoon a few tablespoons of the raspberry syrup 
into the bottoms of eight wine glasses. Top wjth 
mousse, then spoon on more syrup. St'rve with 
additional whippi'd cream, if desired. Serves 
eight.

Editor's note: The Manchester Herald Is 
running a weekly column featuring readers’ 
favorite restaurant dishes. To have your 
favorites included, simply write a note telling the 
name of your favorite dish at a local restaurant. 
We’ll contact the chef and ask lor the recipe. 
Include your name, address and a phone number 
where we can reach you during the day. (Phone 
numbers will not be printed.) IMease concentrate 
on restaurants In the Manchester urea. Address 
inquirii‘s to Today’s Special. Box 591, Manchester 
Herald, Manchester, 06040.

New England Recipes

Seniors share 
healthy recipes

By United Press International Lentil P88t8 Ssisd
Cook some healthy food. Make it 

low in fat, cholesterol, sugar and 
salt. Stress fruits, vegetables, 
whole grains, fish and poultry. And 
one other thing — make it taste 
good.

Those were the cooking contest 
instructions given elderly resi­
dents of Somerville and Cam­
bridge, Mass., in a spring cooking 
contest. The results were some 
delicious and healthy recipes for 
desserts, salads and main dishes.

Lentil pasta won for Lydia 
Belleza.

”It’s a health salad that I just 
threw together,” she says, adding 
that the lentils, when not over­
cooked, taste just like nuts and are 
packed with protein,

'Tve been cooking since I was a 
child. My mother made a lot of 
beans and lentils and soups — a 
different soup every day. I’d come 
home from school and put the soup 
on,” she remembers.

Minnie Bunker won the contest 
with a family recipe for Irish 
bread. No fat, sugar or salt, the 
bread is flavored with natural 
honey and raisins.

”It’s a recipe I like to cook 
around the 19th of March — or at 
Easter,” she says. ”It’s easy to 
cook and most of the ingredients 
are right around.”

Solo Fish
By Alex Amenkowicz and Mary 
Ann Cutwater, Somerville, Mass.

4 to 6 ounce portion of white fish 
Vt cup fresh mushrooms, sliced 
1 scallion, chopped 
4 pieces fresh broccoli 
3 slices lemon 
Vt teaspoon basil 
Vt teaspoon parsley 
In a piece of foil, large enough to 

wrap and seal the fish, place in 
order: mushrooms, fish, scallions, 
broccoli, lemon, basil and parsley. 
Wrap and seal tightly. Bake at 375 
degrees for about 10 minutes.
Irish Bread

Minnie Bunker, Somerville, 
Mass.

1 cup unbleached flour 
1 cup whole wheat flour 
Vt teaspoon baking soda
1 teaspoon baking powder
2 tablespoons honey
Vt tablespoon corn oil margarine 
Vt cup raisins
1 cup soured milk (1 cup lowfat 

milk and 1 tablespoon vinegar) 
Mix dry ingredients and cut in 

margarine. Add raisins. Add milk 
to form a soft dough. Spray Pam on 
a 6-inch round cooking dish. Bake 
in a 350 degree oven for 45 minutes.

Manchester Sheltered Workshop Bakory
57 Hollister Street (Bentley School)

Open for Sales to the Public!
July and August 

Weds., Thurs., and Fri.
9:00 a.m. to 1:00 p.m.

For Further Information -  Call 646-5718

PARVIN'FADAKAR, MD FAAP 
MARILYN BACON, MD FAAP 
TILAK GOONERATNE, MD FAAP 
ASHA JHAVERI, MD FAAP

ARE PLEASED TO ANNOUNCE THE 
OPENING OF AN OFFICE FOR THE 
PRACTICE OF INFANT, CHILD, AND 
ADOLESCENT MEl^ICINE

AT
435 BUCKLAND ROAD 

SOUTH W INDSOR, CONN.
HOUSE CALLS AVAILABLE 
Prenatal Visits Encouraged 
For Appt. CALL 236-6217

Lydia Belleza, Somerville, 
Mass.

4 ounces rotini (pasta twists)
1 cup dark lentils
5 scallions, trimmed and 

chopped
13 cup each of green and red 

pepper in small strips
13 cup chopped parsley
Vi teaspoon black pepper
2 tablespoon lemon juice
13 cup red or white vinegar
iVt teaspoons safflower oil
6 cherry tomatoes sliced
Vt can tuna fish, flaked (water 

pack, no oil, no salt)
Lettuce leaves
Break the rotini in half and drop 

into a saucepan of rapidly boiling 
water. Cook pasta three minutes or 
until tender but stil has some bite. 
Drain, pile in bowl and chill. Put 
lentils into a large saucepan with 
enough water to cover lentils by 
several inches: bring water to a 
boil.

Lower heat and simmer lentils 
gently for 20 minutes until tender 
but not mushy. Drain in colander, 
shake to remove moisture and 
cool. Combine lentils with pasta 
and tuna and toss gently. Add 
scallions, green pepper, red 
pepper, parsley and black pepper.

Toss salad gently. Sprinkle vi­
negar and lemon juice over salad, 
toss again. Sprinkle with oil and 
toss once more. Arrange lettuce 
leaves on serving platter and turn 
lentils and pasta onto it. Garnish 
with sliced tomatoes.

Sweet Potato Parfait
By Helen Smelslor, Somerville, 

Mass.
13 cup tapioca
Vt cup undiluted frozen apple 

juice
IVt cups boiling water
Vt cup crushed pineapple (in own 

juice)
1 teaspoon orange extract
23 cup of mashed sweet potatoes
2 egg whites, beaten until stiff

Topping:
Vt cup yogurt cheese
3 tablespoons reduced sugar 

orange marmalade
Line a strainer with cheesecloth. 

Pour in low fat or skim milkyognVt 
and let drain in refrigerator 
overnight. One quajX.of yogurt 
yields 13-14 oz. yogurt cheese.

Combine tapioca and ^p le  juice 
concentrate and add to boiling 
water. Cook 5 minutes stirring. 
Remove from heat. Add pineapple 
and extract. Beat the sweet 
potatoes, add and mix well. Fold in 
beaten egg whites and chill. Pile 
into sherbert glasses and serve 
with topping.

\  i « c h  o' Ih $ tt  iitm s •$ <«quir$d lo tHi >«adiiT a>aiiabit loc
i . i in * 4».irt *aitaio « baiaw ih # a a »# »«ita (Jp ''C # "'* a c h  A «P  Sloia t s c t p la i  
VHInaOlltf ,p ,c .lic a i(»n o lta .n lh .$ a a  '___________________________ )

DOUBLE 
COUPONS

Fresh
CJ round Beef
L E S S E R  Q U A N T IT IE S  1.49 LB.

• B.1 I 3-lb. Pkg - 
or M ore I  ^  

"G re a t O n \ ^  
A G rill"

Grade “ A” 
liirkeys

F R O Z E N -t o  T O  1A 1 8 S

5 9 f
: IMII .• PU Ahl NUNt S<)'n'UiHA

LESSER QUANTITIES 89* LB .--‘QREAT ON A QRILL"

Fresh 7 Q C
Chicken Legs ib /  ^
U.S.D.A. INSPECTED- 'GREAT ON A GRILL '

Fresh 1 5 9
Chicken Breasts b X
SELF K B  PKG 1 •» o n  MEAT g  - jn

Colonial Fenway Franks «  1

1 5 9
LESSER QUANTITIES 1.69 LB

Lean Ground Chuch

Ground Beef ib
FOHMEBLV GROUND ROUND- 'GHEAT ON A GBIU.”

Extra Lean i  9 9  
Ground Beef ib X
M E F  BniSKE2 ;U N m iM M EO -W H O lE  -6 rO t? -lR S  g

BEEF L O IN -‘GREAT ON A GRILL '

Bonek'ss '
Rump Steaks ib.
BEEF CHUCK-BONELESS SHOULDER

London Broil 
Steaks "Gteal On 

A Grill"

BEEF ROUND-W HOLE-19 TO  33 LBS

Bonek*ss 1 4 9
Bottom Rounds ib X
BEEF ROUN D-CEN IEB C U I SWISS ROASTS OR

Boneless 1 8 9
b J LRump Roasts

BEEF K B  PKO. I C9 OR MEAT

Armour Star Franks HI F*'

BEEF BniSKET-UNTRiMMED-W HOlE -6 lU  |  ^

Fresh Bonek’ss Briskets u, 1
1

B t f  K B  PKU I BBUH WtAI «  7 0
Colonial Fenway Franks

.«  149
pkg 1

BREAD A BUTTER 24-O T OR W HOIE OR ttAlF

Vlasic Deli Pickles
BEEF BRISKET UNTRIMMED W HOlC 6 TO 17 IBS

49

BEFF 1-LB PKG leV O R M C AT

Armour Star Franks

BLcr tltOtRKL f *uN 1 nIMMLU WnlJl L-blt7lR'll)9 84̂
Fresh Bonek’ss Briskets (r  1

|4 9BREAD A B U T U R  7 4 0 7  OR WHOLE OR H AIF

Vla.sic DeO Pickk-s

(>k'ar Mayer Bacon
PORK GREAT ON A GRILL'

Fresh Spare Rihs
SLiClD

Oscar Mayer Bacon
PORK GRI AT ON A GRILL

Fri“>h Spare Rihs

I 7 4 9
I M

B t if  R(HINl) B O N flt& S  S II A K S 7 ia iR

I'.ye Round Roasts ml
-'C O D STE A K S  C E N IE R S L tC lU ia a iH  g  7 A

*1 resh Silver Whitefish I'Ji; » F
■ Avail ABII w in  IHR0 5AI IN M II MRVH.I l lb H M P '

H U f  ROUND a O N U r S S  S TEAKS ? 1 »IB  1

Kye Round Roasts ir  1
'C O O S T E A K S -C E N T E R S IIC E D I M I B  g  >741

‘Fri-sh Silver Whitefish ir: m U’
- AVAIL AStr WfO THKUAAI m M lf  MNVICI M tM M PI

Citrus Hill 
Orauge Juice

ALL FUVO RS

A t t e s t  1 9 9
Sherbert "T  X
COMBO, SAUSAGE OR

Jeno’s Cheese i  0 9
Pizza x X
APPLE. STRAWBERRY OR CHOCOLATE

^ a  Lee 1 8 9
Croissants ' i ir X
s a k a i e e  a  I Q

Strawberry Cheesecake

Yellow
Bauauas

A M E R IC A 'A  F A V O R ITE  F R U IT

3.*1

f or f r e th n e ia  A  S A v m g t ^ 8

CALIFORNIA-LARGE PLUMP

Red l^'edless Q O C  
Grapes ib O O
CALfFORNIA-iUM BOSIZE

Nectarines ,,
CALtFORNIA-THOMPSON ^

Seedk’ss Grapes ,b 1
PICK EO FR ESH-IOCALIV GROWNLARGE lu s c io u s  SUMMER SWEET g  . q

Blueberrii>s c.*:! 1 Boston Lettuce
rmSTOrTHESEASONFHOMCAKEORNIA ^ t \ C  E* IRA LARGE ME At V

Bartk’lt Pears ib OV (ireen Peppers
S W EETAJUICV ^ i\ C  >ENDER FR O M lO C A l fAHMS

Tropical Manj’ia’s /V (ireen Beans
lOEALFORFRESHLCMONAOC «  U S NO 1 Al I PURPOSE

l.ar{>e Lemons 5,o,VV Yelkiw Onions
FLORIDA COOL TANGV U S  N O I G R EA TO N A G R IU

Larj>e Lime’S 10,o,99' Russet PolatiR’s
CANTAIOUPE-HONEVOEW -W ATERM ELONCUTS M / v , .  CASABA CRANSHAW-CANARV-PERSiAN

Fxira Fanev IVIekin Travs 7V Varielv Mekms

Imperial
Margariue

Q U A R T E R S

59^

AUNT JEMW U LARGE tsar 109
pkg 1Buttermilk Waffles

A N N M O C W H ITE O R  a

Pink L ^onade 4:^. 8 9
COHN ON T>4C CO S «  u n— • — - - - - -

pkg i

(ireen Price (irtaery Specials

Bird's Eye Little Ears

Crau berry 
Juiee Cocktail

O C E A N  SPRAY

f i  f L A (

9 9
KRAFT SALAD DRESSING

Miracle
Whip

VEGETABLES

Del Monte
Rogiii.o O'
Nu Salt Addt d 
C'pam Style 
Whole K eif’ i‘1

A & P S w k s $ 1
Styk? Yogurt X
PASTEURIZED

Kraft 1 1 9
Cheese W hiz 1
KRAEI g  (M l

CiMin Slick Chi’cse 'L7 1 
Iropicana Orange .luice 1

KRAFT

Real Cream 1 1 9
Topping " r X

5 9 '

I

BREAKSTONE'S

Sour Cream
LIGHT N IIVEIV

SeahesI (4)tla|>e Cheese u<u I  5 9

AC BATTERY-POnTABie

Panasonic AM/FF 
Stereo 
Radio/
Cassette
MAXIMUM STRENGTH

Panadol Tablets
(|cknto»i.̂ mtoti

Baby Powder
SFRCE* (lu t 'm iC iw U u f iin C M

Baby W ash Cloths
A-OZS.FREC'

Baby Shampo6

9 9 «
PUNCH n i

*ffQ99
i « ,  199
coni M

»bt 129
coot 1

"BEAN " CUSTOM GROUND

Eight O ’clock  
Coffee 'bis
MOUNTAIN GROWN

Folger’s Instant 
:ee

PUNCH OR REGULAR OR PINK

Minute Maid 
Lemonade Mix
DOLE

Pineappfe
Juice
KELLOQQ'S

A pplejacks  
Cereal 'i:?
SWEET

Mott’s Appk’ . îauce
JAM OR

Wek’h's Grape Jelly

WITH TOMATO SA U CE -2 6^Z  CAN

21 9  Campbell’s 
Pork & Beans

H

59'

19 9  Wishbone Lite 
Dressings "S!

ASSORTED VARIETIES

Bumble Bee 
Tuua

C H U N K  L IG H T -t N  OIL O R  V/ATER

2
5

J
u
L

■/
Kd m h k  H m 

CrTT-i 71

29 9  Vlasic 
ReHshes

11 9  Early California
OBves t y

J 2 9
ORIGINAL. HICKORY OR WITH ONIONS

J 4 9  Hunt’s

Pampers

2 g;-g Diapers a S r :  „ O
9  I  REGULAR OR DEODORANT

'ST.' X  Always ^ ^ 9 9
M axi Pads Jw
v h W  

:: '5 9 *

White Paper Plates
F O R H O T O R C O L D M V IR A O fS

Foam Cups

CHOCOLATE FUDGE OR

BBQ  Sauce
^  PEABEANS

^ '6 9 '  B&M Baked Beans
FRANCOAM MUCAN M EAtflAtlSO R

.Spaghetli-O’s w/Franks

99

1.19

nusocposiT

Black Label Beer
PLUSOCPOStT

Hamm’s Beer
PLUS DEPOSIT

^ o h ’s Beer

2 4 “r 6 ‘«
2 4 ^ 7 ^ ’
2 4 H 8 ”

Sunshine Chip-A-Rcms
NO PRESERVATIVES

A&P Corn Chips
TOMATO

Hein/. Ketchup
PLUSDfPOSIT  ̂ »00 ‘s NATURAL MfOULARORDlP A0 7  SAG g

SutiKLst or Sprite Soda wi'99 Stale Une Potato C'hips 1

5Vu/ I 
c*n \

*r' 6 9 '
1- .Q  A L lV A H H II I i  ^  t \ . f

’ Lipton Rice & Sauce 6 9
mag\.f E ITR A LG N O tlH A S M N G

7 9  Milkbone I)ok Biscuits 'S*/ 2 ^
1I Q  IMCORK.MAI

”  Lhomas’ LnulLsh Muffias i ’.' P ’
09

Old Fashioned While Bread .,79 '
Hot Dug Rulk 8^89 '
Hamburg RuUs 8 .8 9 '
Sugar Cuokk's

1 T 0 1 ”i4.B AVERAGE Sl/f

Fresli IJve i.obsters
FFIE&H CALICOBAV

Fkirida Scalktps
FR I Bh  CAUGHT

Rainbow Trout
FRI BH CUT

Old Fillet
FREB.ICUT

Fbmnder Filk’t
FREBH-LONG ISLAND

(.’herrystone ('lams

Wisconsin ( heddar 
Imported RlucnH-csc 
( rcamy llaiarti 
Wine C'lK-ddar l.oaf

Whok’ Bar-B-Qued 1 59 | 
('hickens ib 1 |
lyiiH'aroni & Keef .
Bar-K'Qued Spare Ribs .

PR tCESEFFECTIVE SUN . JULY 37NO THRU SAT JULY 7BTH 1BB4

I Glazed Baked tlam . 2**
( zH-ni'd Beef Rounds .  3” 
Armour Genua Sialami . 3** 
Oikmial German Botugna . 1^

WE RESERVE THE RIGHT TO LIMIT S A K S  AND TO  CORRECT TYPOGRAPHICAL ERRORS ITEMS FOR SALE N O T AVAILABLE TO W H O IE S A L I OR R IT A R  O t A L I M

Caldor Shopping Plaza Burr Corners. Manchester
HOURS: MONDAY THRU FRIDAY 8:00 A.M. TO  12:00 P.M.;

SATURDAY 8:00 A, M. TO  10:00 P.M.; SUNDAY 9:00 A.M. TO  5:00 P.M.

2
5
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A h it o r miss proposition
John  Magowan, 7, attempts to quench a 
hearty appetite with an ear of corn 
Friday during a p icn ic  marking the iast 
day of the Interfaith Day Cam p. The 
camp, which is run by the M anchester

Area Conference of Churches, was 
begun in 1968 to g ive disadvantaged 
Hartford youths a respite from city life, 
and now serves prim arily  M anchester 
ch ildren.

About Town
KofC installs officers

Leo McNamara was installed recently as grand 
knight of Campbell Council 573, Knights of Columbus. 
District Deputy Claude Ruel of Bolton was the 
installing officer along with Chaplain Monsignor 
Edward Reardon of St. James Church.

Other officers installed were Lawrence Aceto, 
deputy grand knight; Henry Nadeau, chancellor; 
Joseph McCarthy, financial secretary; Brendan 
Moriarty, recording secretary; Thomas Tierney, 
warden; James Higgins Jr., advocate and member­
ship chairman; Edward Boland, inside guard; 
Charles O’Brien, outside guard, and Thomas 
O’Marra, program director.

Final concert scheduled
ANDOVER — The Hop River Chamber Music 

Series will present its final concert of its fifth season 
Thursday at 8 p.m. at Andover Congregational 
Church on Route 6.

Poulenc's "Sonata for Clarinet and Piano”  will be 
performed by Christine Clegg and Thomas Labador. 
Miss Clegg is a pianist and Labador is a clarinetist.

A highlight of the concert will be Vaughn Williams’ 
’Songs of Travel," settings of poems by Robert Louis 

Stevensnon for piano and voice and featuring Annette 
Mangino on piano and Willard Thomen, tenor.

The final work on the program will be Schubert’s 
popular “ Trout" Quintet, Opus 114, for cello, violin, 
piano, viola and bass. Christine Clegg will accompany 
on piano. Others performing will be Jane Carlberg, 
violin; Ruth Shilling, viola; Frances Bard, cellist; 
and Jeb Stuart, bassist.

There is no admission charge for the concert which 
is open to the public. Any donations will be matched by 
a challenge grant from the Greater Hartford Arts 
Council.

Volunteers to be honored
The Army and Navy Club, 1090 Main St., will host its 

21st annual dinner to honor volunteers, friends and 
staff of Camp Kennedy. The dinner will be Aug 3 
starting at 6; 30 p.m. with a social hour 

Those interested in attending should call or write 
the town s Recreation Department, 41 Center St., 
S47“3084.

Teens sought for contest
Girls ages 14 through 18 are invited to enter the 

national Photogenic Teen contest. The winner of the 
professionally Judged program qualifies to attend the 
national pageant.

A panel of distinguished fashion photographers will 
select the winning photograph. Miss Photogenic will 
spend four days and three nights, meals included, at 
the Landmark Resort in Myrtle Beach, S.C., in 
October and will have the opporutnity to compete for 
awards and prizes in the America’s Perfect Teen 
National Pageant.

To enter, each girl should send her name, birthdate, 
address and phone number, along with an 8 by 10-inch 
color photograph and entry fee of $15, to America’s 
Perfect Teen National Headquarters, P.O. Box 5470, 
Huntington, W.Va., 25703. Entries must be received no 
later than Sept. 5. All photographs will be returned.

Homemakers sponsor trip
The Tolland County Extension Homemakers will 

sponsor a one-day tour of Martha’s Vineyard on Aug. 
18. It will include a guided tour of the island and the 
village of Edgartown.

Anyone wishing to go or wanting more information 
should contact Judy Savoie, tour chairman, ai/' 
429-6154, evenings, or the Extension Service. 875-3331, 
daytime. Reservations must be made by Aug. 1.

Seniors to see films
Manchester senior citizens are invited to see a film, 

“ Lifestyle and Health," on Wednesday or Thursday.
It will be shown Wednesday from 9 to 10 a.m. at the 

Manchester Senior Citizens’ Center, East Middle 
Turnpike.

It will also be shown Thursday from 9 to 10 a.m. at' 
Mayfair Gardens and at Westhill Gardens from 1 to 2 
p.m.

Blood donors receive pins
Several Manchester area residents received pins at 

a recent Bloodmobile visit at The Colony in Vernon.
Sakar H. Gworek of Manchester received a 

two-gallon pin and Gary Custis of Andover, Priscilla 
Malley of Coventry and Norma Marchevani of Vernon 
received one-gallon pins.

Records
Warranty dead*

John F. Devanney to Timothy 
and Mary Devanney, 70 Porter S t , 
$90,000.

Lionel and Dorothea Nadeau to 
James and Donna Coelho, 29 
Doane St., $82,000.

Andrew Ansaldi Jr. to James 
and Zita Conley, unit 11, Wetherell 
Village Condominium, $74,533.

Sedmar NV to William Spencer 
and Ismay Tull-Spencer, unit A-7, 
Woodland Manor Condominm, 
$51,000 (based on conveyance tax ).

Spirito and Helen Vesco to Oak 
Street Properties Ltd., house on 
Division St., $69,500.

Andrew Ansaldi Jr. to Harry and 
Mary Groves, unit 3, Wetherell 
Village Condominium, $73,748.

Benedict and Rita Joy to Dennis 
and Merilee Green, house on 
com er o f Adams and Edmund 
Streets, $79,000.

QuHclalm deeds
Paul L. Siebenaller to Paul and 

Sandra Siebenaller. 24 Tonica

Spring Trail,
Teresa A. Hamelin to Robert 

Burchards, 74 Hollister St.
Elena J. DeFelice to patricia D. 

DeFelice, property on Keeney 
Street.

Heritage Savings and Loan to 
Andrew Ansaldi Jr., unit 3, Wethe­
rell Village Condominium.

Lis pendens
Town of Manchester against 

Gilbert Sass, Lillian Sass, Ernest 
Sass and 3-S Construction Co., land 
on Kent Drive and Sass Drive, 
$44,153.

Liens
Aetna Insurance Co. against 

property of Richard DiGregorio, 
land on Green Manor Road, $7,539.

Southern New England Tele­
phone against property of James 
Dudzik, land on Russell Street, 
$201.

In tern a l Revenue S erv ice  
against property of Herbert and 
Carol Newell, 93 St. John St.,

$1,705.
The Capitol Candy Co. against 

property of Robert P. Kirby and 
Farrell’s Market, land on Galaxy 
Drive, $1,652.

State of Connecticut against 
property of Paul and Sandra 
Misuraca, 56 Hawthorne St.. $559.

Attachments
Michael D. O’Connell against 

property of Manchester Modes 
Inc., land on Colonial Drive 
$15,000.

Lions relsasad
Town of Manchester releases 

lien on property of Roy D. 
CockhamandD.M. Maulucci, 67-69 
Bigelow St.

State of Connecticut releases 
lien on property of Joseph L. 
Swensson Builder and General 
Contractor.

Town of Manchester releases 
lien on property of Edna DeFelice, 
401 Keeney St.

Advice
Expectant mom is worried 
her diet has gone to dogs

D EARABBY: Is it harmful for a 
person to eat dried or canned dog 
food? Due to the economics of our 
household, we don’ t qualify for any 
government food program.

1 am 4*A months pregnant and 
have been eating Purina Dog Chow 
as a source of protein, and I ’m 
worried about the effect it could 
have on me or my unborn baby.

Can you give me any information 
on this product? Thank you.

HUNGRY IN 
ST. PAUL

DEAR HUNGRY; I Contacted 
the Ralston Purina Co. and was 
told by a spokesperson that pet 
food is not recommended for 
human consumption. I pressed for 
more information and asked, " Is  it 
harmful for humans?" but was 
told again only, “ Our pet food is not 
r e c o m m e n d e d  fo r  hum an 
consumption.”

So, i f  you’re eating dog chow 
because you can’ t afford food for 
humans, I urge you to contact your 
county welfare department at once 
and explain your- predicament. 
You should be eligible for some 
kind of assistance.

DEAR ABBY: To get right to the 
point, I had a big crush oh a guy at 
work, and we kidded around a lot. 
I ’d better tell you up front I ’ni a 
woman. I ’m 5 foot 6 and weigh over 
200, and this guy is so good-looking 
he is out of sight.

After an office party he stopped 
by my place and I  finally bad my 
fantasy fulfilled. He went to b ^

4 Dear
Abby

Abigail 
Van Buren

with me. I thought I died and went 
to heaven. That was the beginning 
of a love affair on my part, but a 
convenient quickie, drop-in kind of 
arrangement for him. He never 
stays more than 30 minutes. He has 
never taken me out in public and 
has asked me not to tell anyone 
about “ us.”

Last night we had a fight because 
I wanted him to take me to a movie. 
He said he didn’t want to be seen 
with a "cow .”

What should I tell him when he 
comes over again* looking for 
instant sex?

BACK-STREET ” COW ”

DEAR "COW” : Tell him you’re 
not in the mooed — and kick him 
out.

DEAR ABBY: I don’t know why 
I ’m writing this. I guess I just want 
to get it off my mind since I have no 
friends to talk to. Why? I am an 
ex trem e ly  a ttra c t iv e  young 
woman with a good personality

and a great body. I am a very 
sensitive and caring person, but 
women are afraid that I will steal 
their husbands, boyfriends and 
lovers. 1 would never think of doing 
that. Abby.

Men rarely ask me out. I guess 
they assume I already have a 
boyfriend. I lead a very lonely life. 
I haven’t been on a date in over six 
months.

Men stare at me, but they don’t 
approach me. I went to a party 
around Christmastime — there 
must have been 10 men to every 
woman. No one spoke to me and L 
was there for three hours. I don’t 
know why I stayed that long.

I hope you will print this letter. I 
guess I want to say that looks 
aren’ t everything. In fact, they 
haven’ t done a thing for me.

GOOD LOOKING 
AND LONELY

DEAR LONELY: There’s an old 
saying, “ A beautiful woman is one 
I notice. A charming woman is one 
who notices me.”  You may have 
beauty, but I suspect you lack 
charm — a quality that pays far 
bigger dividends than beauty.

When you walk into a room, 
instead of saying, "Here I am," 
say, "There you are !”  Let your 
attitude express an interest in 
someone other than yourself. Don’t 
wait for someone to extend a 
friendly hand. Extend yours. Good 
looks never hurt anyone’s chances. 
But don’t expect them to open all 
the doors for you, or you will be 
lonely forever.

Proper stretching exercises 
can help pain in lower back

DEIAR DR. LAMB — Conld you 
soul me a copy of the stretching exer­
cises you mentioned? My paiucular
problem is iower-back miin' and scia-
............................... rX-ra'

i

one of the most n ^e(
I to make i

tica in the left leg. My X-ray showed 
dMeneration of the bottom disk. 

DEIAR READE31 — Stretctog is
dected things that 

can be done to make pemie fed bet- 
tw and function better. But it can be 
harmful if it is not done properly or is 
done in the wrong situati<«.

Stretching is useful in many cases 
of low-back pain. After ait, that is 
really what traction is all about. The 
pulling is to stretch muscles and 
thereby relieve pressure on sensitive 
structures. I prefer people with back 
pain to see a doctor, who can refer 
them for physical therapy in a pro­
gram for ̂  individual case.

One of the most important rules in 
stretching is to not over-stretch. 
Over-stretching causes injury rather 
than helping. Stretch only as far as 
you can while still feeling comfort­
able. Another important rule is to 
stretch onlv after you have warmed 
up. A good time for the less active 
person is after a good hot shower or a 
hot soaking tub bath. When the mus­
cles are warm, they stretch more 
easily.

Often a major portion of the pain in 
arthritis is from muscle spasm. The 
spasm splints the area of joint

A

Your
Health

Lawrence 
Lamb, M.O.

relieved, a person should be careful to 
not be too active.

DEIAR DR. LAMB — In every pam­
phlet regarding cancer warning 
signals, any change in bowel habits is 
alwajrs mentioned. But none of these 
ever clarify what changes. Can you 

r are referring to?explain what the
d e a r r e a d E — It really means 

what It says. If a person suddenly 
develops diarrhea or loose stools and 
It la not from food poisoning, that is a 

^significant change in bowd habits, 
damage. Relieving the spasm proper- When a colon cancer is in the first 
ly often provides relief. p m  of the colon, this is apt to occur.

I have discussed the various Ibe stools are still liquid in that por- 
aspects of stretching in The Health tion of the colon and the tumor may 
letter 19-10. Stretching and Flexibill- stimulate increased motility and diar- 
ty, which I am sending you per your rhea.
reqnesL Others who want this hnue Or a person with normal bowel 
can send 75 cents with a long, habits may suddenly develop consti- 
stamped, self-addressed envelope for patlon. That is more often associated
it to me in care of this newspaper,
P.O. Box 1551, Radio City Station,
New York, NY 10019. It includes a 
general stretching program for 
everyone to maintain general flexlbll- 
Ity.

ENen though it is painful, muscle 
spasm often serves a puipose. It 
splints a damaged area, protecting 
against movement when that wouli 
be detrimental. The

E revent a
ijured or diseased area that needs screening tests in asymptomatic peo- 

rest. So if the spasm and pain are pie are so imnortant.

with a tumor in the lower colon. The 
water has been extracted from the. 
undigested food residue and the solid 
stool may be slowed or even obstruct­
ed. That, too, is a change. Of course, 
developing blood in the stools is a 
change.

But the phrase means if your usual 
pattern changes for unexplained 
reasons, you need a checkup. I might

»tal. The naln also helps to remind people that colon cancer may 
person from moving an cause no symptoms. That is why 
diseased area that needs screening tests in asymptomatic peo-

Thoughts
Genesis 28:17 — "How awesome 

is this place! This is none other 
than the house of God.”

This verse reminds a person of a 
glorious, beautiful tem ^e o f stun­
ning architectural grandeur. How­
ever, the awesome place is a spot 
in the wilderness where Jacob had 
a dream while resting his head 
upon a stone.

This reminds us that God is often 
present, not in the places of beauty, 
but where life is its most bleak. 
God comes to Moses in a burning 
bush, on Mt. Sinai, and to the worid 
in a manger and a cross; ail 
symbols of human life in its most 
hopeless and cruel form.

Jacob was running away from

home, fieeing his brothers wrath, 
because he tricked his father into 
giving him the biessing that 
rightfully belonged to Esau. Esau 
was furious, and in his rage to 
strike out at someone, abandoned 
the fam ily’s spiritual heritage to 
be a people who would bless others 
by marrying the daughters of 
Canaan (people who did not share 
that heritage.)

Jacob, equally guilty, dreams of 
a ladder and angels ascending to 
God who assure him the blessing 
will come to him.

Why would God choose Jacob 
and not Esau? Is he picking 
favorites? No! Jacob was consid­
ering what he had done, and 
thinking of it in terms of God and

obedience to his father.
He. though, an imperfect person, 

had his heart set upon continuing 
the Cali of God to this family, while 
Esau, in a rage, struck out at that 
call. You see, God only has 
imperfect people to clfoose.

What we need to do is use all of 
our gifts, even those marred by our 
sinfulness, in God’s call to bless all 
the families of the earth.

Any place a person decides the 
direction of his or her life will be to 
bless others, is an awesome place, 
and the house of God. For God is 
everywhere.

James Meek
Community Baptist Church

Nortfard
Clnsmo City —  IrezumI 7:30,9:40. —  

The Dresser (PG) 7 with Tess (PG)
9:10. —  The Natural (PG) 7:05,9:35._
Erendira 7:55,9:55.
Cast Hartford
 ̂■ottwood Pub ft CIndlira Too 

Secretl (PG) 7:15,9,
Poor Richard’s Pub ft C lntM o— Top  

Secretl (PG) 7:30,9:30.
Showcase Cinemas —  Ghostbusters 

(PG) 12:30, 2:45, 5, 7:20, 9:40. -  The 
Last Starllehter (PG) 1,3,5,7:30,9:45 
—  Electric Dreams (PG) 1:15, 3:15, 
5:15,7:20,9:30. —  Gremlins (PG) 12:30,

3, 5, 7:40, 10. —  The Karate Kid (PG)
4, ~  iKhoho -lonesond

the Temple of Doom (PG) 12:30,2:45,5, 
7:40, 9:55. —  The Muppets Take 
Manhattan (G) 12:50, 3, 5, 7:10,9 M  
Manchester

UA T h e o tm  East —  The Neverend-
Ino Story (PG) 2, 4, 7:20, 9:30. —  
Revenge of the Nerds (R) 2:15, 4-15.
7'30' (R) 2,4:30.
Mansfield

Tronslux Collede Twin —  Ghostbus- 
tefs (PG) 7,9.— This Is Spinal Tap (R)

Vernon
Cine 1 ft 1 —  Moscow on the Hudson 

(R) 7:20, 9:30. —  Too Secretl (PG) A  
9:10.

West Hortford
Elm  I ft 2 —  Moscow on the Hudson 

(R) 2, 7, 9:30. —  Romancing the Stone 
(PG) 2, 7, 9:30.

The Movies —  The Neverendlng 
Story (PG) 12:30, 2:35, 4:45, 7, 9. —  
Revenge of the Nerds (R) 12:10, 2:25, 
4:35, 7:35,9:45. —  Bachelor Party (R) 
12, 2:15,4:30, 7:20,9;M.
Wliiimantic

Jlllson Sauare Cinema —  Revenge of
the Nerds (R) 1:30,7,9:15.—  Bachelor 
Party (R) 1:30, 7:10,9:20.—  Ghostbu^ 
ters (PG) l:M , 7:10, 9:20 -  The 
Neverendlng Story (PG) 1:30, 7, 9-15 
Windsor
_ P la ta  — Beat Street IPG) 7:15. 
Drive-lns

East Harlferd —  Top Secretl (PG) 
8:30 with Airplane (PG) 10:15:

East Windsor —  Revenge of the 
Nerds (R) 8:30 with Stripes (R) 10:15.

M an ch ester —  Th re e  Stooges 
Comedy 8:30 with Moscow on the 
Hudson (R) 8:45 with Where the Bovs

prEasma

A r e ’84 IR) t6:36.
, M » "8W 8ld~  The Lott Starflqhter 
IPG) with The Dork Crystal (PG) at 
dark.

The praying mantis is the only 
Insect that can turn its head like a 
man.

f

DIABOUQUE
An Intrigu ing M urder P lot

Now Ihrough SiL. July 28 
It 8.-()0 p.m.

Mitlnia Sal., July 28 
at 2KN) p.m.

Air conditioned

Harriet S. Jorgensen Theatre
TIckala *5.00 - *7.50 

Box Offica: 486-3969
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Microwave a broccoli soup, salad or main dish
Editor’s note; Marge Churchill 

i.s a graduate home economist who 
i.s a Manchester resident. She 
leaches m icrow ave  cooking 
classes. I f you have any questions 
regarding microwave cooking, 
send your questions to: Micro- 
wave, Box 591, Manchester He­
rald, Manchester, Conn., 06040.

Broccoli is one of the most 
versatile vegetables available. It 
can be enjoyed in many different 
ways, either cooked or raw. 
Broccoli flowerettes, used raw, are 
excellent dippers for sauces. Their 
uneven shape and many surfaces 
will hold lots of dip without messy 
drips and spills.

Raw broccoli flowerettes are 
also appearing in more and more 
salad bars in restaurants, ds well 
as favorite raw vegetable salads 
prepared at home.

Broccoli not only contributes a 
wonderful flavor and texture to 
meals, but has lots of necessary 
vitamins and minerals. Fresh 
broccoli is high in vitamin A, 
contains generous amounts of 
vitamin C, as well as some 
calcium, thiamine and riboflavin.
A whole cup of fresh broccoli is 
only 40 calories, so it is a dieter’s 
delight. It also offers necessary 
bulk to the diet — a feeling of being 
full without having consumed 
large amounts of food.

To microwave fresh broccoli 
spears, trim 1 inch from the butt 
ends of a 1- to l>/i-pound bunch of 
broccoli. Divide into spears. If 
desired, peel skin from the bottom 
2 inches of stalks, or to where 
broccoli branches. Rinse in cold 
water.

Pour ‘A-cup of water into a 
10-inch casserole dish. Arrange the 
spears with the tender heads 
toward the center of the dish. 
Cover with plastic wrap. Micro- 
wave on high until stalks can be 
pierced with a fork, rotating dish 
after half the cooking time.

The total cooking time for fresh 
broccoli spears is 8 to 12 minutes on 
high. Let stand covered for 2 to 3 
minutes before serving.

To microwave broccoli pieces, 
rinse 1- to l ‘/i-pound bunch of 
broccoli; trim off butt ends. Divide 
stalks in spears and peel stalk 
ends, if desired. Cut into 1-inch 
lengths. Place in a 2-quart casse­
role with 'A cup water; cover. 
Microwave on high until pieces can 
be pierced with a fork, stirring 
after half the time. The total 
cooking time for 1- to I'A-pounds 
chopped broccoli is 8 to 10 minutes 
on high. Let stand covered after 
cooking for 3 to 5 minutes.

Broccoli Spears with 
Lemon and Celery

1 to I'/t pounds fresh broccoli

Menus
Manchester 
senior citizens

The following lunches will be 
served at Mayfair Gardens and 
Westhill Gardens the week of July 
30 through Aug. 3 to Manchester 
residents who are 60 or older:

Monday: Veal patty with mush­
room gravy, mashed potatoes, 
mixed vegetables, Italian bread, 
sliced pinepple.

Tuesday: Autumn soup, cold 
sliced turkey, potato salad, mari­
nated salad, rye bread, ambrosia 
pudding.

Wednesday: Apple juice, cheese 
and pasta in a pot, garden salad 
with dressing, wheat bread, mixed 
fruit.

Thursday: Tomato rice soup, 
tuna salad sandwich, creamy 
coleslaw, white bread, devil’s food 
cake with whipped topping.

Friday: Grapefruit juice, lemon- 
baked chicken, rice augratin, peas 
and carrots, roll, cherry crisp.

Family clings 
to helping hand

MONTGOMERY, Ala. (UPI) -  
John Henderson thought he was 
doing the right thing when he 
allowed a woman and her two adult 
children to move into his office last 
winter — but now he cannot get rid 
of them.

Grace Murdock, 58, and her 
children. Jack, 35, and Grace, 36, 
have been sleeping in a room at 
John Henderson’s wholesale pro­
duce office since last February 
when he took them in off the 
streets.

The son works for Henderson in 
the warehouse but the women are 
unemployed and have nothing to do 
but sleep and eat.

"The mother and daughter have 
gained a tremendous amount of 
weight,”  Henderson said Tuesday. 
"The boy does the very best he can 
and I ’m pleased with his work. But 
the women need help finding jobs. 
Right now they’ re really just in the 
way. There’s nothing for them to 
do.”  ,

Publicity about the fam ily 
_ prompted local groups and individ- 
^uals to donate money when Hend­
erson took them in, but he said 
most of the $3,000 they received 
was spent on junk food.

Julia Wilhoite, a Salvation Army 
spokeswoman, said the women 
were offered live-in jobs at a local 
resident’s home but turned down 
the offers because the son was not 
offered a job.

Marge’s
Microwave Kitchen

Marge Chu rch ill

spears, cooked
1 small onion, thinly sliced and 

separated into rings
>/4 cup thinly sliced celery
2 tablespoons butter
!■/> teaspoons fresh squeezed 

lemon juice
‘/z teaspoon fresh grated lemon 

peel
'/■ teaspoon salt
Dash of pepper
To garnish: 2 tablespoons sliced 

almonds
Prepare fresh broccoli spears as 

directed above. Combine onion, 
celery and butter in a small dish or 
casserole. Cover. Microwave on 
high for 2>A to 5 minutes, or until 
tender. Stir in lemon juice, lemon 
peel, salt and pepper.

Drain broccoli spears. Spoon 
lemon butter mixture over top. 
Sprinkle with sliced almonds. 
Yields: 4 servings.

Broccoli Soup
2 cups fresh broccoli pieces
3 cups water
3 chicken flavored bouillon cubes
>/z teaspoon crushed rosemary
'/4 teaspoon sweet basil
1 egg
In a 2-quart bowl, combine 

broccoli, water, bouillon cubes, 
rosemary and basil. Cover and 
microwave on high for 10 minutes. 
Process in a blender until smooth 
but chunky. In a small bowl, beat 
egg. Add a small amount of soup to 
egg and stir. Add mixture to soup. 
Microwave on high for 1- to I'/i 
minutes, or until egg thickens 
soup. Yields: 1 quart.

Marinated Vegetables
Marinade:

'/■ cup water 
V4 cup olive oil 
1/3 cup cider vinegar
2 garlic cloves, halved
1 tablespoon chopped pimiento
2 teaspoons sugar 
I teaspoon chervil
1 teaspoon oregano leaves 
■/z teaspoon sweet basil 
1 teaspoon chopped chives 
V4 teaspoon salt 
Vs teaspoon pepper

Vegetables:
I cup broccoli flowerettes ‘  
1 cup cauliflower

Meals on Wheels
The following meals will be 

served the week of July 30 through 
Aug. 3 to Meals on Wheels clients. 
The hot noon meal is listed first and 
the cold supper, second. The right 
is reserved to change menus 
according to the best interest of the 
clients:

Monday: American chop suey, 
green beans, carrots, salad, 
orange; cold roast beef sandwich, 
pears, milk.

Tuesday: Leg ofveal with gravy, 
baked potato, wax beans, salad, 
pudding: Sliced turkey sandwich, 
fresh grapes, milk.

Wednesday: Boneless chicken 
breast, gravy, cranberry sauce, 
whipped potato, carrots, salad, 
cake: Chicken salad sandwich, 
applesauce, milk.

Thursday: Pot roast with gravy, 
white rice, asparagus, salad, gin­
gerbread; egg salad sandwich, 
fruit and gelatin, milk.

Friday: Cheese ravioli with 
tomato sauce, peas, carrots, salad, 
pudding; tuna salad sandwich, 
fresh apple, milk.

1 cup sliced fresh zucchini
1 cup sliced carrots
2 tablespoons water
8 ounces whole fresh mush­

rooms, cleaned
6 cherry tomatoes, cut into 

halves, or 1 large tomato, cut into 
wedges

In a 2-cup glass measure, 
combine all marinade ingredients. 
Set aside. Combine cauliflower, 
zucchini, broccoli, and carrots, 
with water in a 2-quart casserole. 
Cover and microwave on high for 3 
to 5 minutes, or until colors become 
vibrant, stirring after half of the 
cooking time. Drain; add mush­
rooms and tomatoes. Stir mari­
nade; pour over vegetables. Cover 
and refrigerate for 3 to 4 hours 
before serving. Yields: 4 to 6 
servings.

Curried Fresh Broccoli 
Spears

2 tablespoons butler
Vz cup seasoned dry bread 

crumbs
2 tablespoons snipped parsley
1 Vz pounds fresh broccoli spears, 

cooked
4 hard cooked eggs, sliced
2 tablespoons butter
1 lOVz-ounce can condensed 

cream of onion soup
'/4 cup dry while wine
</4 cup mayonnaise
1 teaspoon curry powder
V4 teaspoon paprika
In a small bowl, microwave 

butler at 70 percent power (Med- 
High) for 45 seconds, or until 
melted. Stir in bread crumbs and 
parsley: set aside.

In a flat baking dish, arrange 
cooked broccoli spears so that 
stalks alternatetoward the edge of 
the dish. Tuck in slices of hard 
cooked egg.

In a medium bowl, whisk to­
gether onion soup, wine, mayon­
naise, curry powder and paprika. 
Cover with vented plastic wrap 
and microwave on high for 4 
minutes, or until hot, stirring 
twice. Spoon sauce over broccoli 
and eggs. Cover with waxed paper. 
Microwave on high for 4 minutes, 
or until heated through, giving the 
dish a half-turn once. Sprinkle with 
reserved buttered bread crumbs. 
Yields; 6 servings.

Broccoli and 
Ham Bake

4 to 5 cups fresh chopped 
broccoli, cook^

1 medium onion, chopped 
1 tablespoon butter
1 7 Vz-ounce can cream of mush­

room soup
2 cups cooked cubed ham
V4 cup shredded Cheddar cheese, 

divided
1/3 cup dairy sour cream 
2 tablespoons Dijon-type pre­

pared mustard 
Vz teaspoon pepper 
Vz cup cheese-flavored croutons 
Cook fresh broccoli pieces ac­

cording to directions given above; 
drain and set aside.

In a 9-inch round baking dish, 
combine butter and onion. Micro- 
wave on high for 2'h to 3 minutes, 
or until onion is tender, stirring 
once. Stir in cooked broccoli, soup, 
ham, 'h of cheese, sour cream, 
mustard and pepper. Cover with 
waxed paper; microwave on high 
for 5 to 9 minutes, or until heated 
through, stirring twice.

Top with croutons and remain­
ing cheese. Microwave uncovered 
on high for 1 to 2 minutes, or until 
cheese melts.

SUMMER DRINK 
BONANZA I

\WNV\N

H A R TFO R D  S T A T E  T E C H N IC A L  C O L L E G E  
R O C K V ILLE  EXTEN SIO N  C E N T E R
Sykes Mem oria l M idd le  Schoo l 

Park Street
Vernon Connecticu t 06066 

(203) 527-4111

EVENING DIVISION 
FA ll TERM
Sept. 4. l984 N n . 21,1984

REGISIRA1I0N 
Aufusl 13, 14. 15 8 16 

5:00 p.m.'9:00 p.m.

cnRsi
80.

COWSE NAME n K
|f.M .l

ceon FEE

A ll 530 HatKy lE A icA itiilH l 1 ItKI. 6:00'9:II0 3 133
DPI 338 liiia u  SIMIHia MM. 8:01)3:110 3 33
ECO 340 P iia rla  |1 E n o iia Tw . 51)63:110 4 1 24 '
EMI 330 P lu lio  P iK in ii t i| . Ma 6063:00 3 80 33
EM 231 P lutia  MM M il. 6063:00 3 00 33
EIKI40 E i(lid i C im iitia  1 Elm . 6063:00 4 124
EM 340 Oril (  N titta  C ia a ia tia IlK I. 6063:110 4 124
EM 643 C z ita w *) U iih n

IS m n  H clial I k ). 1 lA fi 6061:00 4 124
8E330 M A iil P ncnai 1 HuiiA) Ik ii 6063:00 3 33
HIS 120 HstiiT lE Sdoa EkIl 1 Ma. 6061:110 2 62
MAT 331 OcapiliaM SiEit) (  H o ltt lo i. 6063:10 3 33
m  100 E id i^ M  lE SipinidiN io i. 6 I6 I I I 2 6?
ME 130 E i|ia > i| O iira i 1 Ma. IN S . 6060:30 3(11 3 3 * 5
MEH04S PtzEidwIcil M itt 

[A lp b il Ma . I IM 6061:00 4 00 124
MEH141 lid iic M  M ittiW a  1 Ma. IN K . 6061:10 4 124
PS1330 H iia  OHitiiB Iin . 6063:10 3 33

ENROLLMENT INSTRUCTIONS
lllf in ilM « liilllltttit ia iif iW > tll» .nuaak icM lH R M iU : HMIim SIMlIBIIiCill CtUB.

Your
Choice

CHILLY WILLEE
FROZEN DRINKS

8oz. Cup 12 02. Cup 16 02. Cup

40« 50« 66«
Cumberland farms "

FRUIT DRINK

iwu3r*flll

lilai
MFn
in. Sam Fa

(31.08 )f adit 
S.08 (CaaM aald ”["| 

3.N mu tiFoedlil

’RE OPEN
IN  G L A S T O N B U R Ym n

Last month, a whole lotta rain got us atarlBd toward a whole 
new look. Now we’re beck from the flood and better than ever. 

There’s a whole new menu of aandwiches and salads and a 
whole lot more to come ~ new tables and chain, and a new 
and larger take-out area. Of coune, there’s always a whole 

lotta delicious donuts. And now there’s a great way to help us 
celebrate our “Opening After the Flood."

Bring this coupon to our Glastonbury ttora and save $1.00 off 
the regular price of any of our new sandwichea.

Fruit Punch, Lemon, Orange, | 
(3rape, Ju n ^  Koda, Ice Tea J

59!  791 99!
 ̂ *lce Tea Not Available in Gallons ,

Cumberland farms ’

$1.00 OFF th e
Any Sandwich W H O L E

O
$1.00 o f f !
Any Sandwich J

Coupon good through Aug. 
3,1064. lim it ono coupon 
por poroon. Coupon may 

not be uaed in conjunction 
with another discount offer. 
Qood only at The WHOLE 
d o n u t . 2749 Main Street. 

QIaatonbury, CT 00033

Sandwich SL Month 
O scar M ayer

ômiD H O T D O G
P L U S  • • • All Your Picnic & Cookout Needs
•Hamburger & Hot Dog Rolls •Charcoal •Chips 

•Snacks •Paper Plates •Mustard •Relish

Items & Prices Elleciive Thru July 29 We Reserve The Right To Limit Quantities

If You Forgot It...Cumberland's Got It!
2749 Main Street. Glastonbury, CT 06033

(
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CAPTAIN EASY ‘ by Crook* A C«»*l*
I'V E  GOT TO GO b u t  YOU'RE
TO W.Y KARATE ■  NOT S0PPO 5EP 
CLASS, DAVIP. TO l e a v e  VVE

UNGUARPEP.

MANrHKSTKH HERALD. Wednesday. July 25, I984_ 19

BUT IF I  PON'T 
GO TO WY CLASS, I  
WON'T l e a r n  how

TO 0 0  TW S i

W ednesday  T V

LEVY'S LAW <=Jby J»ino« Scbum olrtot

K
/B& I  a h o u u d n t  ve:
OE UP PN2IO. BLT 
A& THE ONUY TO 
T AUNT POei6 OFF

AW HFCX, IT WA& 
ONUy A UTTUF WHITF 

HF. IT PIP IT * U (» WHY
*Hoix.p I woeey ^

P I N G - "

£N Z/03^ ,

ALLEY OOP • by 0 * * *  Qr*u*
IP TH' BEAST H A P  JU M P E D  THOSE YEAH! Y 'D O N 'T  
TWO MOOVIANS, W E SHOULDA V  SUPPOSE TH E Y  
HEARD A  LOTTA SC REAM ING  j T  SLIPPED B Y J M  
A N ' HOLLERIN' BY N O W ! \  DO YUH, BOOLEY?

LET'S GO  IN  AN ' 
F IN D  O U T !

T H E Y 'R E  C O M IN ', O O O L A ! 
IT 'S  T IM E  T 'M O U N T  UP.'

THE BORN LOSER ' by Art Sanaom

„,i'vE eor m  le^s of jq&n IWH0CAI5ESZ
<I9SM&1

FRANK AND ERNEST ' by Bob Thave*

AIRLINES
X Pofi’T AViNP THE 

op  THE- H A Pf 
gUT Tfiy AI-WAY/ AFPA*P 

jk A P L  W U P f N  15 SO iN fi TO 

Ji/Air ooT AT
TnAve$ 7-25

WINTHROP <^y Dick Caaalll

I d u s r  WROTE 1C? \  
NASA AND/ASKEP 
THEAMD SEND Ate L 
SeyWE ADDITIONAL- r  

EC?UIPAAENT\^^ 1

V

1o

_____

ONETH/NCq I'D  
LIKE TD HAVE 
IS A S E E /N Q -  
EYEBAT FOR 
F i O ^ Y D A Y S .

I 'D  LOVE TO S E E  THEIR 
F A C E S  IN HOUSTOJ 

WHEN THEY READ THATONE.

PKĴ

Astrograph C rossw ord
July2S,19S4

Your past experlaiKes, both the b itter 
and the sweet, will eld you Immensely In 
the year ahead. You've learned your lee- 
aons well and are now about ready to  put 
them  to  the test.
LEO (M y  2S-Aug. 22) Although you’re a  
highly social person, this Is one o l those 
days where you might want to be by 
yourself )ust to  relax. The areaa In which 
you'll be the luckiest In the year ahead 
are revealed In your Astro-Qraph predlc- 
tlona for the coming year. To get yours, 
m all $1 to  A s tro -G ra ^ , Box 489, Radio 
City Station, New York, NY 10019. Be 
sure to  state your zodiac sign.
VnOO (A ug. 2 S 4 a p t 22) Success Is 
llkaly today even when working on new 
pro)ecte. It w ill team  that each tim e you 
will need expert guidance. It w ill be at 
hand.
U W IA  (S apL 2S*OcL 23) A payoff la now 
In the offing lo r eom ething on which 
you've worked hard and long. The reward 
will give you a  great pride of accompllsh-

S C O R P n (O cL 24-N ov. 22) Seeing life  
for what It really la can be a  big help to  
you today. You won’t take things too 
seriously, yet you can be practical when 
n M d  b6
SAOnTARIUS (N ov. 23-O ao. 21) If 
you're In need of someorM to  confide In 
today, seek out a reliable friend —  one 
with whom you can honestly open up and 
who will not betray your secrets. 
CAPRICORN (D ec. 22- M l  IB ) Because 
you are willing to com prom ise and m ake 
hard conoesslont, so w ill those with 
whom you deal today. They'll take their 
cues from  you.
A Q U A R N li (Jan. 2IFPab. 19) Singleness 
of purpoie and dedication to  your work 
today w ill be the reaeona lo r your ability 
to  accomplish vrhat others m ay find 
Im poaalble to do.
PM C EB  (Fab . 20-M arch 20) You won’t 
.desire to  aaaoclate w ith those who do not 
honor your phllosophlee and high etand- 
arde today. Because of thia, you’ll draw  
only quality people to you.
A M M  (M arch  21-A pifl 19) A long stand­
ing paraonal m atter may finally be put to  
rest today. It w ill be concluded In your 
favor, but a  lesson will be learned by all. 
TAURUS (A p ril aO M ey 20) If you ask for 
advioa today, you m ay have to be pre­
pared to  swallow som e bittersweet coun- 
ael. Heed If. however, for the m edldne 
wM m ake you waH.
a n S M  (M ay 21-Juna 20) Thera are no 
free rtdaa baino ofterad today, but that 
does not m ean you can 't gat to where 
you w ant to  go. Hard w ork la the tickat to

CANCSR (June 21-Ju ly  22) Being 
around som a old pais wHI give you a lift 
today hi ways significant orfiy to  you. It’ll 
ba )>M  what the doctor ordered.

ACROSS

1 Metal
5 Wipe out (si.)
8 Ruffian

12 Single time
13 It is (contr.)
14 Swearword
15 College 

examination
16 School organi­

zation (abbr.)
17 Defendant’s 

answer
18 Nipple
19 Most morose
21 That is (abbr.)
23 Sheep 

cry
24 Part of the 

hand
29 Assignation
33 Component of 

atom
34 Biblical land
36 Harvard's rival
37 Makes lace
39 Brought up
41 Street (Fr.)
42 Makes 

purchases
44 Slid on snow
46 Astronauts' 

"all right" 
(comp, wd.)

48 Equality state 
(abbr.)

49 More 
growling

54 Require
58 Yours and 

mine
59 Confederate 

States Army 
(abbr.)

60 Woodworking 
tool

61 Concept (Fr.)
62 Sunflower 

state (abbr.)
63 Additional
64 Elevate
65 South (Fr.)

66 Actor Sharif 

D O W N

Answer to Previous Puzzle

. suit
2 Concerning
3 College 

athletic group
4 Irish
5 Speeds
6 Aleutian 

island
7 Religious 

poem
8 Shrub-training 

art
9 Healthy

10 Shoshoneans
11 Mountain 

pass in India
20  Plant
22 Supplement
24 Sets
25 Ark builder
26 Biblical 

preposition
27 Law degree 

(abbr.)
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28 Organs of 
hearing

30 Unit of length
31 Pivot
32 Set up golf 

ball
35 Actor Ferrer
38 Less dense
40 Garden 

moisture
43 The sun (Let.)

45 Rotating 
machine 

47 Strikes with 
foot

49 Evening (Fr.) 
56 Bare
51 Surface
52 Jacob's twin
53 Field edge
55 Esau's country
56 Poet Pound 
57_Stag

1:30 P.M.
CJ) -  Major League Baseball:
St Louis at New York

-  MOVIE: 'Becket' Twelfth 
century conflicts are recreated 
between Henry II and his close 
friefid, Thomas Becket Richard 
Burton. Peter O’Toole. John Giel­
gud 1964

2:00 P.M.
( iD  -  MOVIE; The Learning 
Tree' Director Gordon Parks’ 
journey to fame is chronicled 
Kyle Johnson, Alex Clarke. Es­
telle Evans 1969 Rated PG

3:00 P.M.
~ Track and Field: 1984 

Prefontaine C lastic from 
Eugene, OR

4:00 P.M.
CD -  ■ MOVIE: 'French
Connection II' Doyle arrives in 
Marseilles to finish breaking up 
the multi-million dollar mtorna- 
lional narcotics ring Gone Hack- 
man, Fernando Rey 1975 
C® -  Unforgivable Secret A 
teenager discovers that her 
mother has tied to her 
d D  > MOVIE: Stars and Stripes 
Forever* The eventful years of 
John Philip Sousa s life between 
1892 and 1900 are portrayed 
Clifton Webb, Debra Page, Rob­
ert Wagner 1952

5:30 P.M.
O f) - ESPN’s Sportswoman 
QD -  MOVIE: Eddie and the 
Cruisers' Twenty years after the 
disappearance of a band's lead 
Singer, a reporter and the band's 
lyricist try to piece together the 
mystery Tom Berunger, Michael 
Pare, Ellen Barkm 1983 Rated 
PG
(j[$ -  MOVIE: The Stripper' A
carnival girl, stranded in a small 
town, IS taken in by an old frierid 
and starts a new job Joanne 
Woodward. Richard Boymer, 
Claire Trevor 1963

6:00 PM.
CD C£) QD (2D Cl® - News
CD -  Three's Company
(D -S .W .A .T .
C11) -  CHiPs
(32) '  Play Your Best Golf 
(1® -  USA Cartoon Express 
(j® -  Dr. Gene Scott 
1^® •  Buck Rogers 
()I3) -  Prog Cont'd 
(2® -  This Old House 
(2® -  Reporter 41 
^ ®  •  Tony Randall

-  Reading Rainbow

6:30P.M.
CD -  One Day at a Time
( D  -  CBS News
(3® -  Mazda SportsLook

-  Ask CNN w/Dan Schorr 
(2® (3® -  NBC News
(2® d®  -  N ightly Business 
Report

-  Noticiero SIN
-  Jeffersons 

(4® -  ABC News

7:00P.M
CD -  CBS News 
CD (3® -  M 'A 'S 'H  
CD -  Tic Tac Dough 
CD - ABC News 
CD -  VegaS 
QD -  Jeffersons 
(3® -  SportsCenter 
(j®  - Radio 1990 
(3® -  Dr. Gene Scott 
C2® -  I Love Lucy 
(21) -  Moneyline 
C2® -  News
d®  -  MOVIE: Bill' A mentally 
retarded adult, with the help of a 
good friend, tackles life outside 
the institution after living there for 
44 years Mickey Rooney, Dennis 
Quaid, Largo Woodruff. 1981. 
d®  -  MacNeii/Lehrer Newsh- 
our
d®  -  Baila Conmigo 
d®  -  Wheel o f Fortune 
d®  -  Family Feud 
d®  -  W ild World o f Animals

7:30P.M.
CD -  PM Magazine 
CD -  All In the Family 
CD ~ M uppet Show 
CD -  Tic Tac Dough 
(3D -  Independent News 
(3® -  Inside the PGA Tour 
(3® -  Not Necessarily The 
News
(3® -  Dragnet
d®  -  Solid Gold H its
(dl) ~ Crossfire
d®  -  M*A*S»H
(3® -  Entertainment Tonight
d®  *■ Barney M iller
d®  *■ People's Court
(g ) -  Dr. Who

8:00P.M.
CD CD -  Crossroads Bill Moyers 
and Charles Kuralt look at issues 
and people across the country. 
(60 mm i

FALL QUY
Lee Majors stars as stunt 

man Colt Seavers on "The Fall 
Guy,”  airing WEDNESDAY, 
JULY as on ABC. (Repeat)

CHECK LISTINGS FOR EXACT TIME

r5~l -  PM Magazine 
d )  (53) -  Fall Guy Colt's stsler 
finds her life in danger when she 
accidentally videotapes a kidnap­
ping. (R) (60 mm.)
CD -  Nows
(33) -  MOVIE: '79  Park Avenue' 
Part 1 Forceably subjected to the 
brutal attentions of her step­
father. Marja defends herself with 
a knife and is sent to reform 
school. Leslie Ann Warren, Bar­
bara Barrie, John Saxon. 1977.
(3® -  Auto Racing '84: SCCA 
Super Vees Coverage of this 
auto race is presented from 
Cleveland, OH (60 mm )
(3® -  MOVIE: 'Easy Money' A 
boozing, gambling man must be­
come respectable for one year to 
inherit $10 million Rodney Dan- 
gerfiold, Joe Pesci, Geraldine Fitz­
gerald 1983 Rated R.
(3® -  USA's Crimebusters
(3® -  Dr. Gene Scott
(d® -  MOVIE: 'Earthquake' A
cataclysmic earthquake virtually
destroys Los Angeles Charlton
Heston, Ava Gardner. George
Kennedy 1974
(di) -  Prime Nows
(d® -  Major League Baseball;
Teams to  be Announced

d®  > National Geographic 
Special Love Those Trams ’ To­
night's program takes a nostalgic 
journey into the world of trams 
and the trains buffs who are 
keeping the railroads alive (R) (60 
mm ) (Closed Captioned]
(d® -  Muy Especial; Sandro 
(d® -  GHO H ighlites 
®  -  MOVIE: Duel In the Sun' 
This tale of love and hate set m 
Texas pits brother against 
brother and father against son 
Jennifer Jones, Gregory Peck, 
Joseph Cotton 1947.

8:30 P.M.
(D  ~ Carol Burnett and Friends 
CD -  MOVIE: 'Cry o f the C ity ' 
When two boys grow up. one be­
comes a policeman, the other a 
killer Victor Mature, Richard 
Conte, Shelley Winters 1948 
(d® -  Major League Baseball: 
Teams to  be Announced

9:00 P.M.
®  ( B  -  MOVIE: 'W han the 
Circus Came to  Town' A lonely 
woman runs away from home 
and joins a ragtag traveling cir­
cus Elizabeth Montgomery, 
Christopher Plummer.
(D  “  The Merv Show 
CD @® "  MOVIE: 'M istress of 
Paradise' A Northern heiress 
marries a Southern plantation 
owner and discovers a frighten­
ing secret that threatens to des­
troy their love. Genevieve Bujold, 
Chad Everett, Olivia Cole. An­
thony Andrews. 1981 
03) -  NASCAR Pocono
Shootout Coverage of this auto 
race is presented from Pocono. 
PA.
(3® -  Dr. Gene Scott
S i)  -  Freeman Reports
(d® -  MOVIE: North to  Alaska'
Instead of bringing back his fi­
ance. a prospector brings his 
partner a beautiful consolation 
prize. John Wayrie, Stewart 
Granger, Fabian. 1960.
(d® d®  -  Walk Through the 
20 tf. Century w ith  Bill Moyers 
‘1.1. Rabi, Man of the Century.' Bill 
Moyers speaks with I I Rabi, the 
man who developed radar and 
was an advisor to J. Robert Op- 
penheimer. (60 min.) [Closed 
Captioned)
(d® -  El Maleficio

9:30 P.M.
(3® -  PKA Full Contact Karate 
(@  -  Trampa Para un Sonador
Un hombre se encuentra entre el 
amor de dos mujeras. Antonio 
Grimau, Cristina Alberto.

10:00P.M.
CD ~ News
(33)'  Independent News 
(3® -  MOVIE; 'Heartaches' Two 
women search (or the ideal man. 
Margot Kidder, Annie Potts, Rob­
ert Carradine. 1981 Rated R. 
(3® -  Or. Gene Scott

S3) -  Evening Nows .
(d® -  O lympic A rts; A  Day in the 
Country Kirk DouglBs\hosts this 
special based on the Extraordi­
nary 1984 exhibition of paintings 
in the Los Angeles Count^ Mu­
seum of Art. (60 min.)
(§® -  Great Outdoors

10:30 P.M.
CD -  In the  Black 
^  -  News 
(d® -  A t The Movies 
S® -  24 Horas
d® -  MacNeil/Lehrer Newsh- 
our

11:00 P.M.
CD CD CD ®  d® - News
CD -  Taxi
CD -  Phil S i^e^s
(33) -  Odd Couple
(3® -  SportsCenter
(3® -  A lfred Hitchcock Hour
(3® "  Dr. Gene Scott
(d® -  Soap
S3) -  Moneyline
( ^  -  MOVIE: A m ityville  II; The
Possession' SOpernatural forces
return to a cursed suburban
home. Burt Young. Rutanya Alda.
James Olson 1982. Rated R.
S® -  Dr. Who 
( ^  -  Tw iligh t Zone

11:15P.M.
(3® -  ESPN's Horse Racing 
Weekly
(d® -  Reporter 41

11:30P.M.
(D  -  GHO Highlites 
(D  ~ Baretta 
CD ** New Avengers 
CD -  N ightline 
CD ~ Burrrs 8i Allen 
(33) “  Honeymooners 
(3®- MOVIE: The Betsy' Mem 
bers of a powerful Detroit auto­
mobile family break all the rules to 
get what they want. Laurence Oli­
vier, Robert Duvall, Tommy Lee 
Jones 1977. Rated R 
(d® ^ Soap 
(S ) -  Sports Tonight 
(d® (d® -  Tonight Show
S® -  Pelicula; 'Que Cosas 
Tiene el Amor'
(3 )  ~ Starsky and Hutch 
d® -  Ten O 'c lock  News

11:45 P.M.
CP -  Barney M ille r 
(3® -  Unlim ited Hydroplane 
Racing Coverage of the Indiana 
Governor's Cup is presented 
from Madison, IN. (60 min.)

12:00 A.M.
CD ~ Rockford Files
CD ~ Hawaii Five-O
(33) -  Star Trek
(3® -  Radio 1990
(3® -  Dr. Gene Scott
(d® -  Thicke of the  N ight
(S ) -* Newsnight

12:15A.M.
CD ~ Hawaii F ive-0 

12:30 A.M.
CD -  Thicke of the N ight
CD -  McCloud
(3® -  USA Hot Spots
(S ) -  Entertainment Tonight
( ^  -  Late N ight w ith  David
Letterman
®  -  Hogan's Heroes

12:45 A.M.
(3® -  Mazda SportsLook
d ®  -  MOVIE: 'The Inglorious 
Bastards' A band of World War 
II Allied prisoners attempts an es­
cape to Switzerland. Bo Svenson, 
Fred Williamson. 1978. Rated R.

1:00 A.M.
CD -  Saint 
d3) -  Tw iligh t Zone 
(3® -  Dr. Gene Scott 
(£D *  Crossfire 
(S ) -  Maude

1:15A.M.
CD ** Laveme and Shirley

(5® -  Inside the PGA Tour
1:30 A.M.

(33)'  Independent News 
Q® -  Japan Today 
(2D -  MOVIE: 'The Leather 
Saint' A young minister, mis­
taken by a fight manager as a 
boxer, accepts offers of bouts. 
John Derek, Paul Douglas. Jody 
Lawrence 1956 
(S ) -  News Wrap-Up 
(d® -  Despedida

-  Our M iss Brooks

1:45 A.M.
CD ‘  Great Record/ ...Collec­
tion
(3® -  ESPN's Sportswom an 
(3® > Not Necessarily The 
News

2:00A.M.
CP -  MOVIE: Dr. Ehrlich's 
M agic Bulle t' A doctor devotes 
his life and family to medical re­
search to find a cure for social di­
sease. Edward G. Robinson. Ruth 
Gordon. 1940.
CD ~ CBS News N ightwatch 
JIP
CD ** Franklin Show 
(53) -  MOVIE: 'Footlight
Glamour' The stage-struck 
daughter of one of Dagwood’s 
biggest clients convinces Blondie 
to put on a play Penny Singleton, 
Arthur Lake, Ann Savage 1944 
(3® -  Ready for the Gold 
(3® -  Dr. Gene Scott 
( ^  > Independ**” !  News

2:15A.M. :
CP > CBS News NightwatelY 
JIP
(3® -  SportsCenter
(3® -  MOVIE: National
Lampoon's Animal House'* A
feud erupts between rival fratern­
ities. John Belushi, Tim Mathe- 
son, Donald Sutherland. 1978 
Rated R

2:30AM.
(3® ~ ESPN's Horse Racing 
Weekly
(3® ~ Countdown to  '8 4  Today's., 
program features weekly prev­
iews and profiles of the 1904 
Olympics. “

-  MOVIE: 'The Pursuit of 
D.B. Cooper' An insurance de­
tective pursues a thief who para­
chutes into Oregon with 
$200,000. Robert Duvall. TreaL 
Williams, Kathryn Harrold. 1981. 
Rated PG.

3:00 A.M.
CD “  MOVIE: 'Cornered' A Can- * 
adian airman, released from a' 
German prison camp, pursues a 
Nazi war criminal to avenge the- 
death of his wife and child. Dick 
Powell, Waiter Slezak, Micheline 
Cheirel. 1945
(3® -  U.S. Pro Tennis
Championships - Final Match
from Boston. M A
(3® -  International Golf'
Challenge
(3® *■ Dr. Gene Scott 
(23) ~ Freeman Reports

3:30A.M.
(33) -  One Step Beyond 

4:00 A.M.
( tf)  -  Life o f Riley

MOVIE: Yellowbeard' A ^  
aging scourge of the sea seeks 
his own buried treasure. Graham 
Chapman, Cheech & Chong.. 
Marty Feldman. 1983. Rated PG.- 
(3 )  -  MOVIE: 'C ity  o f Bad M ao': 
Gunmen plot to seize the receipts 
of a Heavyweight fight in Carson 
City. Dale Robertson, Jeanne. 
Crain, Carl Betz. 1953.
(3® “  Dr Gene Scott 
(23) -  News Overnight

4:15A.M.
@ ) -  MOVIE: 'The Wildarnass 
Family' A family faces a rocky, 
road to survival in the Rockies 
when they abandon the urban rat. 
race for life in the wilderness. 
Robert Logan. 1975. Rated G.

4:30A.M.
(33) > Abbott and Costello

1 2 3 4 5 0 7 0 0 10 11

12 13 14

16 10 17

18 10 20

21 22 23

24 26 20 27 20 20 30 31 32

33 34 36 36

37 38 30 40 41

43 43 44 45

40 47 46

40 50 61 62 63 64 55 SO 67

68 50 60

61 02 03

04 00

Bridge

G IV E  YO U R  budget a break  ... shop the  
classified colum ns for bargain  buys!

NORTH
♦  K3 
V J 8  
♦ 9 8 7 6 4
♦  A 7 4 2

7-ZVS4

WEST 
4 Q 9 8 2  

• VK 5 2  
♦  K J 3  
4 Q J  to

EAST
♦  A to 6 5 
V4
♦ Q10S2 
4 9 8 6 3

SOUTH
4 J 7 4
V A Q  10 9 7 6 3  
♦  A
4 K 5

Vulnerable: Neither
Dealer: South 
Weal North East Sostb

IV
Pass 1 NT Pass 3V
Pass 4V 
Pass

Pass Pass

Opening lead: 4Q

Playing safe 
fo r 10 tricks
By Oswald Jacoby 
aad Jam es Jacoby

“Ciirae my luck!” cried declarer aa 
Weat dealt the cards (or the next 
hand. “I couldn’t catch one card 
right!”

Our hapless hero was right about 
being unlucky but, as is so often the 
case, be could have controlled this 
particular deal’s  destiny.

Declarer won the club king and led  
a spade to the king. E ast won with the 
ace and led a trump. When South 
plaved low, Weat won with the king 
ana returned another trump. Declar­
er now tried a spade to the jack, 
which lost to the queen. Declarer had 
loat the heart kmg and two spade 
tricks, and has to lose one m ore ^ d e  
for down one. We can’t blam e him for 
com plaining. After a ll, three out of 
three key cards — tha spada ace,

heart king and spade queen — were 
located umavoranly for him. And yet

’The key to success is  avoidance. 
Declarer doM not really mind having 
three losers in the spade suit if he cah 
trump one of them. Declarer should 
win tne club ace at trick one and lead 
a low spade from  dummy. ’This losed 
to the queen. Should West now lead a  
trump, when E ast wins the ace of 
qtades, he w ill not have another 
tm m p to lead. If Weat instead contin­
ues a spade to E ast’s  ace and E ast 
plays a heart, declarer wiU go right 
up with the heart ace so that tne third 
spade can be trumped in dummy.

This is  correct at rubber bridge — 
to take the safest play for the 
contract But If w e were playing in a 
duplicate tournam ent, w e would 
probably go set Just like todayYi 
dedarer.

Ronald Reagan served twice aa 
president of the Screen Actors' 
Guild.

Seabrook financial deal 
could prompt more delays
By R ichard  M arch  
United Press International

CONCORD, N.H. — An execu­
tive of the lead owner of the 
Seabrook nuclear plant says the 
utility will decide next week 
whether to postpone a critical $425 
million financial deal because of a 
ruling by state utility regulators.

Charles Bayless, financial vice 
president of Public Service Co. of 
New Hampshire, said the state 
Public Utilities Commission’s de­
cision Tuesday to expand the scope 
of its hearing on the financing 
I'ould delay it until September.

In their ruling, the commission­
ers said they would consider issues 
raised by Seabrook opponents, but

said their final determination of 
the proper scope of the hearing is 
still undecided.

It was the first ruling by 
regulators on the scope of a 
Seabrook financing hearing since 
the New Hampshire Supreme 
Court ruled earlier this month that 
the hearings should consider the 
public good, not just strict finan­
cial terms.

Seabrook opponents had urged 
regulators to consider whether it 
was in the public good to allow 
PSNH to invest in the project.

Attorneys for PSNH — the lead 
Seabrook owner with a 35.6 percent 
share — had argued that the 
requested approval for the $425 
million financing did not require a

■%

re-examination of the utility's role 
in the project.

Bayless said PSNH would make 
a decision next week on whether to 
go ahead with the financing deal, 
which involves a proposed conver­
sion of previously sold 20 percent 
short-term notes and a public sale 
of debentures.

He said trying to finance the deal 
beyond early August would be 
almost impossible because securi­
ties markets “dry up" until 
September.

Regulators said they would 
resume the hearing July 30. 
Testimony could take several 
more days,

“It's the old bird in the hand 
theory. “ Bay less said.

Cathy and Douglas ̂ Harwood of New 
Hampshire show off their newborn 
daughter, Katie Louise, who was born

UPl photo

Monday at Boston’s Beth Israel Hospi­
tal. Katie was the first test tube baby to 
be born in Massachusetts.

BOSTON (UPI) — Little Katie 
Louise Harwood — Massachusetts' 
first “test-tube" baby conceived 
by the in vitro process — made her 
public debut in a frilly pink dress.

Little Katie, who was born 
Monday afternoon at Beth Israel 
Hospital, appeared at a news 
conference Tuesday accompanied 
by her parents Cathy and Doug 
Harwood of New Hampshire.

"In the delivery room there was 
a lot of pain and hard work," said 
the proud father, an engineer for 
Honeywell. “There was a lot of 
emotion,” he said, adding that

cutting the baby’s umbilical cord 
was an unforgettable experience.

The Harwoods said they repeat­
edly tried to have children and had 
all but given up before they came 
to the hospital's infertility clinic, 
where two more women are within 
weeks of having test-tube babies of 
their own.

During the fertilization proce­
dure, doctors remove one to three 
eggs from the mother and fertilize 
them in a dish with the father's 
semen. A fertilized egg is then 
reinserted into the woman’s body

Con woman charmed 
innkeepers in region
Bv Ed L ion
United Press International

PORTLAND, Maine — Authori­
ties up and down the East Coast are 
seeking to determine how many 
unwary innkeepers fell victim to a 
"charming,” 275-pound confi­
dence woman suspected of running 
up large lodging bills, then skip­
ping town.

“We have teletypes from all over 
the place," said Sheriff’s Depart­
ment Major James Ferguson at 
Portland’s Cumberland County 
Jail, where the woman, identified 
as Patricia Johnson, 55, was being 
held after failing to post $300 bail.

"It’s listed she is wanted for 
running out on 14 different places 
in New York state alone."

Police said Tuesday the woman, 
who is believed to be from 
Albuquerque, N.M., and has used 
at least IP aliases, was suspected of 
bilking at least six country inns in 
Maine, winning the sympathy of 
unwary innkeepers by complain­
ing of health problems.

Police also say she is suspected 
of running out without paying the 
bills in New Hampshire. She faces 
possible extradition to New York 
State, and her scams could extend 
up and down the East Coast, 
authorities said. Police say she 
has used at least 10 aliases and 
eight addresses.

Cote said though he had no firm 
number on inns bilked, he thought 
it was "fairly substantial and I’m 
sure the unpaid bills run into the 
thousands of dollars.”

The woman was arrested early 
this month after a Maine state 
trooper stopped her car because 
her 1972 station wagon with Oregon

registration answered a descrip­
tion from an innkeeper who said 
she ran out without paying the 
bills.

"She is a very proper-looking 
woman who is charming and 
friendly who checks into quaint 
country inns, providing three 
meals a day, in mostly rural 
areas,” said Trooper Randall 
Nichols.

He said the woman, described as 
5 feet 7 and 275-pounds, "may 
complain of back and other pains" 
then stay “several days up to a few 
weeks’’ and then " leaves secretly " 
without paying the bill.

Police warrants show she is 
wanted for skipping out from 14 
loding places in New York state — 
some of them in the Catskills resort 
area.

Native Corn and Tomatoes
are now available 

at
Birch MT. Farms Stand 

202 West Center St.
We alto have a good 
supply of other native 
Irulta and vegetables. 
Inquire about large 
quantities for canning 
and freezing

OPEN 7 DAYS 9 A.M. - 7 P.M.

McKEE

♦BIRCH 
MT FARM 
STAND

A rea Towns 
In Brief

Zizka to get money
BOLTON — The Democratic Town Committee 

voted Tuesday to contribute $200 to the campaign 
of Michael A. Zizka. who is seeking the party's 
nomination to challenge Republican J. Peter 
Fusscas in the S5th Assembly District.

Bolton Democratic Chairman Henry M. Kelsey 
said he expects Zizka, the only announced 
Democratic challenger to Fusscas, to win the 
nomination at the district convention tonight in 
Marlborough.

Former town Chairman Aloysius Ahearn first 
suggested the committee contribute to Zizka's 
campaign.

"He’s starting from the ground up," Kelsey 
said in support of Ahearn. Zizka has never before 
run for public office.

"You need some seed money right off the bat," 
Ahearn said during the committee meeting. He 
said the $200 approved Tuesday should be 
followed with another donation when the 
committee’s coffers are replenished. Currently, 
the committee has less than $500 in its treasury.

Ahearn estimated that it will cost Zizka at least 
$2,000 to run his campaign.

Zizka, a Bolton resident who works for a 
Hartford law firm, serves on the town Planning 
and Conservation commissions.

New constables named
BOLTON — The Board of Selectmen have 

appointed three new constables to fill vacancies 
in the ll-mcmber force.

The new constables arc Michael FTetcher of 
Bolton, Paul M. Smith of Manchester and Gail 
Ellis of Vernon.

Two of the openings were created by 
resignations. The third was created by selectmen 
when they made former Lake Constable Armand 
Morin into the town’s first official marine officer. 
Morin will perform the same function, policing 
Bolton Lake at Indian Notch Park, under the new 
title.

Library, field 
on agenda for 
finance board

BOLTON — The Board of Finance w ill hold a special 
meeting tonight to discuss the replacement of lights in 
the town library and the costs of installing a soccer . 
field at the high school and repairing the Bolton 
Center School roof.

The directors of the Bentley Memorial Library have 
asked for funds to replace seven mercury vflpor light 
ballasts and six lumps inside the library. The Board of 
Selectmen, which oversees the library board, reduced 
the library board's request from $2,860 to $2,600, 
which the Board of Finance must approve before it 
can be allocated.

Tonight's meeting is scheduled for 8 p.m at Ihe 
' library on Bolton Center Hoad.

Finance board Chairman Morris Silverstein said 
the board will discuss various ways to fund work on 
the soccer field at Bolton High School and how much 
money to allocate toward repairing Ihe leaky Center 
School roof.

Bids on both the soccer field work and the roof 
repair are expected within Ihe next two weeks. Only 
$16,000 has been allocated to eon.sliniet the soccer 
field, far less than the amount town engineer A.R. 
Lombardi has estimated the work will cost.

No money has been set aside for the roof repair, 
which is expected to cost more than $30,000. The 
school board had set aside $30,000 in its fiscal 1983-84 
budget for the project, but returned the money to the 
town general fund when the contractor who gave that 
figure as an estimate late lust year refused to 
reconfirm the quote this summer

Some members of the finance board, angered that 
the school board kept $35,000 of the last fi.scal year’s 
surplus to spend on other items, have said the school 
board should bi- forced to come up with enough money 
in the 1984-85 budget to pay for the project.

But others have said they will vote to approve a 
special allocation for the roof once bids arc in Such an 
allocation would need final approval from residents at 
a town meeting.

Wrecked ship may not be the Whidah
BOSTON (UPI) -  A state 

official questions an explorer’s 
claim that he found the pirate ship 
Whidah, a vessel loaded with 
millions of dollars in treasure that 
foundered and sank in a 1717 storm 
off Cape Cod.

"There’s definit9ury,” said Jim 
Bradley, a member of the state 
Board of Underwater Archeologi­
cal Resources.

"Whether it’s the one that Barry

Clifford thinks it is or not. is 
another matter,"

Clifford, who has a license to 
hunt for the wreck from the slate 
board, said the ship lies about 
one-quarter mile off the Cape Cod 
town of Wellflcct. just above where 
the famous vacation peninsula 
bends like a flexed arm into the 
Atlantic.

The Whidah — a Caribbean 
slaving vessel pirated by Black

Sum Bellamy — went down off 
Cape Cod in a ferocious storm, 
complete with a pmale’s booty of 
gold, ivory, coins and jewels.

But Bradley said Tuesday he 
was not sure if Clifford has found 
the elusive wreck , or another of the 
many ships sunken in a treacher­
ous urea known for rough seas.

The board meets Thursday at the 
Peabody Museum iij^Saleni
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OF MANCHESTER 

CALDOR SHOPPING PLAZA 
OPEN MON.-FRI. 10-9 

f i B v  SAT. 10-8
C lo isd  S undoyi 

July ond A ugu tt

Test-tube baby makes first 
appearance outside hospitai

where, if successful, the egg 
resettles and goes through a 
normal development.

“It's the father's sperm and the 
mother’s egg," said Cathy Har­
wood. "From then on I carried her 
like any other pregnancy.”

The hospital said eight other 
women in its artificial'fertilization 
program are pregnant.

The Harwoods urged other cou­
ples seeking a child to persevere. 
"My husband kept faith,” Mrs. 
Harwood said.'They said they are 
planning to have more children 
using the technique, which has 
become commonplace in the Uni­
ted States and abroad.

More than 400 babies have 
already been bom using the 
technique, but this was the first 
successful birth in Massachusetts, 
one of the nation’s major medical 
centers. Dr. Melvin Taymor and 
Dr. Machelle Seibel head Beth 
Israel’s in vitro fertilization team. 

The hospital said it was the 
parents' wish not to release the 
name of their hometown because 
they were concerned about 
publicity.
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Attorney seeks 
jail term for 
Wood from jury

WEST HARTFORD (U P l) — The jury deciding the 
late of convicted murderer Steven J. Wood returns to 
court today, to begin a second day of deliberating 
whether Wood will live or be sent to the electric chair.

The jury, after deliberating five hours Tuesday on a 
penalty for Wood, asked Judge Harry Hammer to 
read the definition of a cruel, heinous or depraved 
crime when they reconvened today at 10 a m. in West 
Hartford Superior Court.

Last month the jury convicted Wood gunning down 
four people during a shooting spree in West Hartford 
on April 17, 1982.

He was found guilty of murder in the deaths of 
Patricia Voli, his former mother-in-law; Lisa Wood, 
his 15-year-old adopted stepdaughter: and George A.
Troie, his ex-wife’s boyfriend.

The jury found him insane when he killed his 
ex-wife. Ro.sa Wood, 34, but convicted him of capital 
felony murder, which carries the possibility of the 
death penalty, in the murders of Mrs. Voli and Lisa 
Wood.

In his charge to the jury. Hammer emphasized the 
jurors may only consider the circumstances sur­
rounding the deaths of Mrs. Voli and Miss Wood. He 
said the panel’s sole responsibility is deciding if 
mitigating circumstances existed.

’ ’The gravity of your task is that death is a different 
kind of punishment than any other in its severity and 
finality,”  Judge Harry Hammer told the six men and 
six women Tuesday before they began deliberations.

If the jurors find any mitigating circumstances. 
Hammer said Wood gels life in prison.

The stale has to prove beyond reasonable doubt the 
defendant ’ ’created a grave risk of death to others 
than the victim or that the crime was commited in a 
heinous, cruel or depraved manner” to warrant the 
death sentence. Hammer said.

’ ’Not all capital murders are cruel, depraved and 
heinous.”  Hammer added.

Wood, 44, may become the first person sentenced to 
death in Connecticut since the IJ.S. Supreme Court 
restored the death penalty in 1976. Joseph Taborsky 
was the last person executed in Connecticut in 1960.

In closing arguments Monday, a state prosecutor 
asked for the death penalty while Wood’s lawyer 
pleaded with the jury to let Wood live out his life in 
prison.

’ ’There are crimes so heinous, so grievous that 
capital punishment is the only just penalty,” 
Assistant State’s Attorney Herbert G. Appleton told 
the jury.Mrs. Voli and Lisa were ’ ’executed. ” 
Appleton said, ’ ’that is the ultimate offense.”

’ ’The fact that in the commission of these crimes the 
victims knew they were going to die is an aggravating 
factor. ” Appleton said. ’That’s cruel. That deserves 
the death penalty.”

He said Wood also endangered police sent to the 
upper-income West Hartford neighborhood where 
Mrs. Voli and Lisa were killed. Rosa Wood and Troie 
were gunned down outside her Farmington Avenue 
office in West Hartford.

Gerard Smyth, assistant public defender, appealed 
to the jury to spare Wood’s life.

” My plea to you is that you allow Steve to live,”
Smyth said, ’ ’not to live in society, not to enjoy life as 
we know it, but to live out his life in prison.”

Smyth said Wood was abused and abandoned as a 
child and suffered a mental disorder.

” If Steven Wood had not been abandoned by his 
father ... neglected by bis mother ... If Steven Wood 
had been loved and nurtured and eared for, he never 
would have done what he did,”  Smyth said.

Fixx eulogized 
at graveside

OLD GREENWICH (UPI) — Friends, relatives and 
runners, paying a last tribute to running guru and 
author Jim Fixx. said his death would not slow the 
national health crusade sparked by his writings.

About 150 people, who squeezed into a small church 
Tuesday near the country roads where Fixx logged 
many miles, heard him eulogized as a lifelong student 
who carried his boundless energy into all he did.

” Jim had a sense of wonder which was quite 
’•"markable. He always had it, but it was in no way 
oiminished by his enormous world success,”  Hal 
Bowser, who worked as a Saturday Review writer 
with Fixx, said during the memorial service.

Fixx, 52, collapsed suddenly Friday in Hardwick,
Vt., during his daily 10-mile run. An autopsy revealed 
he died of a heart attack caused by serious heart 
disease. The family said his body was to be cremated.

Connecticut 
In

No sign of missing plane
HARTFORD — The Civil Air Patrol has ended a 

five-day search without finding any sign of a 
small plane reported missing last week or two 
New Jersey men aboard.

” We have exhausted all leads and have 
thoroughly combed all areas of possible flight by 
the missing aircraft from New Jersey,” Capt. 
Charles Perrault said Tuesday. ’ ’The results 
have all been negative.”

The search began last Friday after the Cessna 
172 was reported overdue on a flight from 
.Nantucket Island, Mass., to Caldwell, N.J. The 
four-.seat plane was piloted by Ken Antolini, 26, of 
Plainfield, N.J., with one passenger aboard, 
Mark Van Ness, 26, also of Plainfield.

Fumigant in wells safe
HARTP'ORD — Traces of a chemical fumigant 

have been found in a dozen wells around the state, 
but the levels are below the point where action is 
needed, officials have said.

The Department of Health Services said 
Tuesday it had tested more than 850 samples of 
well water for Vorlex and found none with 
concentrations above the level recommended for 
action.

The chemical is used as a soil fumigant and is 
considered moderately to highly toxic, the health 
department said in a statement.

The department said Vorlex was found in 
samples taken from a dozen wells, but in 
concentrations lower than the 10 parts per billion 
safety level.

Youth held in murder try
DANBURY — Police today held an 18-year-old 

youth charged with attempting to murder his 
mother by wiring an explosive to her car who told 
a judge, ’ ’There’s no defending it. I did it. ”

Superior Court Judge Edward Stodolink 
Tuesday responded by telhng David Hansen, of 
Brookfield, not to be so generous with statements 
that could be used against him.

Hansen failed to post the $100,000 bond set 
during the Hansen’s arraignment, and was 
ordered held at the Bridgeport Correctional 
Center.

Files on Ross reviewed
NEW LONDON — A New York district attorney 

, reviewed police files on mass murder suspect 
Michael B. Ross today for clues to the unsolved 
murder of a Cornell University student in 1981.

Ross, 24. of Griswold was charged with capital 
felony murder last month for the deaths of six 
young women in eastern Connecticut in the last 
two years.

The former insurance agent was a senior at 
Cornell when the body of Dzung Ngoc Tuc was 
found about a block from the fraternity house 
where Ross lived.

Both were agricultural economics majors in 
the university’s College of Agriculture and Life 
Sciences, but there was no evidence tying Ross to 
the murder, said Benjamin J. Bucko, Tompkins 
County district attorney.

Bucko and Lt. Bart Ingersoll of Cornell’s Public 
Safety Department were expected to meet today 
with New London State’s Attorney C. Robert Satti 
to discuss the case.

‘Wish List’ campaign over
HARTFORD — City officials have ended a 

’ ’Wish List”  fundraising campaign which gener­
ated a mere $47,894, saying promotional efforts 
came too late to generate the $2 million hoped for 
the drive,

’ ’Any donation through the program is good for 
the city,”  said MayorThirman L. Milner. ’ ’But all 
the forces could not be pulled together in time to 
make it (the campaign) effective this year.

Michael J. Scricca, the city budget analyst who 
ran the two-month program with Hartford 
resident Neil Cowan, the originator of the idea, 
said, ’ ’The response was not as strong as we 
expected. We may have been naive ...”

Cowan said he would promote an office of 
volunteer services to give the program an early 
push next time. ’ ’The big companies were not 
notified early enough,”  he said.
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By M a rk  A. OuDUls 
United Press In ternational

HARTFORD -  State Republi­
can party officials must wait to see 
if they will win their long-fought 
battle to open some of the GOP 
party’s primaries to unaffiliated 
voters, a judge has decided.

Four chosen  
in A illon trial

NEW H AVEN (U P I)-T h ree  
more jurors have been selected in 
ihe third trial of Guillermo Aillon, 
bringing to four the number chosen 
in the two days since the trial 
began.

A total of 12 jurors and four 
alternates are sought, and the 
selection appeared to be moving at 
a far faster pace than at his 
previous two trials when it took 
about two months each time to 
empanel a jury.

Superior Court Judge William L. 
Hadden Jr. is seeking a total of 12 
jurors and four alternates to try 
Aillon. an East Hartford social 
worker, accused of killing his 
estranged wife and her parents in 
1972.

He was convicted and sentenced 
to three consecutive 25-year terms 
in 1973, but tbe conviction was 
reversed on a technicality. The 
jury couldn’t make up its mind in 
the 1979 retrial, necessitating a 
third trial. Aillon served five years 
in prison between the first and 
second trials and has Been free on 
$225,000 bond.

So far the defense has used five 
of its peremptory challenges in 
questioning prospective jurors and 
the slate four. Hadden limited each 
side to 18 as opposed to the 54 in the 
other trials, which amounted to IR 
for each of the three counts in the 
indictment. Hadden ruled on the 
basis of a law that went into effect 
after Aillon’s retrial.

Chosen Tuesday were one 
woman, Mary Ellen Borelli of 
Branford, and two men, Johnnie 
MacLean of West Haven and 
Joseph Dominello, of Meriden. 
Joann Olson of Wallingford was 
chosen Monday.

Officials said Tuesday U.S. 
District Judge Jose A. Cabranes 
had planned to rule on the case by 
early next month, but without the 
pressure of primaries will be able 
to put the case off longer.

’ ’Now that there are no primar­
ies it will just have to take its place 
in line,”  a law clerk m Cabranes’ 
office said.

The Republican Party filed the 
suit in U.S. District Court after the 
Legislature failed to change state 
election laws that limit primary 
voting to registered members of a 
party.

A Republican State Convention 
voted in January to change the 
party rules and open primaries for 
U.S. Senate, Congress and state­
wide offices to the state’s 547,000 
unaffiliated voters.

The first races that would have 
been affected are this year’s 
congressional contests, but there 
will be no primaries to decide those 
nominations.

Cabranes had planned to rule on 
the suit early next month to allow 
for appeals and give election 
officials time to make necessary

changes for primaries this year if 
the GOP had been successful.

Cabranes had scheduled a hear- 
. ing Wednesday to take testimony 
on disputed facts in the case, but 
canceled the hearing after lawyers 
for the GOP and the state reached 
agreement on a stipulatio of facts.

Cabranes will use the factual 
material in deciding the case. His 
ruling isn’ t likely to be the last step 
in the case, since both sides have 
indicated they would appeal a 
negative ruling.

State Deputy Attorney General 
Elliot F. Gerson, who is defending 
the current primary laws, said the 
agreement on the facts clears the 
way for the judge now to issue a 
ruling.

Gerson also said a ruling is likely 
to come later than first planned. 
’ ’Frankly there’s no longer any 
urgency,”  he said, referring to the 
lack of primaries this year.

The open primary plan adopted 
by the state GOP convention would 
not apply to legislative or local 
offices, and thus wouldn’t affect 
races until the next statewide 
election in 1986.
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& Education ••••••••••••
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IM PO U N D ED  — Female, 
8 weeks old. Golden Re­
triever, found on Stark­
weather Street. Female - 
1 year old Lab cross, 
black and white, found on 
Horton Street. Coll the 
M a n c h e s t e r  D o g  
Warden, 646-4555.

LOST - Bifocals, silver 
fra m e s . V ic in ity  Bo­
nanza, W. Middle Tpke. 
Coll 875-6501, Mrs. Lo- 
treck or Jean, 871-7723.

LOST - Female Calico 
cat. Vicinity of Center St. 
and Falknor Drive. Call 
646-3554 after 5pm.

LOST - Black Laborador 
puppy In front of M an­
chester Senior Citizen 
Center. Call 875-1212.

l o s t  — Special m irror 
sunglasses with black  
case, O akland Street 
area. Reward. Call 649- 
9683 after Bom.

. . . . . . . . . . . . . . . . . . . . . . .

Help Wonted 21

E X P E R IE N C E D , M A ­
T U R E  F U L L  T IM E  
SALESPERSON — Apply 
In person to: M arlow ’s, 
867 M a in  S t r e e t ,  
Manchester.

M A N A G E M E N T  T R A I­
NEE —  Wholesale distri­
b u tio n  f ie ld .  E n tr y  
position growth company 
with national affiliates  
profit shoring. Call 649- 
4563.

R EN TA L S E C R ETA R Y, 
W ANTED — Part time, 
evenings, 4-7 and wee­
kends. Call Carroll John­
son Brundrett, Fountain 
Village, 528-1300.

M ECHANIC W ANTED —  
For construction com­
p a n y .  M u s t  h o v e  
complete set of tools and 
be able to weld. Full 
benefits. Coll Brad be­
tween 9om and 3pm, 289- 
8235.

KIT ‘N’ CARLYLE ®by Larry Wright

TrtikK,Voo'Re 
Oft Hi's 

C R T N ip  M o o s e .

O im b y N C A .tn c

NURSES AIDES - 7om to 
3om and 3pm to 11pm. 
Full or port time. Steady 
and secure work with 
excelleent working con­
ditions and employee be­
nefits fully paid. We need 
dedlcooted Nurses Aides 
who enloy helping our 
elderly patients. Please 
coll Mrs. Lounl, Director 
of Nurses, 646-0129. M an­
chester Manor Nursing 
Home, 385 West Center 
St., Manchester.

PRDFESSIDNAL P A IN ­
TE R S  w anted  Im m e ­
diately. Coll 643-2659.

PRDFESSIDNAL P A IN ­
TERS W ANTED Imme­
diately. Coll 643-2659.

M ANCHESTER - Legal 
Secretory w ith  expe­
rience. Requires skills In 
typing and shorthand and 
knowledge of real estate 
and bookkeeping. Part 
time or full time. Coll 
days 643-SB20, evenings 
643-7135.

S E C R E T A R Y -  
R E C E P T ID N IS T  PDSI- 
TID N In non-profit health 
agency. Telephone expe­
rience required. Good 
typing, transcription and 
organizational skills ne­
cessary. Pleasant work­
ing conditions. EDE. 
Send resume to Box T,. 
core of The Herald.

E X P E R IE N C E D  H A IR ­
DRESSER W ANTED — 
Very good earnings, no 
following needed. Ful- 
l/port time. Coll Anne, 
643-1442.

TRUCK DRIVER — Heat­
ing fuel oil. Experience 
only for home delivery. 
Insurance benefits, uni­
forms, vocation, etc. Coll 
647-9137.

C E R TIF IE D  NURSERY  
S C H D O L  T E A C H E R  
wanted - Storting August. 
Send resume to Box 1050 
P.P. -Station, Manches­
ter, CT. 06040.

D E P E N D A B L E  H E LP  
W ANTED to work with 
other girls in kitchen. 
Coll 649-0305 between 9 
and 4.

CARPENTERS NEEDED  
- Im m ediate openings (or 
experienced carpenters. 
All phases of construc­
tion. Full time employ­
ment and benefits. Coll 
742-5317 8:30-5:00, Mon­
day - Friday.

P A R T  T IM E  H E L P  
W A N T E D  in Having. 
Apply Pella Brothers, 364 
Bldwell St., Manchester.

BABYSITTER W ANTED  
- For 9 month girl. M an­
chester vicinity. Week­
days 8:30-4. Licensed pre­
fe rre d . 647-7298 o tte r  
6pm.

PAINTERS - with 5 years 
experience in residential 
and Industrlol. Transpor­
tation necessary. Good 
pay and working condi­
tions. Coll 1-224-4846. EDE

A D V E R T IS IN G  /P U B ­
LIC RELATIONS PER­
SON (or D.W. Fish Realty 
Co. Full tim e, port time. 
Send resume to D.W. Fish 
R e a lty , 220 H a rtfo rd  
Tpke., Vernon, Ct.

FU LL AND PART T IM E  
H ELP wanted tor golf 
course and snack bar. 
Apply at Tollwood Coun­
try Club, Rt. 85, Hebron.

TEACHERS - Coventry 
Public Schools. .50 Ele­
mentary Learning Dis­
a b i l i ty  P o s itio n . (K  
through 4) and long term  
middle school (5 through 
8) substitute learning dis­
ability position from Sep­
tem ber to December. 
Must meet Ct. certifica­
tion. Contact Dr. Donald 
Nicolettl’s office at 742- 
8913. EDE.

i r  f o r n  bot soubo
«VOB TO«-n lOflBO 

BOBiV
Avon h B  InlrodueiO i  drim itic 
now iir n ln g t  p ra o riB . Now you 
a n  m ik i up B  (0 %  on ovorylliing 
you ooH-.Pluo oddHIonol bonui op- 
portunHlM . Coll Avon todoy: 

s n - « M i  •> i r i - f * 4 i

PART TIME- 
PERMANENT

Packaging/Shipping and 
shop janitorial work - light 
manufacturing company. 
Flexible daytime hours - 
approx 20 hours per 
week. Ideal for seml-re- 
tlred or student. For ap­
pointment call 649-4192.

CELEBRITY CIPHER
C«l*brtty CIptMr cryptogranw cTMlwl frocn quotation* by famou* p*opl*. pwt and pr*Mnt.

Eachlattarmthaclpbaratandaforanothar. Today’seliM:F0quRl§C.
by CONNIE WIENER

“HFIRLJ HFI IPLRX8P IPWDL ADUW  

W Z Q W L D W T F W J  HTE ON P H Y D T 8  WV RIDRTHA  

LWJQR TJWJ IR IP D T8J .  HTE D I ’J E D U U D F XA i  

IR PHYW ‘A D U W  OP WT  N R X ’LW CXJI

O R L B D T 8  HAA IPW ID VW .” — FPWLNA AHEE.
PREVIOUS SOLUTION: “II you have to build castles In the air, your work need 
not be lost; that Is where they should be. Now put the foundations under them." 
— Henry David Thoreau.

ei984byNEA,lnc. .206
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Cooks
Waiters •  Waitresses 

Service Assistants
(Bus & Dish)

There's a new Denny's opening soon m, Vernon 
and that means new family eating fun and new 
(ull-time and part-(ime |Obs'

•  Interviewing now
•  Experienced and inexperienced
•  Free insurance
•  Paid vacations
•  Prolll sharing
We will pay competitive rates depending on 
your level of experience.

7-3 and 11 -7 shifts are open. You’ll enjoy the at­
tractive “at home" atmosphere and the pleasant 
working conditions in our popular family res­
taurant. Applicants 10 and over preferred. 
APPLY IN PERSON BETWEEN 9 A.M - 7 P.M. 
AT:

35 Talcottville Road 
Vernon. CT

A great new job 
is just around 
the cx)rner!

An Equal Opportunity Employer

T)eniiy5

C O N S T R U C T IO N  E S ­
TIM ATO R - Must have 
a rc h ite c tu ra l/d ra f t  Ing 
skills and understand the 
basics of engineering. 
Must be thoroughly fa ­
m iliar with field proce­
dure. Please send resume 
to Box U c/o  The Herald.

D EN TA L SECRETARY  
Assistant. Self starter de­
siring variety challenge. 
Young clientele. Reply 
Box TT c/o  The Herald.

AIRLINES NOW HIR IN G  
- Reservatlonists, stewar­
desses and ground crew 
positions available. Coll 
1-(619)-569-6214 for de­
tails. 24 hours.

M EDICAL RECEPTION­
IST W ANTED - In M an­
chester. Requires good 
telephone skills, patient 
Interaction, tiling, minor 
bookkeep ing . T yp ing  
helpful but not neces­
sary. Please coll 646-0534 
between 12 and 1:30.

BANKING - Port time 
Proof Operator. 1pm to 
closing. Applicants must 
be skilled at 10 key opera­
tion. South Windsor Bonk 
8, Trust Co. Contoct 
W arren Motteson 289- 
6061 (or appointment.

Y A R?0 P E R S O N  
W A N T E D  - M o w in g , 
trim m ing  bushes, etc, 
Apply Box UU c/o  The 
Herald.

P A R T  T IM E  G R IL L  
PERSON - Experienced. 
Bldwell Tavern 742-6978.

SALES ASSOCIATES - 
Port time days or nights 
available. Apply In per­
son D 8. L, Manchester 
Porkode.

CARPENTERS HELPER  
- Steady work. Coll 643- 
4005.

D E LIV E R Y  AND STOCK 
C LERKS - F u ll tim e  
steady work. 40 hours, 
Monday through Friday. 
Tim e and one-holt otter 
40 hours. Paid holidays, 
vocation plus other be­
nefits. Two openings 
availab le  Im m ediately. 
Interview at Manchester 
Tobacco 8i Candy Co., 299 
Green Rd., Manchester.

BA R TEN D ER  — Port 
time nights, weekends. 
E xperience p re fe rred . 
A p p ly :  M a n c h e s te r  
Country Club, between 
loom ond 2pm or coll tor 
appointment, 646-0103.

Restaurant Help Wanted 
— PART T IM E  NOW. 
FU LL T IM E  FOR FALL  
when school starts. In 
eludes grill work, sand 
wiches and counter work. 
Apply In person: Rein's 
Delicatessen, Route 30, 
Vernon,

SALESPERSON, MENS  
WEAR — Looking (or 
experienced person toi 
quality mens shop. Full 
or port tim e opportuni 
ties. Apply In person to- 
M r, Apter or M r. Wicks. 
Regal Mens Shop, 903 
M a i n  S t r e e t ,  
Manchester.

S H V I C E  S T A T IO N  
A T T C N D A N T  W A N T E D
Apply in person: 

252 Spencer St. 
Manchester

B ilw iin  8 i.m. ind 5 p.m.

S£

A C C O U N T I N G  C L E R K
We have an excellent opportunity for 
a highly motivated person experi­
enced in accounts payable and 
related general accounting duties. 
Typing and computer data entry ex­
perience preferred. Also permanent 
part time telephone receptionist 
work required. An excellent fringe 
benefit package is offered including 
fully paid hospitalization insurance. 
Please call for an appointment, 643- 
1531 or write to: The Carlyle John­
son Machine Co., P.O. Box K, Buck- 
land Station, Manchester, CT 06040.

EOE.

HOUSEWIVES
Earn Extra Money 
With Your Own 
Part Time Job

. .. and mothers with young children, bring them 
with you and save on baby sitting costs.

Twenty-three Hours per week. 
Salary plus gas allowance.

SOUND INTERESTING?
You can be a Herald Area Adviser 
and handle and supervise our 
carrier boys & girls. If you like kids 
— want a little Independence and 
your own income . . .

Call 
Now
647-9946

or
/ 647-9947
Ask for Jeanne Fromerth

EARN BIG M ONEY .  
FOR PART-TIME W ORK*

Opening available in Outside Sales 
selling subscriptions for the

Manchester Herald
Early evenings and Saturdays 

—  Set your own hours —

For further information contact 
Circulation Manager 

at 647-9946 .
M u s t be 18 ye a rs  o f a g e  o r o ld e r .

2
5

T E L E P H O N E  C O M ­
MUNICATORS NEED ED  
evenings. Do you hove a 
knock for talking on the 
telephone? Do you enloy 
people? Do you need 
extra money? Are you o 
go-getter? If so, coll Pot 
a t 643-2711 M o n d a y  
through Thursday 6pm- 
9pm.

TY P IS T /D IC T A P H O N E ; 
We need o person ot 
excellent typing skills (or 
busy Insurance ottlce. 
W ork Is tost paced and 
diversified. Coll 872-6200 
otter 2pm.

BOLTON HIG HW AY D E ­
PA R TM EN T seeks tem ­
porary help itor rood 
work. Coll 649-8743 by 
7/30/84.

PART T IM E  V ID E O  SA 
LESPERSON — Must 
hove knowledge of video 
recorders. Coll Al Slef 
terts Appliances, 647-9997 
fo r a p p o in tm e n t (or 
Interview.

SALAD PREP PERSON 
W ANTED — Coll 646-1483 
tor appointment. Must bo 
18.

COOK — P izza  and  
grinder experience help 
ful. Apply In person: Lo 
Strodo West, 471 Hartford  
Rood, Manchester.

CUSTODIAN II — Re 
sponsible for maintain  
In g  a n d  r e p a i r i n g  
building equipment os 
well os supervising Cleon 
Ing crew. Evening shift 
up to $5.84 per hour. 
Applications must be re 
celved by 3pm, Friday, 
August 3rd. Please coll: 
RHAM High School, He 
bron, 228-9474.

M A TU R E PERSON For 
key position In our con­
venience store Fran  
chlse. Hove most of your 
days free and still get In u 
40 hour week with morn­
ing hours plus. Excellent 
opportunity for right per­
son. A p p lic a tio n s  at 
Dairy M art, 368 Spencer 
St., Manchester.

M A TE R IA L 8. SUPPLY  
HANDLER — Responsi­
ble person for maintain 
Ing and dispensing nurs­
ing supplies. Must hove 
High School D ip lom a, 
gernerol knowledge of 
nursing supplies dnd 
basic clerical function. 
Hours 8om to 4pm. M on­
day thru Friday. Excel­
lent pay and benefits. 
Apply In person to: M ea­
dows Manor, 333 Bldwell 
Street, Manchester.

E A R LY  RISER — 15 
hours per week, m orn­
ing s , 7-10, M o n d o v -  
Frldoy. Building molnte 
nonce. Coll 643-4000.

TW O  E V E N IN G S  — 
Building maintenance, 6 
hours per week. Coll 
643-4000.

R E C E P T I O N I S T  
W ANTED — For perm an­
ent port time position In 
dental office. Monday, 
Wednesday and Friday, 
9am-5pm. Secretarial ex­
perience preferred. Send 
resumes to: Resident, 100 
Stilifleld Rood, Monchet- 
ter, CT 06040.

TEACHERS A ID E VA­
C A N C IE S— !) Port time  
L ib ra ry  A ide, Jun ior 
High School. 2) Full time  
Study Hall Aide, Senior 
High School. Contact D i­
ana Vecchione, Pricipal, 
R H A M  J u n lo r /S e n lo r  
’High School, Hebron, CT 
06248. 228-9474 or 649-9587.

M A I H T E N A N C E -  
/LANDSCAPER —  For 
Glastonbury and M an ­
chester locations. Relia­
ble full time work (or 
existing residential com­
plex. Coll 278-2960.

J
U
L
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U G V  I •,
TAG SAIE SIGN

Are things piling up? Then w hy not have a TAG SALE? 
The besf way to announce it is with a Herald Tag Sale 
Classified Ao. When you place your ad. you II receive 
ONE TAG SALE SIGN p R E f  compliments of The Herald.

CALL 643-2711 or STOP IN AT OUR OFFICE, 1 HERALD SQ., MANCHESTER

Help Wanted 21 Homes for Sole 31 Rooms for Renf 41 Apartments for Renf 42 Services Offered 51 Bullding/Confracting S3 Household Goods 4J Misc. for sole 63

INSTRUCTORS — Part 
time, for school-aged 
children's program, be­
fore and after school. 
H ours 7-8:45am, 3- 
5;30pm. Apply: YWCA,78 
North Main Street, Man­
chester. 647-1437. Deod- 
llne, August 10th.

L IV E -IN  M O TH ERS 
HELPER — Mature Indi­
vidual wanted to assist In 
care ot newborn twins 
and 2 year old and per­
form various household 
duties tor room, board 
and salary. Call 649-8023.

TOLLAND - 3 bedroom 
raised ranch on cul-de- 
sac. I '/ j acre lot. Fire­
place, full deck, garoges, 
E.C. Norck, 247-0100.

MANCHESTER — Im­
pressive 3 bedroom, 1' j 
baths, Dutch Colonial. 
Formal fireplaced living 
room , d in ing  room , 
screened porch, rec 
room, ceramic tile, 2 car 
garage, many extras. Im­
maculate Inside and out. 
Must be seen. 185 Henry 
Street, 649-8506. $94,500.

MANCHESTER — CHFA 
Funds available on this 
vinyl sided Cope. Six x 
rooms, full finished base­
ment. $64,900. Strano
Real Estate, 647-7653. ___

son: La Sfrada West, 471 .................. ALL AREAS — 1, 2, 3, 4
Hartford Road. _ j  , , bedrooms. Prices to tit

--------------------- Condominiums 32 your budget. Housing Un-
___________ .  . .  lim ited. Call 724-1967

WAITRESS — Immediate 
openings. Apply In per-

VERY LARGE, ATTRAC­
TIVE ROOM — Near bus 
and shopping. For full 
time working person. 
Call 649-0102.

ROOM WITH KITCHEN 
PRIVILEGES — Cen­
tra lly  located. Clean, 
quiet. Call after 4pm, 
646-2210.
• • • • • • • • • • • • • • • • • • • • • • •
Apartments for Rent 42

MANCHESTER -A v a ll-  
oble Immediately. One, 
two and three bedroom 
apartments. $400, $440, 
$520, heat and hot water 
included. BIssell and 
Boyle Realtors. 649-4800.

APARTMENT - One bed­
room. Single senior c iti­
zen. References. $300. 
Call 649-9287.

3V3 r o o m  APARTMENT 
- Private home. Heat, 
appliances. Working sin­
gle adult only. No pets, 
children. 643-2880.

MANCHESTER - 4 room 
duplex with appliances, 
carpeting, garage, pool. 
$525 month plus utilities. 
Call 647-9879 before 6pm, 
643-2440 after 6pm. Avail­
able September 1st.

GIVE YOUR budget a 
break ... shop the classi­
fied columns for bargain 
buys!

BRICK, BLOCK, STONE, 
CONCRETE Walkways, 
steps, patios, chimney 
repairs, siding and point­
ing. Quality work at 
lower prices. Call 646-7776 
for tree estimates.

BOOKKEEPING & TYP­
ING SERVICES Availa­
ble at YOUR BUSINESS 
OFFICE. 164 East Center 
Street, Manchester, 647- 
9780.

FARRAND REMODEL- SOLID CHERRY DINING 
ING -  Cabinets, rooting, ROOM TABLE - 4 ladder 
gutters, room additions
decks, all types of remo­
deling and repairs. FREE 
estimates. Fully Insured. 
Telephone 643-6017, after 
6pm, 647-8509.

ROBERT E. JARVIS — 
Building & Remodeling 
Specia list. A dd itions, 
garages, roofing, siding, 
kitchens, bathrooms, re­
p lacem ent w lndows- 
/doors. Call 643-6712.

back chairs, 2 extension 
leaves. Excellent condi­
tion. $500. 643-6463. 
• • • • • • • •■ •• • • • • • • •a * * * *
MIsc. for Sole 63

• • • • • • • • • • • • • • • • • • • • • • •
SCREENED LOAM — 
G ra v e l,  p ro ce sse d  
grovel, sand, stone and 
fill. For deliveries call 
George G ritting , (An­
dover, 742-7886.

24' TRUCK HEADED for 
Arizona wifh cargo room 
available on or approxi­
mately August 25th. Very 
reasonable. Call 647-0789.

HUMIDIFIER - Stainless 
sink, utility cabinets, ma­
ple twin head footboard, 
quartz heater. Mid Moe 
stove, 649-7025.

Homes for Rent 43

When you call Classified 
to place on ad, a friendly 
Ad-VIsor w ill answer 
your call and help you

-1 _______  word your ad for best
response. 643-2711.

Personallzed“ ser- sink, utility cabinets, ma
—-------------------------  pie twin head footboard,

quartz heater. Mid Moe
VANCE for the right per 
son — Must have general 
office procedure knowl­
edge, public relations 
work or sales helpful. 
Custom Inferiors. Coll 
K a r e n ,  8 7 2 1  52.0 , 
mornings.

MANCHESTER — 400 
North Main Street. New 2 
bedroom  townhouse. 
Fully appllanced kitchen, 
convenient to busline and 
shopping. $58,400. CHFA 
approved. Call 649-9404, 
649-4064 or 647-1340.

(Chg.).

Situation Wanted 23

A KNOW LEDGABLE 
CARPENTER to feoch 
me how to do new home 
trimwork and/or kitchen 
cabinet doors and draw- 
front Installations. 27 ye­
ars old, honest, reliable, 
w ith  tra n s p o rta tio n . 
Need $5 hour. Please call 
742-6800 or write to Box 
202, Andover, CT 06232.

Real Estate

Lots/Land for Sole 33

FREE CATALOG — Of 
land bargains, 5 acres to 
500 acres, covering Ver­
mont and the Berkshlres 
ot lowest Imaginable p ri­
ces. Write: CATALOG 
OFFICE, P.O. Box 938-E, 
North Adams, Mass. 
01247.

• • • • • • • • • • • • • • • • • • • • • • •

Rentals

Homes for Sole
Rooms tor Rent 41

31

FERGUSON ROAD - 8 
room garrison colonial. 
2V} baths, new sundeck. 
Cathedral celling In fam­
ily room. Lovely Interior. 
Inground pool. Asking 
$150,000. Call owner 647- 
1674.

Toaster Doll

N EW LY  re m o d e le d  
rooms. Maid, linen ser­
vice, parking. 24 hour 
security, 649-0210.

MANCHESTER-Room 
for rent In a private 
home. Furnished or un­
furnished. Use of kitchen, 
bathroom, laundry facili­
ties. Nice area. Call 646- 
5209 anytime.

EAST HARTFORD — 2 
bedrooms, heat, hot wa­
ter, appliances, carpet. 
$425 per month. Call 289- 
0000 between 10am and 
5 pm , M onday  th ru  
Friday.

EAST HARTFORD — 1 
bedroom, heat, hot wa­
ter, appliances, carpet­
ing, next to park. $375 per 
month. Call 289-0000 be­
tween 10am and 5pm, 
Monday thru Friday.

FOUR ROOM APART­
MENT — Immediate oc­
cupancy. Heat, no pets. 
References. Lease. Se­
curity. $415. Call 649-3340.

MANCHESTER - availa­
ble Immediately. One 
bedroom. Quiet street. 
$375. Manager 649-4800.

THREE ROOM APART­
MENT - with heat, hot 
water, stove, refrigera­
tor, carpet. $330. Adults 
only. Third floor. No 
pets. Centrally located. 
Security deposit re ­
quired. Call 646-7690 ; 643- 
0496.

MANCHESTER - M ill- 
bridge Hollow, 2 bed­
room, 2 bath condo, 
wall-to-wall carpeting, 
a ir conditioning, applian­
ces. Pool and mare. $495 
monthly plus utilities. 
Lease and security. Call 
646-0618.

MANCHESTER - 3 bed­
room duplex, l '/2 baths, 
no pets. Security and 
references. $575 plus u tili­
ties. 643-6444 or 649-7814.

ONE BEDROOM DU­
PLEX — Newly redeco­
rated. Quiet, residential 
area. $350 a month plus 
u tilitie s . Security re ­
quired. Call 649-2i303.

NEAR MAIN STREET — 
F irs t flo o r unheated 
apartment with private 
entrance. Available to a 
refined, employed per­
son. Parking tor one 
pleasure car. No pets. 
Call 643-2210.

118 MAIN STREET — 
Three room  heated 
apartment, hot water, 
security, no appliances. 
$435. Phone 646-2426, 9-5 
weekdays.

MANCHESTER - Large 6 
room Cape, quiet street, 
garage, fireplace, 1-1/2 
baths. $580 plus utilities. 
649-8787.

Store/Office Space

SOUTH WINDSOR — Sul­
livan Avenue. 1,600 sq. ft. 
prime retail space, ample 
parking. $660. Calf 236- 
6021 or 644-3977.

MANCHESTER OFFICE 
SPACE — Ideal for ac­
countant, lawyer or sales 
office. Central location. 
Ample parking. Call 649- 
2891.

MODERN OFFICE FOR 
RENT - 431 sq. ft. Heated, 
air conditioned and car­
peted. 646-4440 days, ev­
enings 646-1077.

RESIDENTIAL CLEAN­
ING
vice Is Our Speclaltyl 
Bonded and Insured. Call 
fo r  Free E s tim a te . 
HOUSEWORKS, 647-3777.

LADY BUSTER KEN­
NELS — Canine board­
ing, state licensed, safe, 
clean, reasonable rates. 
R.L. Cobb, 647-8309 and 
649-8496.

LAW N M O W ING — 
Hedge trimming - chain 
saw work - light trucking. 
General handyman. In­
sured. Call Ray, 646-7973.

B R IC K S , B LO C K S , 
STONE — Concrete. 
Chimney repairs. No lob 
too small. Call 644-8356.

• • • • • • • • • • • • • • • • • • • • • • •

HUMIDIFIER • Stainless

Rooflng/Sldlng 54 stove. 649-7025.

BIDWELL HOME Im­
provement Company — 
Roofing , siding, altera­
tions, additions. Same 
number for over 30 years 
649-6495.

Heatlng/Plumblng 55

FOGARTY BROTHERS 
— Bothroom remodel­
ing; Installation water 
heaters, garbage dispo­
sals; faucet repairs. 649- 
4539. VIsa/MosterCard 
accepted.
••• • • • • • • • • • • • • • • • • •» » #

Painting/Popering 52
For Sale

MANCHESTER
Space available in mini 
office park. Ample park­
ing, a/c, fully carpeted, 
private lavs.
•2300 s/f office and 
•5900 s/f office now out­
fitted as exercise spa. 

Adjacent to Exit 94 off I- 
84/86. Brokers pro­
tected.

Call Mr. Norman 
647-5000

• • • • • • • • • • • • • • • • • •■ • • • •
Misc. for Rent 46

STORAGE GARAGE tor 
rent. Available on a 
monthly or yeaarly basis. 
Call 646-7726 after 4pm.

Wanted to Renf 47

PAINTING AND PAPER 
HANGING —E x te rio r 
and Interior, ceilings re­
paired. References, fully 
Insured. Quality work. 
Martin Matfsson, even­
ings 649-4431.

CEILINGS REPAIRED 
or REPLACED with dry- 
wall. Call evenings, Gary 
McHugh, 643-9321.

N AM E YOUR OWN 
PRICE — Father and son. 
Fast, dependable ser­
vice. Painting, Paper­
hanging 8, Removal. Call 
644-0585 or 644-0036.

EXTERIOR/INTERIOR 
PAINTING and wallpap­
ering, celling work. Call 
evenings, Gary McHugh, 
643-9321.

STRETCH YOUR burger 
budget By using one part 
soy extender to four parts 
ot meat. Your taste buds 
won't be able to tell the 
d iffe rence, but your 
budget w ill! Boost your 
budget by selling Idle 
Items In your home with a 
low-cost ad In classified.

Household Goods 62

MOVING - Furniture, 
tools and kitchen Items 
for sole. 646-3252.

GREEN FABRICSOFA — 
Pecan wood frame. Best 
offer over $100. Call 649- 
6696.

KITCHEN SET — For­
mica top, (4) tolding 
vinyl covered chairs to 
match. Priced to sell, $50. 
Call 646-6794.

C O N T E M P O R A R Y  
BEIGE H ID E-A-BED  
Couch, $150. Call 646-2509.

CALORIC 40' Stove, 4 
burners, grill. Two ov­
ens, two broilers, good 
condition. Best offer. 649- 
0856.

USED R E F R I G E R A ­
T O R S ,  W A S H E R S ,  
Ranges - clean, guaran­
teed, parts and service. 
Low prices. B.D. Pearl 8, 
Son, 649 Main Street, 
643-2171.

WAREHOUSE CLEAR­
ANCE SALE - Vj price. 
J.T.'s General Store, 340 
Adams St., Manchester. 
Sat., July 28, 12-3; Sun­
day, July 29, 1-3.

2-1/3 CORDS OF FIRE­
PLACE or stove wood. 
Cherry, oak, maple. Cut, 
split, dried. $185. 649-6447.

LARGE SELECTION of 
used office fixtures. Me­
tal office desks, tormico 
tops, $35 each and up. 
649-9953.

VARI ETY OUTDOOR 
BUSHES — $5.00. Ground 
covers, preennials, $3.00. 
Houseplants, $3.00. P ri­
vate home, 649-6486.

COMMERCIAL METAL 
Skill Saw In metal case. 
Telephone 643-4645. $45.

HUMIDIFIER AND CON­
TROLS for hot air fur- 
n a c e .  E x c e l l e n t  
condition. $50 or best 
offer. Call 646-1776 after 
5pm.

FREE BACK ISSUE of 
Prevention Magazine. 
Call 646-6754 before 8pm.

CHAIRS: One colonial 
rocker and upholstered. 
$90 or best offer. Call 
646-3252.

BENGAL COAL 8. WOOD 
Heating and Cooking 
stove. White enamel, six 
burner. Perfect tor cot­
tage or farm house. Oldie 
but Goodie. $95. Call 649- 
0170.

HOOD FOR 1973 Buick 
LeSabre, $10 or best 
offer. Call 643-8588.

TWO GHO TICKETS, 7 
days each ticket, July 
23rd-29th. Approximately 
$150 value, w ill sell only 
$70. Telephone 742-6016.

QUEEN SIZE PANTY 
HOSE — 9 pairs, regular 
and opaque - unopened 
packages ■ worth $22.50, 
selling for $10. Call 649 
0832.

BALL 1 QUART Canning 
Jars, 5 dozen, $2.50dozen, 
1 dozen pint. Call 649-2101.

SCOTT AM/FM Receiver 
model 2550, stereo with 
speakers, $75 Firm. Call 
649-5072.

THREE PIECE LIVING 
ROOM SET — Gold and 
brown. $99. Call 566-7889, 
days, 8-4.

E L E C T R I C  W E E D  
EATER, never been used. 
$20. Call 646-8081.

4'x8' POOL TABLE In 
excellent condition Sac­
rifice for $50. Coll after 
2pm, 649-8371.

SAMSONITE HARDSIDE 
Beauty case. Never used. 
$25. Call 646-2636.

SEARSALLINONERUG 
SHAMPOOER,  t i oor  
scrubber and polisher. 
Never used. $75. Call 
643-6297.

OLD FOLDING RINGER 
Wash stand with two 
metal tubs and wash­
board, $75. Phone 649- 
7375.

CARPET — Red, large 
room size with self pad. 
Good condition. $25. Call 
646-1427.

L A W N  M O W E R  — 
Briggs 8, Stratton, 3.5 HP. 
Looks great, runs and 
cuts perfect. Ready to go. 
$50. Call 647-0670.

BOAT GAS TANKS, 3 — 
$15 each. Call 649 6989.

4' X 8' POOL TABLE — In 
excellent condition. $50. 
Call 649-8371 after 2pm.

BEAUTIFUL BABY Doll 
dresses, .80«, Wedding 
outfit, $4. Bridesmaid 
with picture had, $3.00. 
Call 643-6452.

1965 FORD WAGON — 
Runs. Can be seen at 26 
Cottage Street, Manches­
ter or call 647-7042.

POOL 24' 48" round, 
needs liner. $50. Call 646- 
6441, keep trying.

END ROUS
27 Vi width - 25 cents; 
13̂ 4 width - 2 for 25 
cents. MUST be picked 
up at the Manchester 
Herald Office BEFORE 
11 A.M. ONLY.

PROFESSIONAL MALE 
seeks clean, quiet one or 
two bedroom apartment 
In Manchester area. Re­
sponsible tenant. 647- 
3735.

Services

Bulldlng/Contractlna $3 Cars/Trucks for Sole 7l Cars/Trucks for Sole

MA S TE R C A B I N E T  
MAKER wIfh 30 years 
hands on experience. Old 
fashioned craftsmanship 
at a fa ir price. All your 
woodworking needs. In 
terlor and exferlor. Coll 
647-7226.

71 Cars/Trucks for Sole 7l
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BUSINESS

ROOMS — Second Services Offered 51 np^ iru  irixr-ucikic i.
floor. Stove, refrlaera- DESIGN KITCHENS by
tor. No utilities. Married • • • • • • • • • • • • • • • • • • • • • • •
couple only. No pets. 
Available August 1st. 
First and last months 
security. $300. Call 649- 
9521.

ODD JOBS, Trucking. 
Home repairs. You name 
It, we do It. Free esti­
mates. Insured. 643-0304.

P. Lewis. Cabinets, 
vanities, formica, Wilson 
art, Corlan counter tops, 
kitchen cabinet fronts, 
complete woodworking 
service, custom made 
furniture, colonial repro­
ductions In wood, 9 varie­
ties of hardwood and 
veneers NOW IN STOCK 
Call 649-9658 or evenings, 
289-7010.

EQUIPPED 
NOT

STRIPPED
E g z i C T X / T O Y m

Business 
In Brief

Pioneer income increases
Pioneer International ('orp of Manehe.ster 

reporu-d inamie (or the six months ended June 2 
of $1 6 million on sales of $ 1 1 6 million. eomp;iriHt 
with inaime of $1 1 million on sales of $13 million 
(or the same period last \e.ir

Earnings per share during the periiHt were 9.5 
eents. compared with 87 cents per share the 
previous year

Pioneer President .-Uaii H (Irw'nstadt said the 
decline in sales was due to fluctuations in product 
mix and delivery dates to military and aerospace 
customers.

"Our backlog position is strong and the outliHik 
(or increascHt demand from our military and 
aerospace customers points tow ard a resumption 
of sales growth toward the end of the vear. " he 
said.

Pioneer International produces parachutes, 
recovery systems, hang gliders and ultralight 
aircraft . The company last month began delivery 
of two new ultralight aircraft

Rogers reports records
ROGERS — Rogers t'orp has reiwrted record 

sales of $.35 million and net income of $16 million 
for the second quarter of 1984.

The second quarter sales figure represented a 
22 percent increase oxer the previous year's, 
while income rose .36 percent.

Earnings per share in the second quarter of this 
year were 57 cents, compared with 42 cents per 
share the previous year

For the six months, net income was $2 9 million 
on sales of $67 million

Rogers President Norman L. Greenmail said 
sales of continuing products increased 25 percent 
over the (ir.st half of 1983

"The record results and higher margins in the 
second quarter are encouraging." Greenman 
said "W e expect to see further progress in the 
final six months of the year."

CBIA^reassigns two
.Annemarie H. Hiemer of West Hartford has 

been named director of research (or the 
Connecticut Business and Industry .Association 
and Marshall R. Collins of Salem has been named 
director of public affairs. CBI.A President 
Kenneth O Decko announced 

Ms. Riemer will assume responsibility for 
developing the as.sociation's research capabili­
ties She was previously the director of 
community relations for CBl.A 

She is a graduate of Mary Washington College 
and holds a master s degree in planning from the 
I ’niversity of Virginia. She joined CBl.A in 1981.

.As director of public affairs. Collins w ill  
coordinate CBIA involvement in legislative 
matters. He is a graduate of the Fniversity of 
Hartford and has a law degree from the 
I'niversity of South Carolina

Student attends program
Manchester High School .student Scott Custer 

spent the last week of June learning how 
industries operate and profits are made during 
the Connecticut Buisiness Week at the I ’niversity 
of Hartford.

The program, sponsored by the Education 
Foundation of the Connecticut Business and 
IndustO' .Association, attracted more than 100 
students.

, Money book now available
"Sylvia Porter's New Money Book for the '80s." 

1.328 pages of down-to-earth advice on personal 
money management, is now available through 
her column. Send $9.95 plus $1 for mailing and 
handling to "Sylvia Porter’s New Money Book for 
the 80s." in care of the Manehe.ster Herald. 4400 
Johnson Drive. Fairway. Kan. 66205. Make 
checks payable to Universal Press Syndicate.

Is there a warranty on your home?
The new house of a Florida couple was built without 

footings — the cxincrete base that rests under the piers 
supporting the foundation. In addition, the builder 
didn’ t use chough piers, and the house begin to sink 
within a short period and split apart To fix this 
disaster, the house had tube moved off the foundation 
Then the old foundation w as bulldozed and a new one 
laid — and only after all that was the hou.se put back 
where it belonged. Meanwhile, the family had to b«' 
housed elsewhert'.

Total bill: $37,000 and several months of dislocation. 
More than six out of every 10 buyers of new homes 

reported to the Federal Trade Commission in a 1980 
survey that they had to pay an average of $1,400 (or 
repairs that builders did not fix 

Of those surveyed. 22 pea'ent reported repairs 
ixxsting from $701 to $2,000. while 8 percent reported 
repairs costing more than $2,000.

Right now. the average cost of repair (or a major 
structural defect in a new house tops $9,500 

All of this merely suggests the significance of a 
warranty for a new house. The need is very real: the 
situation far from satisfactory.

You wouldn’t consider buying a new car or stere<i 
without a warranty. In fact, the assurances a 
warranty provides easily may make the difference 
between buying one brand instead of another 

Yet. traditionally, new houses have not come with 
warranty tags attached. That outdated custom has 
changed — but many of you. new home buyers, are not 
aware that such warranties are available 

Several warranty programs for new homes have 
developed in the past decade. The pioneer is the Home 
Owners Warranty Program, which introduced the

Y o u r
M oney's
W orth
Sylvia Porter

conix'pt in 1974
The HOW program otH’ rates in 49 states and the 

District of Columbia (the exception is Alaska) Other 
program exist and some m;gor builders offer their 
own 10-year program Many builders offer one-year 
warrant ies.

Several states also have warranty programs 
Maryland. Virginia and Connecticut have implied 
warranties under the law (or new home buyers — 
which means protection (or you even if the builder 
doesn't tell you about it New Jersey and Minnesota 
require that home builders offer a 10-year pixigram

Waranties don’t provide a cure-all — particularly 
against the tyvv of horror story the Florida couple 
experienced But they do offer important consumer 
protection

The HOW program, (or instance, which is the 
nation s largest, covers more than I 2 million new 
homes, or alH'ul one in ever> (our houses built To 
date, the program has paid out more than $li)0million 
in satisfaction of more than 30,1100 claims

Over 18.000 of these claims resulted from imgor 
stnictural defivts .And it should tv  no surprise to you 
that of the 18.000. moix’ than 80 tvicent relate to 
(oundattons

You, as a home buyer should quiz your butlder 
about what warranty coxerage if any xoiiics with 
your house'

The HOW piMgram offers two pronged I'lofection 
that xw ers 10 years Betore they can otter it 
however. buiUlers aiv senviuM .md HOW rexiews 
their backgrxninds BuiUfers agree to .idhere to 
xviiain standards

Here's hxiw the actual coxer.ige xxorks I'he 
warranty x'xxvers the first txxo ye.irs In the first year 
the builder warrants the house .igainst defects in 
workmanship and materials and .igainst maior 
structural defxvts

In the sex'ond year, the builder com nines to w arrant 
against major structural defects and .igainst defects 
in piping and duct work of m.gor systems such as 
plumbing, elxvtricity and he.iting It your builder 
can’ f or won't live up to his her w arr.inty tUIW lakes 
over the x'x’.st of repairs and hires another conir.iclor 
to m.ike them

In the third through 10th years, the builder prox ides 
insuraiux' against nugor siruelural defects, lox er a 
$2.50 deductible)

HOW stresses that most claims for structur.il 
defxvts ivcur in the fifth year of xvxerage

W ARNING TO YOU Be sure yxmr house h.is .i 
warranty lag Then, check to make sure it is the best 
XXarr.inty you can gel

Charter cargo service begins 
between Connecticut, Scotiand

WINDSOR LOCKS tUPl) — .An air freight 
comp.3ny has started an all-cargo I’harterx'd air 
service between Connecticut and Scottish air­
ports. designed to carry I'omponents in the 
high-tech trade between the countries 

The Corrie Hill Limited launchx-d the twiiv- 
weekly round trip flights in June between the 
Bradley International .Airport and Prestwick 
.Airport in Scotland, a spokesman said Tuesday 

"There has been no rx'gularly schixluled 
cargo-only air serviiv to handle the active 
high-tech trade between the two countries for 
nearly two years," said John Corrie. Corrie Hill 
chairman and member of the British Parliamem.

"Most of the freight has been transported on 
regular passenger flights through highly con­
gested airports, resulting in costly delays. ” 
Corrie said,

Corrie Hill, bast'd in .Ayrshare, Si'otland. will 
serve all parts of Britain. .A distribution 
agreement with two .American freight companies 
XX ill provide similar service in the United States 

Air Freight Serx ices. Inc , of Windsor Locks.

will handle shipments to I'ompanies wiihiii 2i)0 
miles of Bradley Shiviments to other points in the 
United States will be handled by C.irgo 
Development Group, a subsidiary of Continental 
Airlines

The s e rw e  w ill "allow high tech comp.inies to 
maintain lower equipment inventories and thus 
realize considerable savings, due to the stved and 
regularity of our direi-t all-cargoserx ii'e ' Corrie 
said

The air cargo market betwi'en the two 
cixuntrit's is worth several hundrx'd million 
dollars, Corrie said, and estimated to grow .it 
nearly 6 peri’ent per year

"Initial reactions to our I'otu’cpt have been very 
positive from both sides of the Atlantic." Corrie 
said

The Guinness Mahon Venture Founders Fund, 
Limitx'd, one of Britain’s largest venture c.ipital 
funds, has invested nearly $700,000 in Corrie Hill 
and will rei'eive a substantial minority I'qiiily 
share

THE LARGEST BOOK CHAINS
Top sellers of best-sellers

> 1982 SALES (millions)

B. Dalton S374

Waldenbooka $365

m Barnaa 8 Nobla $ 1 1 5
Crown $61
Kroch'a 8 Brantano'a $38

L Zondarvan $26
Gataway ^ $21

(Source: B P Reports/Knowrtedge Industry Publications) 
NEA GRAPHIC M o ltill C *cil

Large bookstore chains — featuring shopping mall 
stores — are credited with luring millions ot buyers 
who previously weren't frequent readers From 1978 
to 1982. revenues from the sale ot books In the Unit­
ed States rose an average ot 9 4 percent a year The 
books sold Increased 2 3 piercent each year._____

CUs competing in financiai services arena
NEW YORK (UPI) — Credit unions, 

already a big business, have jumped 
into the deregulated financial arena 
with both feet to get a larger share of 
the consumer dollar.

Credit unions are non-profit cixopera- 
tive savings and loans that are 
operated by employees through their 
workplace. They have .50 million 
members and $100 billion in assets 

Roughly 17.000 of the nation's 20.000 
credit unions belong to 41 regional 
"corporations " and assets of some of 
these corporate C l’s would put them 
well up in the bank hierarchy 

CUs account for only 4 percent to 5 
percent of consumer deposits, "but 
they make 14 percent of all consumer 
loans and the percentage is growing, " 
said James Kudlinski. The low-key 
former Federal Reserve official is

chief operating offii-er of U.S Central, 
a sort of clearing-house for C l "s 
through which all 41 i-orporate CUs do 
such business. -

There were credit unions iH'fore the 
early 1930s but they flourished follow 
ing the 19.34 Credit Union .Act. which 
x'stablished them as co-ops that do not 
pay taxes. Because of the tax exemp­
tion. and because employees of com­
pany credit unions dii much of the staff 
work on a volunteer basis or for a 
nominal salary, they always have Ix'x'n 
able to lend at lower rati's than banks 
and thrifts

Kudlinski said CUs also have a lower 
default rate on loans than commercial 
lenders, partly because of their indi- 
rt'ct I'onnection with the borrowers' 
job.

Technically they do not pay interest

on detHxsits Depositors arc sh.ire 
holders and CUs return all profits to 
them in the form of dividends hBlvfore 

.. dexegulation these generally were.
'T i l l e r  than small depositors i-oiilil 

obtain elsexvhere
Most CU deposits are insured up lo 

$100,000. the same as bank and thrift 
deposits, through the National Cri'dit 
Union .Association The insuraiu-e fund 
is supporlt'd by (x'es from members

With deregulation, credit unions 
have bt'cn offering all sorts of serx u es 
to ki'ep them in the running w ilh banks, 
th r ifts  and fin an c ia l s e rv ic e s  
x'ompanies

CU National .Association, an industry 
group, said the .iverage CU member is 
24 to 45 years old. h.is an alxix e ;ix erage 
salary and is either a skilled worker or 
in middle man.igeiiieni This is the

demogr.iphii group lo'^wliieh the new 
.services .ire lu'iiig pili hed 

CrxHfit unions offer Vis.i .iiid Master- 
Card lo members at an aver.ige $15 
annual fee. and have just Ix’giin a 
pay by phone system that enables 
members lo p.iy their nionllily bills via 
touch tone telephone 

There is .it least one CU innovation 
iommerei.il b.inks must envy U S 
Central clears up to $'2.50 million in 
cheeks everx day w ilhoiit returning one 
jif them lo eonsuniers

Crexlil unions began offering clu'i k 
ingaeeounis i .illed share drafts at 
the same time that hanks and thrifts 
were allowx'd lo offer interest bearing 
ehecking NOW aeeounis Hut they 
Iruiicale .ill of the cheeks xlon'l 
return the aelu.il x hei-k but show the 
Ir.insai'lion on a monthiv statement

Mlic. for Sale $3 Musical Items M Cars/Trucks for Sale 71 Cors/Trucfcs tor Sale 71 Motorcvcies/BIcvcIes 72

MAN'S Excellent me­
dium blue light weight 
wool sports lacke, size 40. 
Lexington Tailor Shop. 73 
Birch Street, Manchester 
643-8651.

PIANO — Kincaid, 7 ye­
ars old. $700. Call 646-2509.

Automotive

Home and Garden 44 cars/Trucks tor Sale 71

BUY A NEW FORD 
1984 GL 4-DOOR

STOCK #4204

SAVE $ 13 23  OFF LIST

D E L I V E R I N G RICH 
LOAM — 5 yards, $62 plus 
tax. Sand, gravel and 
stone. Call 643-9504.

FREE - 3 year old male. 
Husky-Lab cross. Good 
watch dog. Needs yard. 
646-0667 or 875-8181.

12 YEAR CHESTNUT 
QUARTER HORSE for 
sale. Rides Western and 
English. Trail rides and 
lumps. $1000. Call after 
5pm, 643-6211.

FREE POODLE — Pedi­
greed, 5 years old. Call 
643-0236.

1971 DODGE DART 
SWINGER, 318 — Auto­
matic, power steering. 
Excellent running condi­
tion. Florida car. Call 
871-2330, mornings. $950.

1973 ECONOLINE VAN, 
FORD — $975. Reconditi­
oned motor, yery good 
running condition. New 
brakes, new tires, stand­
ard shift. Call only after 
5pm, Monday thru Fri­
day, weekends anytime, 
649-9012.

CORVAI R - M onza, 
Coupe. 1965. Good condi­
tion. Partly rebuilt. $800 
or best offer. 649-5012.

FORD GRANADA TO­
RINO - 1972. 8 cylinder, 
brown. $700. Also 1969 VW 
ports. After 5pm 289-3227.

BEST INVENTION 
SINCE

THE WHEEL!
Herald Classified
643-2711

8:30 a.m. - 5 p.m., Mon.-Fri.

1949 CHRYSLER NEW­
PORT — Engine needs 
work. New battery, rec­
aps, oil pump. Rebuilt 
carb, distributor, trans­
mission. For parts. Call 
643-1228. $99.

CAMARO 1977, V-8 - Air 
c ond i t i on i ng ,  54,000 
miles. $3300. 646-2930.

1976 D A T S U N  710 
WAGON — Air condition­
ing, standord, regular 
gas. High mileage. $1200. 
Call 643-9729 after 5pm.

1963 FORD FALCON 
CONVERTIBLE — 6 cy­
linder, excellent condi­
tion. $2250. Serious In­
quiries only, 742-8517 
days, 742-9273 evenings.

1981 PLYMOUTH HO­
RIZON — 4 door, 4 speed, 
air conditioning. $3795. 
Call 742-8517 days, 742- 
9273 evenings.

1977 PLYMOUTH VO- 
LARE WAGON — 8 cy­
linder, automatic, air 
conditioning. $1650. Call 
742-8517 days, 742-9273 
evenings.

1966 GMC 5 Yard Dump 
Truck — V-6 engine, 2 
speed rearend, booster 
brakes. Excellent condi­
tion. $3495. Call 649-5951.

1976 BUICK — 2 door 
hardtop, fully equipped. 
Asking $950. Coll 643-9708 
or 647-1908.

CHEVETTE,  2 door 
hotchback, 1976. 4 speed, 
AM/FM. Great car. $1450. 
Call 649-3006.

1969 BUICK SKYLARK — 
Runn i ng  c o n d i t i o n .  
Needs work. $400 or best 
offer. Call 643-0744.

1972 BUICK LESABRE. 
Fully equipped. Excel­
lent mechanical condi­
tion. Good frame. Hitch, 
new brakes, $450. 649- 
9475.

1970 BARRACUDA -Slant 
6. Runs good. Body rust. 
$500 negotiable. 649-5993.

Motorcycles/Blcvcles 72
• • • • • • • • • • • • • • • • • • • • • • •
MOTORCYCLE INSU­
RANCE SPECIALIST — 
Call us and compare our 
rates. Ask for Janet or 
Judy. Crockett Agency, 
643-1577.

HONDA, 1974 550 CB — 
Excel l ent  condi t i on.  
F a i r i n g ,  b a c k r e s t ,  
Kerker Header, K8iN, 
Jetted new tires, etc. $750. 
Call 643-6560 anytime.

BRAND NEW (Won In 
contest) PEAUGOT 27 " 
10 speed, man's bicycle, 
$150. Call 646-6860.

BOY'S BMW 20 " bike, 
$30. Men's 3 speed bike, 
$45. Very good condition. 
Telephone 649-2320.

TIRES — Four 13" ra- 
dlals. >$90. Call 6496989 
after 5pm.

Rec vehicles

1962 AVALON 17 ft. 
Travel Trailer. Sleeps 6. 
Toilet, 3 burner stove, 
furnace. Needs minor 
work. $850. 725-4633 be­
tween 7am and 5pm. Ask 
for Top.

S T A R C R A F T  T ENT  
TRAILER & 1967 CADDY 
to tow It. $1200 package. 
Wi l l  sell separate ly. 
Offers Invited. Call 646- 
8499.

• • • • • • • • • • • • • • • • • • • • • • •
MIftc. Automotiv* 74
• • • • • • • • • • • • • • • • • • • • • • •
TIRE WITH RIM F78-15 
whitewall with excellent 
tread. Call 8756736 after 
6pm.

What mokes Wont Ads 
vxork? People like you 
who reod and use the 
Wont Ads every day. 
643-2711.

iNyiTAT ioN  TO eio trse 
A M ie iT t WOkk-VarkHM

Tlx* B oard  of E ducation , 1)0 
Lone H ill D rive , East H a rt, 
fo rd , CT w ill rece ive  sealed 
b ids fo r A M E S IT E  WORK- 
V a rious  Schools. B id  In to r- 
m o tio n  and  s p e c ific o llo n s  
a re  o v a llo b le  a t the Business 
O ffice . Sealed bids w il l  be re ­
ce ived u n til 10:30o.m. o n F r l-  
dav, August 3, 1964. o t w hich  
tim e  they w ill be o u b llc ly  
opened and read aloud. The 
B oard  o f E d uca tion  reserves 
the r ig h t to  accept o r re le c t 
any or a ll bids o r the r ig h t to  
w a ive  tech n ico l fo rm o llt le s  If 
It Is In the best In te rest to  do 
so.

N ancy J. H o rr is . D ire c to r
Business Services

04607

TOINN OF BOLTO N 
Tox C e lle c te r's  N e tlce  

N otice  Is hereby g ive n  to  the 
Taxpayers  o f the  Tow n ot 
B o lton  tha t o Tax o tS I.V m ll l i  
on the  d o lla r, la id  on the  lls l 
o f Oct. I, 19U becom es due 
ond payob le  on the  1st day ot 
Ju ly  I9$4.
In te rest a t the  ro te  o t 1 Vi 
percent per m o n th  o r troc  
tio n  o t o m on th  fro m  Ju ly  I 
w il l  be charged  (o r o il taxes 
re m o ln in g  unpa id  tor one 
m onth  a fte r  som e become 
d u e . M ln l r x ^ m  In te re s t  
chorge $2.00,dgch b ill 
O ffice  h o u r i jA -  M on F ri » 
A M  M on, ^ e .  7 P M  9 
P .M . 7

E lo lne  P o tfe rfo n  
Tax C o l la to r  
Town pT B o lto n  

0S6 0A

CTOURT O f PAOBATI 
N O TIC I O f Mf ARIMG 

t I T A T t  O f 
ANTHONY MULKA

P u rs u o n t to  on  o rd e r o f H on 
N o rm o n  J P re u is , Judg e , 
d o te d  J u ly  II ) » «  “ h e o rin g  
w i l l  be h e ld  on on o p p llc o t lo n  
p ra y in g  lo r  m e  o u lh o r lt y  to  
s e ttle  o d o u b tfu l o n d d ls p u te d  
c la im  o g o ln s l such e s io te  os 
In so ld  o p p llc o t lo n  on  f i le  
m o re  lu i ly  o o p eo rs . a t  th e  
C o u rt o t P ro b o te  on A u g u s t 3, 
1964 o t I 3 0 P  M

S haron B P rouss , C le rk  
041 07

d o n  1 KN O W  a n yo n e  
who w on ts  lo  buy w h a t 
you hove to  se ll?  L e t o 
w ont od lin d  a cosh b u y e r 
for you !
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Harris says Reagan is vuinerabie

Political pollster says election is ‘too close to call’
Bv Jerry Beroer 
United Press International

BOSTON -  The NovemtHT 
general election is "loo close to 
call,” says political pollster I.oiiis 
Harris, adding Italian-Americans, 
blacks and women hold the key to a 
potential Democratic win

Harris told members of the

National Council of State I.egisla- 
lures Tue.sday that President 
Reagan is vulnerable on a number 
issues such as Central America, 
arms talks with the Soviet Union 
and the detith of U S. Marines in 
I.ehanon.

But, said Harris. Demtxrats 
would do well not to attack Reagan 
|)erson;illy and instead focus on

those issues.
A poll conducted by the George 

Gallup organization for Newsweek 
magazine right after last week's 
Dem ocratic convention gave 
former Vice President Walter 
Mondale and Rep. Geraldine F’er- 
raro. D-N.Y., a 2 percentage point 
lead over Reagan and Vice Presi­
dent George Bush. Harris said his

own poll would be released later 
this week.

The selection of Ms. Ferraro 
could help swing Catholic Italian- 
American voters back into the 
Democratic column, said Harris, 
after a succession of elections in 
which they voted Republican. That 
bloc represents 11 percent of the 
electorate, he said.

Harris said his polling results 
showed a majority of women 
believed in the direction of the 
women's movement, a fact 
coupled with Ms. Ferraro's his­
toric candidacy, that could also 
swing extra votes into the Demo­
cratic column.

He acknowledged the lack of a

southern candidate on the ticket 
could doom Democrats in the 
South. But, Harris said, a heavy 
black turnout could force Reagan 
to win the non-black vote by a 55-45 
margin to survive.

Another key could be voters who 
hold negative opinions of both 
candidates, the pollster said.

REAL ESTATE THIS WEEK
featuring: 

ZINSSER AGENCY
750 Main St. 
Manchester 
646-1511

h
. J i a . i

Ftidii lUk *W I? IMttfn Hfiil

A Home for the Active Family
This is truly a home for active peo­
ple. From 20x40 in ground pool to 
the 1'/2 Acre lot that will give you 
many enjoyable moments. Not to 
mention the 16x32 deck, the 4 
bedrooms, rec room, fireplaced 
living room and much more. Call 
today to inspect this lovely home 
made with you in mind. ‘ 
$115,000

CHFA IS BACK
and this six room colonial falla into the price range Three bedrooms, onedown and two up Formal 
living and dining rooms comfortable lront*porch, new lurnaceand more EOA Buyer Protecton 
Plan too’ Call today for youa appointment $64 500

RELAX
Snow shoveling, leaf raking, lawn mowing painting and yard work are things of Ihepast Every con­
venience for family living has been carefully planned throughout this bedroom. 1 '^balh eat-m 
kitchen wall to wall carpeted town home Kitchen appliances, central air. car port poof tennis 
courts and practically completed rec room This home should be on yo ur' M UST SEE its! Recently 
reduced to tSiteo. '

We can help you become a "REMJE" PROFESSIONAL! 
Call 646-4525, and aik lor Oan.

D. F. REALE, INC.
Real Estate

175 Main St., Manchester, Ct. 
646-4525 J

ANDOVER $214,900
Truly a home of distinction A magniheeni executive style Ranch feslunng exquisite decoration. 4 
bedrooms. 2'/y baths, year-round enclosed pool, horse barn can stable 4 horses, located on 5* acres 
Call for further details 649*4060.

a S T  HARTFORD $109,5000
Don t miss your chance to own this immaculate 7'4 room L-Ranch offenng tliai floor fireptaced fam­
ily room and first Moor laundry room. 3 bedrooms. 2'^ baths.centralair and intercom system Lovely 
isndscapirrg <n sought after location For details call us 643*4060

R E A L  E S T A T E  S E R V IC E S  e v a l u a t io n  
223 East C e n te r St., M anchealer 643-4060

m
FREE

MARKET

Finally building lots with room 
to enjoy the great outdoorsi 
Announcing:

MOUNTAIN WOODS
Located on Birch Mt. Road, these 
1.5 - 2.28 acre wooded building 
lots await your inspection. If you 
have always wanted to live in 
Manchester—then we invite you 
to Inspect these lovely wooded 
lots. For details call:

Zilfsser Agenqr
aus

V E R N O N
Enjoy living on one floor. Large ranch in 
new area. Very quiet street. House was 
built in 1980 and has 3 bedrooms, 2V2 
baths, fireplace and large pool. Call 646- 
4040 today to see it. Priced at 94,900.

Edmund Gorman
REALTORS -  M U ITIPLI LISTING SLRVICL

<)0.f Miiltllo Tuin(iiKv f.isi \f.uK hesUT ( tmn 0('0.f0 
Ii'l iJOl o-li; .10.10

750 Main St., Manchester

646-1511

M ANCHESTER
MT. Rd. new U & R 9 Rm. Contemporary 
raised ranch. Main floor family rm. with stone 
fireplace and cathederal ceiling, formal living 
rm., spacious dining rm, 3-4 bed rms., custom 
kitchen and eating area, 2 baths, treed lot, 
nice location $139,000

U&R REALTY CO.
6 4 3 - 2 6 9 2

R obert D . M u rd o c k , R e a lto r

$49,900.00
Beautiful 3V2 Room Condominium with many extras. Se­
cond Floor Unit. Kitchen skylight, New Hot Water Heater.

$73,900.00
Lovely 5 Room Ranch. Attached garage with opener. New 
Kitchen. Extra large living room. Large Deck. Beautifully 
decorated!!

STRANO R E A L  E S T A T E
156 East Center Street

647-7653
BEST SELLERS LIST

REDWOOD FARMS
Immaculate 3 bedroom colonial rests on a treed lot in cne ol 
Manehesler a moat popular areas! 1 '6 baths, (amily room, fire­
place and garaoe. $99 500
F ' .  ----------

JUST USTED
Baaulilully malnlained 3 bedroom ranch 2 lull 
fireplace. 268' deep lot with 20x40 In around 
ERA BUYERS PROTECTION PLAN

70’s
baths, Swedish 
pool. PLUS an

SPLISH, SPLASH....
h  this gorgeous in ground pool and enjoy the elegance of 7 
spacious rooms and 2 full bathsi Covered rear porch and ERA 
BUYERS P R O TEC TIO N  PLANI eO's

-

REDUCED
Anxious owner has priced this 3 bedroom Contemporary for 
immediated sale. High vaulted ceilings, 2 baths, fireplace and 
more.

BIANCHARD & ROSSETTO, INC.
REALTORS

189 WEST CENTER STREET
(C o rn e r  o l M cK e e ) I S j

646-2482

U. R. Ranch
Manchester 109,900
3 bedroom U.R. Built Ranch. Fully appli- 
anced kitchen with pantry. Large paneled 
Family rm with (Jathedral Ceiling and 
F/C stone fireplace. 2 baths, 2 car garage.

D.W . FISH R EA LTY  C O .
243 Main St.. Manchester Vernon Circle, Vernon

643-1591 872-9153

Undei
Construction

iir imi II

C .H .F .A .
Manchester 89,000
Possible on this 3 bedroom Raised Ranch 
Under Construction. Large lot in a highly 
desirable area of Manchester. Act now to 
include your own Personal Touch.

Town day-care operator 
faces another charge

Trip to the Olympics 
a dream for Dumas

Is It easier 
to get fired?

.. page 10 page 11 ... page 20

Cloudy tonight; 
Rain Friday 

—  see page 2 HanrhfHJrr Mrralb Manchester, Conn. 
Thursday, July  26, 1984 
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Plan set 
to save 
bank
B y  D e n is  G . G u lin o  
U n ite d  P re ss  In te rn a tio n a l

WASHINGTON -  Federal bank 
regulators announced a multi- %■  

billion dollar plan today to save \  i 
Continental Illinois Bank by buy- \  
ing out $5.1 billion of the bank's 

'  troubled loans at a discount and 
replacing its top officers.

"All depositors and other gen- 
eral creditors of the bank will be 
fully protected and service to the 
bank's customers will not be 
interrupted," William Isaac, 
chairman of the Federal Deposit 
Insurance Corp., told reporters at 
a news conference.

Isaac said his agency will 
purchase the bank’s troubled loans 
that carry a face value ol over $5.1 
billion in two installments. The 
agency wil first spend $2 billion for -T "
loans with a face value of over $3.6 ^
billion. *"?i

The bank then will have three 
years to choose the worst loans 
that remain, withafacevalueof up 
to $1.5 billion, and sell them to the 
FDIC for that amount.

The surviving bank would have 
total assets of about $30 billion 
under the plan and a reserve for 
loan losses of approximately $325 
million.

An additional $1 billion injection t t

of cash from the FDIC will give the -  \^anoy man comos lO uromwell
agency a claim on 80 percent of the

ing the reihaining 20 percent Isugh on the first green as his putt failed
equity in the bank, will continue to to find the middle of the hole. Davis, host
be held by the current share- of the 33rd Sammy Davis Jr.-Greater

Haolord Open, headlined the Celebrity
At the end of five years, if the

arrangement has caused the FDIC > ■ ■ ■ ■ ■ ■  ■ ■  ■ ■

special referees, they will be made Militia renew Lebanese violence
up by the private shareholders.
The shareholders will have to sell n uiiah Pnna 
their stock at one-thousandenth of ,
a cent per share to the FDIC under International

‘ "whne"?he plan is being put into 
effect, which requires a vote of “ l"
approval by the shareholders, the uiiiino ■» rvo/Inl*' c^rly today,
FDIC will allow its interim $2 ^ *» mounding 70
billion loan to the bank to remain in “ ‘j ’ ® // ^f dents running for cover in their

basements.
• ••••••••••••••••••••• The latest clashes came as

Lebanese Prime Minister Rashid 
I n S i d f i  T o d d V  Karaml arrived in Damascus with

"  a security plan that may bring
Syrian troops back to his home- 20 pooes, 2 sections 3̂

Advice ........................................... 12 Today’s fighting, involving ar-
Business........................................... 20 tillery duels and exchanges of
Classified...................................... 18-19 rocket-propelled grenades and

machinegun fire, left three people
Lottery ................................  2 injured, bringing the
O b i t u o r l e s AO death toll to 18 killed and 70
Opinion...................................................... 6 wounded since late Wednesday.
Peopietaik ........................................... 2 State-run Beirut radio said Ka-

..................................Lebanese delegation

........................................ o accompanying him were greeted
at Damascus airport by Syrian 

••••••••••••••••••••••  Prime Minister Abdel Raouf al

Immigration bill 
faces challenge 
from candidates

Herald photo by Tarquinio

Pro-Am  Wednesday at The  Tournam ent 
Players Club of Connecticut in C rom ­
well. The  tournament proper teed off 
today. For further photos, stories, see 
page 15.

By Elmer W. LammI 
United Press International

WASHINGTON -  A loiitrover- 
.sial carrol.and-.stick iinniigration 
reform hill, facing the united 
opposition of Ronald Reagan and 
Walter Mondale, is hanging "by a 
thread" — and the seissors are out 
on Capitol Hill.

The measure would grant am­
nesty to millions of illegal aliens 
already in tlie United States, but 
al.so punish employers who hire 
illegals — a provision that has 
angered Hispanies. who fear the 
sanetions will result in diserimiiia- 
tion against any "foreign-looking" 
American.

Both Mundale, the Deniocratie 
presidential noitiinee, and Presi­
dent Reagan have declared them- 
■selves oppo.sed to the measure as 
passed by the House in .lune by a 
slender six-vote margin.

Reagan, during a campaign 
swing through Texas Wednesday, 
said the House bill is "iiiiaecepta- 
blc.” At the Democratic National 
Convention last week, Moiulale 
vowed to work against both the 
House and Senate versions of the 
measure.

There was discussion Wednes­
day on Capitol Hill about trying to 
persuade the Senate to accept the 
House bill, rather than drawing up 
« comproml.se that would face new 
House and Senate votes before 
reaching Rcagari's desk.

But Reagan's opposition appar­
ently leaves suppporters with two 
equally undesirable options; a hill 
that Reagan would veto or ham­
mering out a different, version 
most likely to fail in the House, 
where eleetion-year considera­

tions eoiild sway Hie h.imlliil ol 
voles al issue

K.veii so, the eliiet .spon.sor. Sen 
Alan Simpson. H Wyo , retiised 
Wedne.sday to adiiiil deteat and. 
holding out lio|ie iteagan iiiiglil 
change his mind, said he may still 
seek Senate aiMiroval of Hie House 
bill.

He said eliaiiees ol a eomproin 
ise (lassing the House were "se 
rioiisly damaged ” liy "raging 
partisan hysleiia, lioopla and 
hype," but argued Hi.il it Hie bill 
does nol win approval this year, it 
would face an even liarder lime in 
Hie next Congi ess.

"If we loss Hiis one on Hie liasli 
heap, no politician is going Io stick 
Ills loiilsies in tile fire on this haliy 
for anoHier HI or 2(1 years." he 
warned

Tile Senate version, wliieli Itea 
gaii lias said he would sign, was 
(lassed 76-IK more tlian a year ago

Asked if Hie bill is dead, Simpson 
replied. "No. Kverylliing liangs liy 
a thread ”

Simpson and oilier s(ionsors of 
Hie liill insi.sled Hint saiielions 
against employers are erueial to 
the hill heeause it is one of tlieoiily 
ways to deter illegal immigration.

But that is the segment of the hill 
lliaf has so angered Hispanie 
leaders, who fear Hiat employei s 
will discriminate against f.atinos 
whellierthcy are legal re.sidenls ar 
not.

"Today has lieeii a good day. " 
Rep. Robert Garcia, I) N Y . fold a 
predominantly Hispanic gnni|i ol 
51)0 at a lianipiet ending a tour day 
eonferenee lor Hie National Conn- 
eil of l.a Ua/.a, one of Hie largest 
Hispanic organizations in Hie 
eounlry

Qasm.
Sources close to Karami said the 

veteran Lebanese politician was 
carrying a detailed security plan 
calling for re-deployment of Syrian 
troops inside 'Tripoli, Lebanon's 
second-largest city.

The sources said the plan was 
prepared by the city’s "Higher 
Coordination Committee," a coali­
tion of various local political 
parties and notables.

Syrian troops withdrew from the 
port city of 400,000 to its outskirts 
last summer following clashes 
among local militiamen.

Efforts by the committee and 
Karami, who devoted a great deal 
of time Wednesday night in tele­
phone contacts with the aim of 
ending the ejashes, failed to check 
the battles among militiamen of 
the anti-Syria “ Islamic Unifica­
tion  M o v e m e n t"  and the 
Damascus-backed “ Arab Demo­
cratic Party" — popularly known 
as the "Pink Panthers” because of 
the color of their uniforms.

A police source in the city said 
"the security situation is deterio­
rating rapidly and damage in 
property is high.”

The escalation of fighting forced 
Education Minister Selim Hoss to 
cancel high school exams in the 
city and in Israeli-occupied .south­
ern Lebanon.

Reagan campaigns 
for votes in South

Political sources said that in 
addition to the proposed security 
plan for Tripoli, Karami will 
discuss with Syrian officials the 
question of security arrangements 
between Lebanon and Israel, par­
ticularly after the closure of the 
Israeli liaison office in Lebanon — 
the last official communications 
link between the two countries. He 
is also expected to rai.se the 
Lebanese cabinet's decision to 
abolish the Green Line dividing 
Christian and Moslem sectors of 
Beirut and expand the Syrian- 
backed July 4 security plan to t 
hills east and southeast of 
capital.

’id;:

By Ira R. Allen
United Press International

ATLANTA - I'residenI Reagan, 
aggressively promising to "barn­
storm this country” to lure Demo- 
i rats to his banner, today accused 
Walter Mondale of writing off the 
South and promised he will not 
"kiss it off. ”

Expanding the re-eleetion theme 
he struck at a political rally in 
Texas, Reagan denounced the 
stance taken liy the Democratic 
Convention in Sun Francisco la.st 
week when Mondale was nomi­
nated for the presidency.

"The other parly apiiarently 
thinks the South just isn't impor­
tant this year, the South just

G O P  backs Wlllhide, Mercler

Peck and Sadloski say they’ll force primaries
By Kathy Garmus 
Herald Reporter

Two Republican candidates who 
were endorsed by their party 
Wednesday night will face prim­
ary challenges before they :an 
appear on the GOP ticket this fail, 
their opponents said.

Registrar of Voters Frederick E. 
Peck said he will seek a primary 
against the endorsed candidate, 
Mary E. Willhide, while Betty 
Sadloski said she will challenge 
Jonathan L. Mercier for the party 
nomination for the 12th Assembly 
District seat.

The Republican Town Commit­
tee voted 50 to 9 to endorse Mrs. 
Willhide’s candidacy and 18 to 8, 
with one abstention, to endorse 
Mercier. Whoever runs in the 12th 
District is expected to face incum­
bent state Rep. James R. McCava- 
nagh, D-Manchester, who is seek­
ing a second term.

The endorsement of Mrs. Wil­
lhide for party registrar came as 
no surprise. Many members of the 
town committee have been openly 
critical of Peck’s performance as 
registrar, claiming that he has not 
been doing the job for which he 
receives $8,000 a year. Peck has

Related stories 
appear on page 3

been Republican registrar for over 
20 years.

“ Maybe I haven’t done as good a 
job as I could, but I always tried,” 
Peck said after the vote tally was 
announced by committee Chair­
man Curtis M. Smith.

PECK QUESTIONED whether 
the committee’s vote was repre­
sentative of the townspeople. "I 
think I will go to a primary," he 
said. Winning the primary would 
amount to being elected, since 
each party elects one registrar of 
voters.

To force a primary, Peck must 
obtain the signatures of at least 404 
Republican voters in Manchester, 
or S percent of those registered at 
the time of the last election, said 
Town Clerk Edward J. Tomkiel. 
Mrs. Sadloski needs 180 signa­
tures, or 5 percent of the registered 
Republicans in the 12th District.

The filing deadline for primary

petitions is 4 p.m. on Aug. 10. The 
primary would be held Sept. II.

Peck failed to receive the 
committee’s endorsement once 
before and later won a primary.

MRS. WILLHIDE, CHAIRWO­
MAN of the Manchester OOP’s 
voter registration committee, was 
chosen over Peck by a selection 
committee July 19, but its decision 
had been kept secret until Wednes­
day. The selection committee 
“ decided to enthusiastically en­
dorse" Mrs. Willhide’s candidacy. 
Chairman David Frost said.

Mrs. Willhide’s nomination for 
endorsement Wednesday was se­
conded by Harry Reinhorn and 
Robert Albert, who both praised 
her dedication and hard work on 
behalf of the party,

"M ary’s a winner, somebody 
that we know is going to increase 
the Republicans in this town,” 
Albert said.

In accepting the nomination, 
Mrs. Willhide said that one town 
committee member had compared 
her to Rep. Geraldine Ferraro, 
D-N.Y., Walter Mondale’s vice 
presidential candidate.
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doc.sn’l deserve iiiueli iilleiilimi." 
tie deelared in lenuirks lor deliv 
ery al a sulmrliaii Allaula slm|iping 
mall

In eonirasl. lie iniimiseil Hie 
Keinibliean.s "wnn'l tiirn oiir hacks 
and walk away "

Reagan, laying oiil an ainhilions 
eanipaign agenda, pledged In- lii 
"barn.sloriii this eoiinliy Irom 
slump to slump" lo win voles Irom 
disaffeeled Democrats

The appeal was similar lo Hie 
one Reagan made Wednesday 
when he told a Aiisl In audience that 
Demoeratie leaders had given 
"the liaek olthelr hand " lo popular 

Demoeratie Sen Lloyd Benisen of 
Texas, who was interviewed hy 
Mondale as a polenlial riiniiing 
mativ

Reagan arrived in AHanIa Wed 
nesday evening in a Hnindersloirn 
for a political stopover in .limmy 
Carter’s home lenitory. Hie only 
Southern stale Reagan did nol 
carry in 1080

After Hie AHanIa rally, Reagan 
was to fly lo New .lersey lo 
campaign among urhan, iiliie 
collar, Italian Catliolies a 
constituency Hial Democrats think 
will have a s|)eeial aflinily lor 
Geraldine Ferraro, their vice 
presidential nominee

Reagan's campaign press secre 
tfiry. Jairies I.ake, said Hie Demo­
eratie convention showed Hial the 
South has heen east aside hy party 
leadi-rs

"Jes.se ,la( kson reail out of Hie 
party Southern Democrats ” wiHi 
his convention speecli condemning 
"Boll Weevils, " the name lor 
conservative congressional Demo­
crats who helped pass Reagan's 
economic program, i.ake said

He said Reagan's trip to Atlanta 
was "to let them know we do want 
their support" and "to attack the 
fact tliat Walter Mondale eausi-ti 
Southern Democrats to lie read out 
of the party. "

Reagan made the same points at 
the festive Texas rally attended by 
‘20,000 to 30,000 cheering partisans 
"With'all respect to millions of 

fine, patriotic citizens who are 
Democrats ... let us ask, were 
those people in San Kraneiscotruly 
representative of those millions of 
rank-and-file Democrats across 
thi.s land, ” he asked.


